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SECTION 1 FRAME

FIGURE 1-1.AXLE AND STEERING INSTALLATION
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SECTION 1 FRAME

FIGURE 1-1. AXLE AND STEERING INSTALLATION
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. EXTENDABLE AXLES INSTALLATIONS
0251875 Ref. Prior to February 1993 A
0253827 Ref. February 1993 to Present (Standard) 9
0254401 Ref. February 1993 to Present (Hostile Environment) 7
1 2 Axle Weldment - Outer (Right Side Rear/Left Side Front)
4843943 Prior to February 1993
4844478 February 1993 to Present
1A 0960821 4 Bushing, Bronze (2 per Weldment)
2 2 Axle Weldment - Inner (Left Side Rear/Right Side Front)
4843942 Prior to February 1993
4844477 February 1993 to Present
2A 0960821 4 Bushing, Bronze (2 per Weldment)
3 2 Extension Cylinder Assembly (See Section 5 for Breakdown)
1682522 Prior to February 1993
1682905 February 1993 to Present (Standard)
1683045 February 1993 to Present (Hostile Environment)
4 0560975 6 Block, Wear (Outer Side) (Right Side Rear/Left Side Front)
5 0560973 2 Block, Stop (Outer Side) (Right Side Rear/Left Side Front)
6 0641807 1 Bolt 1/2"-13NC x 7/8”
7 4711800 44 Flatwasher 1/2”
8 0641808 20 Bolt 1/2”-13NC x 1”
9 3340595 2 Pad, Wear (Outer Bottom) (Right Side Rear/Left Side Front)
10 4070792 A/R Shim
11 0641607 6 Bolt 3/8”-16NC x 7/8”
12 4761600 16 Lockwasher 3/8”
13 0362051 A/R Bar, Wear
14 0560972 2 Block, Stop (Inner) (Left Side Rear/Right Side Front)
15 0641812 16 Bolt 1/2°-13 x 1 1/2”
16 0560974 6 Block, Wear (Inner Side) (Left Side Rear/Right Side Front)
17 4070790 A/R Shim
18 3340596 2 Pad, Wear (Inner Bottom) (Left Side Rear/Right Side Front)
19 3534389 2 Block
20 0362050 2 Bar, Wear
21 4070791 A/R Shim
22 4565314 4 Tube, Carrier
23 A/R Power Track Assembly Options:

Ref. Note: Original Equipment Power Track may have been
replaced with Service Replacement. Visually identify
component before ordering replacement parts.

Use 1001099841 4 Gemco Brand Power Track (Prior to S/N 0300135500)

(was p/n 1180278)
7006140 A/R 1ft Repair Section - Used on p/n 1180278
7006148 2 Per Feet, Mounting - Used on p/n 1180278
7006152 1 Per Pin Kit - Used on p/n 1180278
1001099841 1 Gortrac Brand Power Track (S/N 0300135500 to Present)
70001996 A/R 1ft Repair Section
70001997 1 Per Bracket Kit (Includes 1 set of mounting brackets and
hardware)
24 0641408 32 Bolt 1/4”-20NC x 1”
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SECTION 1 FRAME

FIGURE 1-1. AXLE AND STEERING INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
25 4751400 96 Flatwasher 1/4”
26 3311405 52 Locknut 1/4”-20NC
27 3421952 2 Pin (Rod End)
28 3760133 8 Ring, Retaining
29 3421953 2 Pin (Barrel End)
30 0641617 6 Bolt 3/8”-16NC x 2 18”
31 4070789 A/R Shim
32 0362048 2 Bar, Cylinder Retainer
33 4460049 4 Connector, Strain Relief
34 3900168 8 Screw, Special
35 4920140 4 Lockwire
36 4360237 4 Arm and Roller, Switch
37 4360277 4 Switch, Limit
38 4360236 4 Head, Actuator
39 0641608 4 Bolt 3/8”-16NC x 1”
40 2160002 4 Fitting, Grease
41 4070808 A/R Shim (Prior to SN 56632 Only)
42 0561117 2 Block, Axle Stop (July 1993 to Present Only)
43 4060804 6ft/18.3m Flex - Trim (January 1994 to Present Only)
44 4420044 2ft/.6m Tape (White) (March 1994 to Present Only)
45 0641406 16 Bolt 1/4”-20NC x 3/4”
46 to 49 Not Used
50 4843793 4 Bushing, Lock Pin (Welded on Part) (Prior to February 1993
Only)
51 4843979 2 Pin, Lock (Inner Axle) (Left Side Rear/Right Side Front)
(Prior to February 1993 Only)
52 4843794 2 Pin, Lock (Outer Axle) (Right Side Rear/Left Side Front)
(Prior to February 1993 Only)
53 3421565 4 Pin, Snap (Prior to February 1993 Only)
54 3760170 4 Ring, Quick Release (Prior to February 1993 Only)
55 1260017 2.3ft/.7m Chain - #3 (6.97/17.5cm per Lock) (Prior to February 1993 Only)
56 3760106 4 D-Ring (Prior to February 1993 Only)
Ref. STEERING INSTALLATIONS
0251874 Ref. Prior to S/N 39139 4
0258964 Ref. S/N 39139 to Present
101 4130260 2 Spindle (Inner Axle) (Left Side Rear/Right Side Front)
102 4130261 2 Spindle (Outer Axle) (Right Side Rear/Left Side Front)”
103 3421948 4 Kingpin
104 4740314 4 Washer, Thrust
105 3324203 4 Nut, Slotted
106 3451012 4 Pin, Cotter
107 0252268 4 Tie Rod Assembly 2
107A 3841140 4 Rod, Inner
107B 3841139 1 Tube, Outer
107C 3421990 1 Pin, Extension Lock
107D 3420372 1 Pin, Hair (was p/n 3420592 Prior to S/N 45152) 2
107E 1260017 1ft/30.5cm Chain #3
108 3532054 8 Plate, Retaining
1-4 150HAX 3120812




SECTION 1 FRAME

FIGURE 1-1. AXLE AND STEERING INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
109 0641506 28 Bolt 5/16”-18NC x 3/4”
110 4761500 28 Lockwasher 5/16”
111 3531946 6 Plate, Retaining
112 4843825 2 Yoke, Steering
113 1682531 2 Steer Cylinder Assembly (See Section 5 for Breakdown)
114 3421972 4 Pin
115 3421493 2 Pin (Frame Attach)
116 3421686 2 Pin
117 3323002 4 Nut, Jam 1/4”-12NF
118 3300229 4 Nut, Jam 1 1/4”-12NF (Left Hand Thread)
119 6 Pin (Steer Yoke Attach) Options:
3421973 Prior to S/N 136324 (5 3/8” Length)
3421972 S/N 136324 to Present (5 1/2” Length)
120 0440162 4 Washer, Thrust
121 1660202 4 End, Rod (At Steer Yoke)
122 1660203 4 End, Rod (At Spindle)
123 2160002 2 Fitting, Grease
124 0440183 4 Bearing, Thrust
125 3421972 2 Pin
201 2360339 Ref. FRAME WELDMENT
3120812 150HAX 1-5




SECTION 1 FRAME

FIGURE 1-2.TIRE AND WHEEL DRIVE INSTALLATIONS
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SECTION 1 FRAME

FIGURE 1-2. TIRE AND WHEEL DRIVE INSTALLATIONS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. WHEEL DRIVE INSTALLATION
0251946 Ref. Prior to S/N 0300057155 7/E
0270229 Ref. S/N 0300057155 to S/N 0300137333 3/A
1001107574 Ref. S/N 0300137333 to Present B
1 4 Drive Hub Assembly Options:
Use 1001116796 Prior to S/N 141512 (was p/n 2780155) (See Figure 1-3 for
Breakdown)
1001116796 S/N 141512 to Present (See Figure 1-4 for Breakdown)
2 4 Brake Assembly Options (See Figure 1-5 for Breakdown):
0920084 Prior to S/N 33476
0920110 S/N 33476 to S/N 57155
0920119 S/N 57155 to Present
3 4 Motor Assembly Options:
3A See Note Prior to September 1995 (was p/n 3160176) (See Figure 1-6
for Breakdown)
Note: Use p/n 3160213 Motor Plus p/n 2900869
Conversion Kit as Replacement.
Use 3160204 September 1995 to S/N 0300027450 (was p/n 3160213) (See
Figure 1-6 for Breakdown)
3B 3160204 S/N 0300027450 to S/N 0300137333 (See Figure 1-6 for
Breakdown)
1001107852 S/N 0300137333 to Present (See Figure 1-7 for Breakdown)
4 8 Stud Options:
4300092 1/2”-13NC x 5 1/2” (Prior to S/N 0300137333)
4300097 1/2”-13NC x 5 1/8” (S/N 0300137333 to Present)
5 4761800 8 Lockwasher 1/2”
6 4751800 8 Flatwasher 1/2”
7 3311801 8 Nut 1/2”-13NC
8 0100011 A/R Compound, Locking
9 0642216 48 Bolt 3/4”-10NC x 2”
10 4762200 48 Lockwasher 3/4”
11 3300007 48 Lugnut 3/4”-16NF
0251590 Ref. TIRE AND WHEEL INSTALLATION 2
12 0251589 4 Tire and Wheel Assembly - Foam Filled 445/65R 22.5
Ref. Note: Assemblies may require ballast/foam filling to
manufacturer’s specifications prior to installing on a
machine. Refer to Operation & Safety or Service &
Maintenance Manuals. Purchase individual tire and/or
rim only if able to foam fill tire & wheel assembly, other-
wise, purchase complete assembly.
4520136 4 Tire, Replacement
3120812 150HAX 1-7




SECTION 1 FRAME

FIGURE 1-3.DRIVE HUB ASSEMBLY (PRIOR TO S/N 141512)
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SECTION 1 FRAME

FIGURE 1-3. DRIVE HUB ASSEMBLY (PRIOR TO S/N 141512)
ITEM # PART NUMBER QTy. DESCRIPTION REV.
2780155 Ref. DRIVE HUB ASSEMBLY —
Ref. Note: For Machines Prior to S/N 0300141512, Original Equip-
ment Assembly p/n 2780155 may have been replaced with p/n
1001116796 as Service Replacement Assembly. Identify P/N
before ordering replacement components. If equipped with
p/n 1001116796 refer to next illustration.
1 7001974 16 Bolt, Hex Head
2 7001975 4 Bolt, Hex Head, Shoulder
3 7001976 20 Lockwasher
7001965 1 Cover Sub Assembly
4 7001966 1 Cover
5 7001928 1 Plug, Pipe
6 7000243 1 Plug, Pipe
7 7001967 1 Cap, Cover
8 Use ltem 100 1 O-Ring
9 7001968 1 Rod, Disconnect
10 Use Item 100 1 O-Ring
11 7000231 1 Cap, Disconnect
12 7000220 4 Bolt, Hex Head
13 7001963 1 Gear, Ring
14 Use Item 100 2 O-Ring
15 7001972 4 Washer, Thrust
16 7001973 2 Bearing, Thrust
17 7001971 1 Gear, Input (Sun)
18 7001970 1 Spacer, Thrust
19 7000285 1 Ring, Retaining
20 7001919 1 Shaft, Input
21 7007657 1 Gear, Internal
7001910 1 Carrier Sub Assembly
22 7001955 1 Carrier
23 7001959 3 Shaft, Planet
24 7001956 3 Pin, Roll
25 7001962 3 Ring, Retaining
26 7001961 3 Spacer
27 7017003 1 Gear Kit, Planet
28 7001957 6 Cup, Bearing
29 7001958 6 Cone, Bearing
7007698 1 Hub and Spindle Sub Assembly
30 7007699 1 Spindle
31 Use ltem 100 1 Seal
32 7001948 2 Cone, Bearing
33 7001947 2 Cup, Bearing
34 7001949 1 Shim, Bearing
35 7001950 1 Ring, Retaining
36 7001951 1 Hub
3120812 150HAX 1-9




SECTION 1 FRAME

FIGURE 1-3. DRIVE HUB ASSEMBLY (PRIOR TO S/N 141512) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
37 7001928 2 Plug, Pipe
38 7001952 1 Plug, Magnetic
39 7000265 12 Stud
40 7001977 1 Ring, Keeper
41 7000284 1 Ring, Retaining
42 7000282 2 Washer
43 7000283 1 Spring
44 Not Used
45 7000290 1 Coupling, Input
100 2900560 1 Seal Kit (Includes 8,10,14 and 31)
1-10 150HAX 3120812




SECTION 1 FRAME

FIGURE 1-3. DRIVE HUB ASSEMBLY (PRIOR TO S/N 141512) (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.
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SECTION 1 FRAME

1-12

FIGURE 1-4.DRIVE HUB ASSEMBLY (S/N 141512 TO PRESENT)
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SECTION 1 FRAME

FIGURE 1-4. DRIVE HUB ASSEMBLY (S/N 141512 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1001116796 Ref. DRIVE HUB/BRAKE ASSEMBLY A
1 Not Available 1 Spindle/Housing Assembly
1A 70002684 1 Spindle
1B 7024140 1 Seal
1C 7001947 1 Cone, Bearing
1D 7001947 1 Cup, Bearing
1E 7024143 1 Cone, Bearing
1F 7024143 1 Cup, Bearing
1G Not Available 1 Housing
1H 7001949 1 Washer, Thrust
11 Not Used
1J 70002685 2 Plug, Pipe
1K 7001950 1 Ring, Retaining
1L Not Used
M Not Used
1N 7000265 12 Stud, Wheel
10 Not Used
1P 70002686 2 Plug, O-ring
2 7007657 1 Gear, Ring
3 Not Available 1 Carrier Assembly
3A 7001955 1 Carrier
3B 7001956 3 Rollpin
3C 7001957 6 Cup, Bearing
3D 7001958 6 Cone, Bearing
3E 7001959 3 Shaft, Planet
3F 7017003 3 Gear, Cluster
3G 70002687 3 Thrustwasher, Spacer
3H 7001962 3 Ring, Retaining
4 7001963 1 Gear, Internal
5 7001964 2 O-Ring
6 Not Available 1 Cover Assembly
6A 7001966 1 Cover
6B 7001967 1 Cap
6C 7000220 4 Bolt 1/4”-20NC x 3/4”
6D 7000231 1 Cap, Disengage
6E 7001968 1 Rod, Disengage
6F 7000213 1 O-Ring
6G 7000238 1 O-Ring
6H 7017048 1 Plug, Pipe
6l 7001928 1 Plug, Pipe
6J Not Available 1 Plate, ID
6K 7000281 2 Screw
7 7000282 2 Thrustwasher
8 7000283 1 Spring
9 7000284 1 Ring, Retaining
10 7000285 1 Ring, Retaining
11 7001919 1 Shaft, Input
12 7001970 1 Spacer, Input
3120812 150HAX 1-13




SECTION 1 FRAME

FIGURE 1-4. DRIVE HUB ASSEMBLY (S/N 141512 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

13 7001971 1 Gear, Sun
14 Not Used
15 7001972 4 Thrustwasher
16 7001973 2 Thrustwasher
17 7001974 16 Bolt 1/2”-13NC x 3 3/4” (Grade 8)
18 7001975 4 Bolt 3/8”-16NC x 3 1/2”
19 7000290 1 Coupling

20to 22 Not Used
23 7001976 20 Lockwasher
24 Not Used
25 7001977 1 Flatwasher
101 70002688 1 Seal Kit - Hub (Includes Items 1B,1H,1K,5,6F,6G,15,16 & 25)

1-14 150HAX 3120812




SECTION 1 FRAME

FIGURE 1-4. DRIVE HUB ASSEMBLY (S/N 141512 TO PRESENT) (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.
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SECTION 1 FRAME

FIGURE 1-5. DRIVE BRAKE ASSEMBLY
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SECTION 1 FRAME

FIGURE 1-5. DRIVE BRAKE ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DRIVE BRAKE ASSEMBLY OPTIONS:
0920084 Ref. Prior to S/N 33476 A
0920110 Ref. S/N 33476 to S/N 57155 C
1 7011712 1 Shaft Options:
2 1 Guide, Spring Options:
7011717 0920084 Brake (Prior to S/N 33476)
7018606 0920110 Brake (S/N 33476 to S/N 57155)
3 A/R Spring Options:
7007979 6 0920084 Brake (Inner) (Prior to S/N 33476)
7007980 6 0920084 Brake (Outer) (Prior to S/N 33476)
7007970 6 0920110 Brake (Red) (S/N 33476 to S/N 57155)
7018602 3 0920110 Brake (Blue) (S/N 33476 to S/N 57155)
4 1 Housing Options:
7011713 0920084 Brake (Prior to S/N 33476)
7018605 0920110 Brake (S/N 33476 to S/N 57155)
5 A/R Return Plate & Separator Assembly Options:
Use ltem 27 1 Return, Plate - 0920084 Brake (Prior to S/N 33476)
7011715 2 Separator Assy - 0920084 Brake (Prior to S/N 33476)
7011714 4 Pin
7007983 2 Separator
Use ltem 27 1 Return Plate & Separator - 0920110 Brake
(S/N 33476 to S/N 57155)
6 Use ltem 27 2 Rotor
7 Use ltem 27 2 Stator
8 See Note 1 Seal, Case (Note: Use Item 26A, 26B or 27)
9 4 Bolt, Washer Head Options:
7007985 0920084 Brake (Prior to S/N 33476)
7018607 0920110 Brake (S/N 33476 to S/N 57155)
10 7007986 1 Cover
11 1 Hardware Options:
7000796 Screw, Bleeder (Prior to S/N 33906)
7018609 Plug, Pipe (S/N 33906 to S/N 57155)
12 7007987 2 Pin, Dowel
13 See Note 1 Seal, Oil (Note: Use Item 26A or 26B)
14 7011716 1 Ring, Retaining
15 Use ltem 26B 1 Bearing
16 7007977 1 Ring, Retaining
17 Use Item 26A 1 Ring, Back-Up
18 Use Item 26A 1 Ring, Back-Up
19 Use ltem 26A 1 O-Ring
20 Use Item 26A 1 O-Ring
21 1 Piston Options:
7007923 0920084 Brake (Prior to S/N 33476)
7018603 0920110 Brake (S/N 33476 to S/N 57155)
22 7007933 2 Gasket
23 See Note 2 O-Ring (Note: Use ltem 26A, 26B or 27)
24 7007924 1 Plug, Pipe
25 Not Used
3120812 150HAX 117




SECTION 1 FRAME

FIGURE 1-5. DRIVE BRAKE ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
26 1 Seal Kit Options:
26A 2900766 Seal Kit (Includes ltems 8,13,17,18,19,20,22 & 23)
26B 2900768 Seal Kit (Includes Items 8,13,15,22 & 23)
27 1 Lining Kit Options: (Includes ltems 5,6,7,8,22 & 23)
2900767 0920084 Brake (Prior to S/N 33476)
7018608 0920110 Brake (S/N 33476 to S/N 57155)
0920119 Ref. S/N 57155 to Present (Not Shown) B
51 7018612 1 Kit, Repair
7000731 2 Gasket, Mounting Face
Ref. Note: No other Service Parts Available.
1-18 150HAX 3120812




SECTION 1 FRAME

FIGURE 1-5. DRIVE BRAKE ASSEMBLY (CONTINUED)

ITEM #

PART NUMBER
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DESCRIPTION

REV.

3120812

150HAX




SECTION 1 FRAME

FIGURE 1-6. DRIVE MOTOR ASSEMBLY (PRIOR TO S/N 137333)
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SECTION 1 FRAME

FIGURE 1-6. DRIVE MOTOR ASSEMBLY (PRIOR TO S/N 137333)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DRIVE MOTOR ASSEMBLIES
3160176 Ref. Prior to September 1995 —
3160213 Ref. September 1995 to S/N 27450 —
3160204 Ref. S/N 27450 to S/N 137333 —
1 7012701 1 Shaft - 13 Teeth
2 Use ltem 100 1 Seal, Shaft
3 7012702 2 Bearing, Cradle
4 Not Available 1 Housing
5 7012703 1 Rod, Piston
6 7012704 1 Piston, Stroking
7 Use ltem 100 1 O-Ring
8 7012705 1 Nut, Adapter
9 7012706 1 Bearing, Roller
10 7012707 4 Bolt, Metric Socket Head M12 x 65
11 7012708 1 Block, Port
12 7012709 1 Shim
13 7012710 1 Pin, Dowel M6 x 18
14 Use Item 100 1 O-Ring
15 7012711 1 Nut, Cap M10 x 1
16 1 Screw, Adjusting Options:
7012712 1 Prior to S/N 36331
7018990 1 S/N 36331to Present
17 Use Item 100 2 O-Ring
18 7012713 1 Nut, Jam M10 x 1
19 Use ltem 101 1 Rotary Group Assembly
20 Not Available 1 Plug
21 Use Item 101 1 Plate, Swash
22 7012714 1 Bearing, Roller
23 7012715 1 V-Ring
24 7012700 1 Control Plate Assembly
Kit Options:
100 2900788 1 Seal Kit (Includes ltems 2,7,14,17 & O-Rings under ltem 24)
101 7012716 1 Rotary Group Kit (Includes Items 19 and 21)
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SECTION 1 FRAME

FIGURE 1-7. DRIVE MOTOR ASSEMBLY (S/N 137333 TO PRESENT)
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SECTION 1 FRAME

FIGURE 1-7. DRIVE MOTOR ASSEMBLY (S/N 137333 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1001107852 Ref. DRIVE MOTOR ASSEMBLY (S/N 137333 TO PRESENT) A
1 7022302 2 Bearing, Journal
2 7022303 1 O-Ring
3 70002283 1 O-Ring
4 7007446 1 Pin
5 7007438 2 Ring, Retaining
6 70000794 1 Swashplate
7 70002284 1 O-Ring
8 7007435 2 Pin
9 7024862 1 Plate, Valve
10 Not Available 1 Cylinder Block Kit (Includes Items 11-20)
11 7024863 1 Block, Cylinder
12 7024864 1 Guide, Slipper Retainer
13 7021275 3 Pin, Slipper Hold Down
14 7024865 9 Piston Assembly
15 7021276 1 Retainer, Hold Down Pin
16 7024866 1 Retainer, Slipper
17 7022311 1 Ring, Retaining
18 7024867 1 Spring
19 7024868 1 Washer
20 7022314 1 Retainer, Spring
21 7023910 1 Shaft
22 7007439 1 Ring, Retaining
23 70002286 1 Cap, End - Radial
24 7022368 5 Screw
25 7021249 1 Bearing, Needle
26 7022321 2 Plug
27 7022322 2 O-Ring
28 70002287 1 Seat, Spring
29 7024870 1 Housing
30 7027420 2 Plug
31 7021256 2 O-Ring
32 7024854 1 Piston Assembly, Servo
33 7022324 1 O-Ring
34 7022325 1 Ring, Seal
35 7007437 1 Bearing
36 7022326 1 Spring
37 7007459 1 Seal, Lip
38 7022371 1 Washer, Support
39 to 99 Not Used
100 7022328 1 Seal Kit (Includes Items 2, 3, 7, 27, 31, 33, 34 and 37)
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SECTION 1 FRAME

FIGURE 1-8.FRAME MOUNTED COMPONENTS INSTALLATIONS
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SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATIONS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. FRAME MOUNTED VALVES AND JACK CYLINDER A
INSTALLATIONS
Ref. VALVES INSTALLATION (FRAME MOUNTED)
0251955 Ref. Prior to S/N 0300137333 15
1001110031 Ref. S/N 0300137333 to Present 1
1to6 Not Used
7 4751600 A/R Flatwasher 3/8”
8 3311605 A/R Locknut 3/8”-16NC
91010 Not Used
11 4751500 A/R Flatwasher 5/16”
12 3311505 2 Locknut 5/16”-18NC (S/N 0300137333 to Present)
13t0 17 Not Used
18 3311501 8 Nut 5/16”-18NC
19to 27 Not Used
28 4640260 2 Valve, Flow Divider (Prior to S/N 0300137333 Only)
Use 4640260 1 Cartridge (Vickers/Modular Controls Version)
7009739 1 Seal Kit (Vickers/Modular Controls Version)
7007321 1 Cartridge (Fluid Controls Version)
7007323 1 Seal Kit (Fluid Controls Version)
7020045 1 Cartridge (Logic Hydraulic Controls Version)
7020051 1 Seal Kit (Logic Hydraulic Controls Version)
29 4300076 6 Stud 3/8”-16NC x 3” (Not Shown) (Prior to S/N 80240)
30 to 31 Not Used
32 4640123 1 Valve, Solenoid (2 Speed)
7004368 1 Coil (Hydraforce Version)
7012518 1 Seal Kit (Hydraforce Version)
7000558 1 Coil (FPS Version)
7006075 1 Seal Kit (FPS Version)
33 4300042 2 Stud 1/4”-20NC x 1 3/4” (Not Shown) (Prior to S/N 80240)
34 3311401 2 Nut 1/4”-20NC
35 4761400 2 Lockwasher 1/4”
36 4751400 2 Flatwasher 1/4”
37 1 Valve, Counterbalance Options:
4640700 Prior to S/N 0300137333
7011316 2 Cartridge
7011317 2 Seal Kit
1001109985 S/N 0300137333 to Present
70002279 2 Cartridge
7011317 2 Seal Kit
38 4640701 1 Control Valve Assembly - 4 Section Bang-Bang
(See Figure 1-9 for Breakdown)
39 4640702 1 Control Valve Assembly - 3 Section Bang-Bang
(See Figure 1-10 for Breakdown)
40 4300038 8 Stud 5/16”-18NC x 1” (Not Shown) (Prior to S/N 80240)
41 4761500 8 Lockwasher 5/16”
3120812 150HAX 1-25




SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATIONS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
42 4641183 1 Valve, Flow Divider (S/N 0300137333 to Present)
7023917 2 Cartridge
7021625 2 Seal Kit
4641193 4 Cartridge
7017496 4 Seal Kit
43 1001109984 1 Valve, Hot Oil Shuttle (S/N 0300137333 to Present)
70002280 1 Cartridge
70002281 1 Seal Kit
0252270 Ref. JACK CYLINDERS INSTALLATIONS 3
101 1682511 2 Jack Cylinder Assembly (See Section 5 for Breakdown)
102 0641814 8 Bolt 1/4”-13NC x 1 3/4”
103 4761800 8 Lockwasher 1/2”
104 3252142 2 Nameplate - Jack/Axle Switches
105 0641406 8 Bolt 1/47-20 x 3/4”
106 4761400 8 Lockwasher 1/4”
107 4360202 4 Switch, Toggle
108 3790012 4 O-Ring
109 Not Used
110 3340630 1 Jack Pad Weldment
111 0641852 2 Bolt 1/2”-13NC x 6 1/2”
112 3311801 2 Nut 1/2”-13NC
113 0100011 A/R Compound, Locking
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SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATIONS (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.
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SECTION 1 FRAME
FIGURE 1-9.CONTROL VALVE ASSEMBLY - 4 SECTION BANG-BANG
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SECTION 1 FRAME

FIGURE 1-9. CONTROL VALVE ASSEMBLY - 4 SECTION BANG-BANG

ITEM # PART NUMBER QTy. DESCRIPTION REV.
4640701 Ref. CONTROL VALVE ASSEMBLY - 4 SECTION BANG-BANG —
1 7002315 1 Working Section - Complete (Front Axle Extension)
2 7004859 2 Solenoid Assembly (Refer to ltems 12-72 for Serviced Parts)
3 7000468 1 Cross Over Relief Valve Block Assembly (No Longer Field
Serviceable)
4 7002316 1 Working Section - Complete (Front Jack)
5 7004859 1 Solenoid Assembly (Refer to Iltems 12-72 for Serviced Parts)
6 7002262 1 Dual Pilot Check Valve Block Assembly (No Longer Field
Serviceable)
7 7002316 1 Working Section - Complete (Rear Jack)
8 7004859 2 Solenoid Assembly (Refer to ltems 12-27 for Serviced Parts)
9 7002262 1 Dual Pilot Check Valve Block Assembly (No Longer Field
Serviceable)
10 7002315 1 Working Section - Complete (Rear Axle Extension)
11 7004859 2 Solenoid Assembly (Refer to ltems 12-27 for Serviced Parts)
12 7002825 1 Washer
13 7002348 1 Spring
14 7002305 1 Guide Tube Assembly
15 7002345 1 Cone, Female
Use ltem 100 1 O-Ring
Use ltem 100 1 O-Ring
16 7002346 1 Pin, Push
17 7002344 1 Plunger
18 7000470 1 Tube, Guide
19 7002341 1 Pin, Actuator
20 7002340 1 Guide, External Push Pin
Use ltem 100 1 O-Ring
21 7002333 1 Sleeve, Inner Flux
22 7002334 1 Spring
23 7002336 1 Sleeve, Outer Flux
24 7000418 1 Coil
25 7002335 1 Case, Solenoid
26 7002338 1 Plate, End
27 7002339 4 Screw
28 7000468 1 Cross Over Relief Valve Block Assembly (No Longer Field
Serviceable)
100 7000414 4 Seal Kit - Working Section
3120812 150HAX 1-29




SECTION 1 FRAME

FIGURE 1-10.CONTROL VALVE ASSEMBLY - 3 SECTION BANG-BANG
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SECTION 1 FRAME

FIGURE 1-10. CONTROL VALVE ASSEMBLY - 3 SECTION BANG-BANG

ITEM # PART NUMBER QTy. DESCRIPTION REV.
4640702 Ref. CONTROL VALVE ASSEMBLY - 3 SECTION BANG-BANG —
1 7002317 1 Working Section - Complete
2 7004859 2 Solenoid Assembly (Refer to ltems 8-23 for Serviced Parts)
3 7002315 1 Working Section - Complete (Front Steer)
4 7004859 2 Solenoid Assembly (Refer to ltems 8-23 for Serviced Parts)
5 7000468 1 Relief Valve Block Assembly (No Longer Field Serviceable)
6 7002315 1 Working Section - Complete (Rear Steer)
7 7004859 2 Solenoid Assembly (Refer to ltems 8-23 for Serviced Parts)
8 7003825 1 Washer
9 7002348 1 Spring
10 7002305 1 Guide Tube Assembly
11 7002345 1 Cone, Female
Use Item 100 1 O-Ring
Use ltem 100 1 O-Ring
12 7002346 1 Pin, Push
13 7002344 1 Plunger
14 7000470 1 Tube, Guide
15 7002341 1 Pin, Actuator
Use Item 100 1 Ring, Quade
16 7002340 1 Guide, External Push Pin
Use ltem 100 1 O-Ring
17 7002333 1 Sleeve, Inner Flux
18 7002334 1 Spring
19 7002336 1 Sleeve, Outer Flux
20 7000418 1 Coil
21 7002335 1 Case, Solenoid
22 7002338 1 Plate, End
23 7002339 4 Screw
24 7000468 1 Cross Over Relief Valve Block Assembly (No Longer Field
Serviceable)
100 7000414 3 Seal Kit - Working Section
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SECTION 1 FRAME

FIGURE 1-10. CONTROL VALVE ASSEMBLY - 3 SECTION BANG-BANG (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.
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SECTION 2 TURNTABLE

FIGURE 2-1.CONTROL VALVE INSTALLATIONS
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SECTION 2 TURNTABLE

FIGURE 2-1. CONTROL VALVE INSTALLATIONS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. VALVES INSTALLATIONS
0251955 Ref. Prior to S/N 0300137333 15
1001110031 Ref. S/N 0300137333 to Present 1
1 3535344 1 Plate, Valve
2 0641812 4 Bolt 1/2-13NC x 1 1/2”
3 4751800 11 Flatwasher 1/2”
4 3311805 4 Locknut 1/2”-13NC
5 1 Valve Assembly - 2 Section Bang-Bang Options:
4640462 Prior to September 1995 (See Figure 2-2 for Breakdown)
4640947 September 1995 to Present (See Figure 2-3 for Breakdown)
6 0641608 4 Bolt 3/8"-16NC x 1”
7 4751600 8 Flatwasher 3/8”
8 3311605 4 Locknut 3/8”-16NC
9 4640136 1 Relief Valve Assembly
7000552 1 Cartridge with Coil
7000548 1 Coil
7001507 1 Seal Kit
7007320 1 Cartridge, Adjustable
7001507 1 Seal Kit
10 0641522 6 Bolt 5/16”-18NC x 2 3/4”
11 4751500 A/R Flatwasher 5/16”
12 3311505 A/R Locknut 5/16”-18NC
13 1 Relief Valve Assembly Options:
13A 4640603 Valve (Prior to May 1993)
7011311 1 Cartridge, Adjustable
2900770 1 Seal Kit
13B 4640814 Valve (May 1993 to October 1994)
7011322 1 Cartridge, Adjustable
2900770 1 Seal Kit
13C 4640839 Valve (October 1994 to Present)
7012945 2 Cartridge, Adjustable
14 0641518 A/R Bolt 5/16”-18NC x 2 1/4”
15 4640363 2 Solenoid Valve Assembly Options:
7000558 2 Coil (FPS Version)
7001506 2 Seal Kit (FPS Version)
7004368 2 Coil (Hydraforce Version)
2900795 2 Seal Kit (Hydraforce Version)
16 4640661 1 Dual Counter Balance Valve Assembly
7011320 2 Cartridge, Adjustable
2900770 2 Seal Kit
17 0641516 2 Bolt 5/16”-18NC x 2”
18 3311501 2 Nut 5/16”-18NC
19 1 Valve Assembly - 5-Stack Vickers Options (See Figure 2-4 for
Breakdown):
4640705 Prior to October 1994
4640916 October 1994 to S/N 31000
Use 4641006 Prior to S/N 31000 (was p/n 4640916)
4641006 S/N 31000 to Present
3120812 150HAX 2-3




SECTION 2 TURNTABLE

FIGURE 2-1. CONTROL VALVE INSTALLATIONS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
20 0641714 3 Bolt 7/16”-14NC x 1 3/4”
21 4751700 3 Flatwasher 7/16”
22 1 Valve Assembly - 1-Stack Vickers CMX160 Options (See Figure
2-5 for Breakdown):
4640704 Prior to October 1994
4640872 October 1994 to Present
23 0641814 3 Bolt 1/2”-13NC x 1 3/4”
24 0140001 1 Horn
25 0641508 1 Bolt 5/16”-18NC x 1”
26 4761700 3 Lockwasher 7/16”
27 4761800 3 Lockwasher 1/2”
28 t0 29 Not Used
30 1 Holding Valve Assembly
Not Required Valve (Prior to S/N 29301)
4641008 Valve (S/N 29302 to Present)
7011340 1 Cartridge, Adjustable
2900789 1 Seal Kit
31 to 41 Not Used
42 0641511 1 Bolt 5/16”-18NC x 1 3/8”
43 1320187 3 Clamp, Twin 5/8”
44 1320188 2 Clamp, Stacking Bolt
45 1320189 2 Clamp, Lockwasher
46 1320190 1 Clamp, Coverplate
0252043 Ref. TILT INDICATOR INSTALLATION B
101 4360306 1 Switch, Level Sensor (5°)
102 2820022 6in/15cm Vinyl Tubing (Not Shown)
103 0641412 2 Bolt 1/4”-20NC x 1 1/2”
104 3311405 2 Locknut 1/4”
0251981 Ref. MANUAL DESCENT COMPONENTS INSTALLATION —
201 3600179 1 Pump Assembly
2900779 1 Seal Kit - 3600179 Pump
201A 7010652 1 Handle, Pump
202 0641608 2 Bolt 3/8”-16NC x 1”
203 4751600 2 Flatwasher 3/8”
204 3311605 2 Locknut 3/8”-16NC
205 1380136 2 Clip, Gripper
206 0721006 2 Screw #10-24NC x 3/4”
207 4751000 2 Flatwasher #10
208 3311001 2 Nut #10
209 4640005 3 Needle Valve
210 2900062 3 Valve Kit
211 4761000 Lockwasher #10
2-4 150HAX 3120812




FIGURE 2-1. CONTROL VALVE INSTALLATIONS (CONTINUED)

SECTION 2 TURNTABLE

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0252773 Ref. ALARM INSTALLATION (OPTIONAL) B
301 0140032 1 Alarm
302 0641408 2 Bolt 1/4”-20NC x 1”
303 4751400 2 Flatwasher 1/4”
304 4761400 2 Lockwasher 1/4”
305 3311404 2 Nut 1/4”-20NC
306 2540018 1 Grommet (Not Shown)
3120812 150HAX
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SECTION 2 TURNTABLE

FIGURE 2-2.CONTROL VALVE ASSEMBLY 2 SECTION BANG-BANG
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SECTION 2 TURNTABLE

FIGURE 2-2. CONTROL VALVE ASSEMBLY 2 SECTION BANG-BANG

ITEM # PART NUMBER QTy. DESCRIPTION REV.
4640462 Ref. CONTROL VALVE ASSEMBLY - 2 SECTION BANG-BANG B
1 7002304 1 Dump Section - Complete
1 Solenoid Assembly
2 7004823 1 Seat
7002378 1 O-Ring
3 7002229 1 Ball
1 Guide Tube Assembly
4 7004822 1 Cone, Female
Use ltem 101 1 O-Ring
5 7002346 1 Pin, Push
6 7004839 1 Plunger
7 7004838 1 Tube, Guide
8 7004841 1 Pin, Push
Use ltem 101 1 O-Ring
9 7002340 1 Guide, External Push Pin
Use ltem 101 1 O-Ring
10 7004834 1 Sleeve, Inner Flux
11 7002334 1 Spring
12 7004835 1 Sleeve, Outer Flux
13 7000417 1 Coll
14 7004836 1 Case, Solenoid
15 7002338 1 Plate, End
16 7004837 4 Screw
17 7002322 1 Seat
Use Item 101 1 O-Ring
1 Main Relief (Poppet) Valve
18 7002321 1 Case, Poppet
19 7002328 1 Spring
20 7002294 1 Poppet
21 7002320 1 Seat, Adjustable
Use Item 101 1 O-Ring
22 7002329 1 Spring
23 7002323 1 Plug
Use Item 101 1 O-Ring
24 7002326 1 Orifice
25 7002324 1 Plug
26 7002316 1 Working Section - Complete (Level)
27 7004859 2 Solenoid Assembly
28 Not Used
29 Not Used
30 7003825 1 Washer, Hat
31 7002348 1 Spring
32 7002305 1 Guide Tube Assembly
33 7002345 1 Cone, Female
Use ltem 100 1 O-Ring
Use ltem 100 1 O-Ring
34 7002346 1 Pin, Push
35 7002344 1 Plunger
3120812 150HAX 2-7




SECTION 2 TURNTABLE

FIGURE 2-2. CONTROL VALVE ASSEMBLY 2 SECTION BANG-BANG (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
36 7000470 1 Tube, Guide
37 7002341 1 Pin, Actuator
Use Item 100 1 Ring, Quade
38 7002340 1 Guide, External Push Pin
Use ltem 100 1 O-Ring
39 7002333 1 Sleeve, Inner Flux
40 7002334 1 Spring
41 7002336 1 Sleeve, Outer Flux
42 7000418 1 Coll
43 7002335 1 Case, Solenoid
44 7002338 1 Plate, End
45 7002339 4 Screw
46 7002262 1 Duel Pilot Check Valve Block Assembly (No Longer Field
Serviceable)
47 7002315 1 Working Section - Complete (Telescope)
48 7004859 2 Solenoid Assembly (Refer to ltems 30-45 for Serviced Parts)
49 7000468 1 Cross Over Relief Valve Block Assembly (No Longer Field
Serviceable)
50 2220237 1 Plug
51 2220238 1 Plug
Kit Options:
100 7000414 3 Seal Kit - Working Section
101 7000413 1 Seal Kit - Dump Section
2-8 150HAX 3120812




FIGURE 2-2. CONTROL VALVE ASSEMBLY 2 SECTION BANG-BANG (CONTINUED)

SECTION 2 TURNTABLE

ITEM #

PART NUMBER

QTY.
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SECTION 2 TURNTABLE

FIGURE 2-3.CONTROL VALVE ASSEMBLY 2 SECTION BANG-BANG
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SECTION 2 TURNTABLE

FIGURE 2-3. CONTROL VALVE ASSEMBLY 2 SECTION BANG-BANG

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. CONTROL VALVE ASSEMBLY - BANG-BANG
4640947 Ref. VALVE ASSEMBLY - 2 SECTION B
Ref. DUMP SECTION ASSEMBLY
1 7002447 1 Dump Section - Complete
2 7002448 1 Cartridge
7002449 1 Seal Kit - 7002448 Cartridge
3 7002450 1 Coall
4 7002451 1 Cartridge Without Coll
7011118 1 Seal Kit - 7002451 Cartridge
7000448 2 O-Ring (Between Sections)
Ref. WORKING SECTIONS (STANDARD PARTS)
101 7004859 2 Solenoid Assembly A
102 7003825 1 Washer
103 7002348 1 Spring
104 7002305 1 Guide Tube Assembly
105 7002345 1 Cone, Female
Use ltem 200 1 O-Ring
Use ltem 200 1 O-Ring
106 7002346 1 Pin, Push
107 7002344 1 Plunger
108 7000470 1 Tube, Guide
109 7002341 1 Pin Actuator
Use Item 200 1 Ring, Quade
110 7002340 1 Guide, External Push Pin
Use ltem 200 1 O-Ring
111 7002333 1 Sleeve, Inner Flux
112 7002334 1 Spring
113 7002336 1 Sleeve, Outer Flux
114 7000418 1 Coil
115 7002335 1 Case, Solenoid
116 7002338 1 Plate, End
7002327 1 Nameplate
117 7002339 4 Screw
200 7000414 2 Seal Kit - Working Section (1 Per Section)
Ref. WORKING SECTIONS - COMPLETE (INCLUDES ITEMS 101-
117 AND RELIEF VALVE ASSEMBLY WHEN EQUIPPED)
301 7002316 1 Level Section
302 7002315 1 Rotate Section
303 7000468 1 Cross Over Relief Valve Assembly (Due to Various
Suppliers - Internal Components Are No Longer Field
Serviceable)
3120812 150HAX 2-11




SECTION 2 TURNTABLE

FIGURE 2-4.CONTROL VALVE ASSEMBLY -5 SECTION VICKERS
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SECTION 2 TURNTABLE

FIGURE 2-4. CONTROL VALVE ASSEMBLY -5 SECTION VICKERS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. CONTROL VALVE ASSEMBLY OPTIONS:
4640705 Ref. (Prior to October 1994) —
4640916 Ref. (October 1994 to S/N 31000) A
4641006 Ref. (S/N 31000 to Present) B
Ref. Note: Original Equipment Assembly p/n’s 4640705 or
4640916 may have been replaced with Service Replace-
ment Assembly. Identify P/N before ordering replacement
components.
1 7006782 6 Nut
2 3 Rod, Tie Options:
7009394 Prior to October 1994
7012384 October 1994 to Present
3 1 Working Section - Complete (Main Tele)
7009388 Prior to October 1994
7012372 October 1994 to Present
4 1 Working Section - Complete (Main Lift)
7009389 Prior to October 1994
7012378 October 1994 to S/N 31000
7020367 S/N 31000 to Present
5 1 Working Section - Complete (Tower Tele)
7009390 Prior to October 1994
7012380 October 1994 to Present
6 1 Working Section - Complete (Tower Lift)
7009391 Prior to October 1994
7012381 October 1994 to Present
7 1 Working Section - Complete (Swing)
7009392 Prior to October 1994
7012382 October 1994 to Present
8 See Note 1 O-Ring (Note: Use ltems 300A-300D & 301)
9 See Note 5 O-Ring (Note: Use Items 300A-300D & 301)
10 See Note 1 O-Ring (Note: Use Items 300A-300D & 301)
11 2 Nut, Retaining Options:
Use 7012325 & 7020361 (Was P/N 7009317) Prior to October 1994
7012325 & 7020361 October 1994 to Present
12 See Note 2 O-Ring (Prior to October 1994 Only) (Note: Use ltems
300A-300D)
13 2 Core Tube (Includes O-Ring) Options:
7009316 Prior to October 1994
7012326 October 1994 to Present
14 2 Coil and Frame
7009315 Prior to October 1994
7012339 October 1994 to Present
15 7009319 2 Pin
16 See Note 2 O-Ring (Note: Use Items 300A-300D)
17 2 Spool
7006744 Prior to October 1994
7012327 October 1994 to Present
18 7006726 2 Plug, Torque (Prior to October 1994 Only)
3120812 150HAX 2-13




SECTION 2 TURNTABLE

FIGURE 2-4. CONTROL VALVE ASSEMBLY -5 SECTION VICKERS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
19 See Note 2 O-Ring (Prior to October 1994 Only) (Note: Use ltems
300A-300D)
20 7009381 2 Shim Kit (Prior to October 1994 Only)
21 2 Spring Options:
7006729 Prior to October 1994
7012324 October 1994 to Present
22 7006730 2 Poppet
23 7006731 2 Ball
24 7006745 2 Screw
25 Not Available 2 Cap, End
26 7006746 2 Ball
27 See Note 2 O-Ring (Note: Use Items 300A-300D)
28 7009323 2 Spring
29 See Note 2 Gasket (Note: Use Items 300A-300D)
30 7009324 2 Spring
31 2 Retainer Options:
7009325 Prior to October 1994
7012329 October 1994 to Present
32 Not Available 2 Spool
33 7006757 2 Seat
34 See Note 2 Ring, Back-Up (Note: Use Items 300A-300D)
35 See Note 2 O-Ring (Note: Use Items 300A-300D)
36 2 Servo Stem Assembly
7006732 Prior to October 1994
7009320 October 1994 to Present
37 7006737 2 Poppet
38 Not Used
39 7009398 2 Retainer
40 See Note 2 Ring, Back-Up (Note: Use Items 300A-300D)
41 See Note 2 O-Ring (Note: Use Items 300A-300D)
42 7006773 2 Spring
43 7009397 2 Poppet
44 7006771 1 Plug, Torque (Prior to October 1994 Only)
45 See Note 1 O-Ring (Prior to October 1994 Only) (Note: Use Items
300A-300D)
46 7009368 1 Spring (Prior to October 1994 Only)
7009369 2 Poppet (Prior to October 1994 Only)
47 Not Used
48 7012300 2 Piston, Load (Swing Section Only)
49 7012323 1 Piston (October 1994 to Present Only)
50 7012322 1 O-Ring (October 1994 to Present Only)
51 See Note 1 O-Ring (October 1994 to Present Only) (Note: Use
Items 300A-300D)
52 7012321 1 Plug (October 1994 to Present Only)
53 7012318 1 Nut (October 1994 to Present Only)
54 7012319 1 Screw (October 1994 to Present Only)
55 7012320 1 Cap (October 1994 to Present Only)
56 7012333 2 Load Sense Check Assembly (October 1994 to Present
Only)
57 7012328 A/R Shim (October 1994 to Present Only)
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FIGURE 2-4. CONTROL VALVE ASSEMBLY -5 SECTION VICKERS (CONTINUED)

SECTION 2 TURNTABLE

ITEM # PART NUMBER QTY. DESCRIPTION REV.
58 7012330 A/R Shim (October 1994 to Present Only)
Ref. END COVER ASSEMBLY
100 1 Cover, End Options:
7006780 Prior to October 1994
7012337 October 1994 to Present
101 7006778 A/R Plug, Torque
102 See Note A/R O-Ring (Note: Use Items 300A-300D)
103 7012336 1 Plug (October 1994 to Present Only)
104 See Note 1 O-Ring (October 1994 to Present Only) (Note: Use Items
300A-300D)
105 7012338 1 Orifice (October 1994 to Present Only)
Ref. INLET ASSEMBLY
200 7009393 1 Inlet Assembly - Complete
201 7012301 1 Valve, Load Sensing Relief
202 Use Item 302 2 O-Ring
203 7012370 1 Spring, Outer
204 7012371 1 Spring, Inner
205 7012367 A/R Shim
206 Use ltem 302 1 O-Ring
207 7012366 1 Retainer, Valve
208 1 Plug Options:
7012385 Prior to October 1994
7006778 October 1994 to Present
209 Use ltem 302 1 O-Ring
210 7012303 1 Valve, Solenoid Check
Not Available 1 Seal Kit - Solenoid Check Valve
7003647 1 Coall
211 7009323 1 Plug
212 See Note 1 O-Ring (Note: Use Items 300A-300D & 302)
Kit Options:
300 5 Seal Kit Options: (Includes Items 8,9,10,12,16,19,27,29,34,35,
40,41,45,51,102,104,212 and Servo Stem Seal)
300A 7009396 5 Prior to October 1994
300B 7009330 5 October 1994 to S/N 31000
300C 7020365 4 S/N 31000 to Present Except Section 3
(Tower Tele
300D 7020366 1 S/N 31000 to Present Section 3 (Tower Tele Only)
301 7009395 6 Seal Kit - Valve Face Options: (Includes ltems 8,9 and 10)
302 7012302 1 Seal Kit - Inlet (Includes Items 202,206,209,212 and Solenoid
Valve Seals)
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SECTION 2 TURNTABLE

FIGURE 2-5.CONTROL VALVE ASSEMBLY - 1 SECTION VICKERS (CMX160)
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SECTION 2 TURNTABLE

FIGURE 2-5. CONTROL VALVE ASSEMBLY - 1 SECTION VICKERS (CMX160)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. CONTROL VALVE ASSEMBLY - 1 SECTION VICKERS (CMX160)
4640704 Ref. Prior to October 1994 —
4640872 Ref. October 1994 to Present —
1 Not Used
2 Not Used
3 Not Used
4 See Note 1 O-Ring (Note: Use Items 300 & 301)
5 See Note 5 O-Ring (Note: Use Items 300 & 301)
6 See Note 1 O-Ring (Note: Use Items 300 & 301)
7 1 Working Section - Complete Option (Drive):
7009382 Prior to October 1994
7012363 October 1994 to Present
8 See Note 1 O-Ring (Note: Use Items 300 & 301)
9 See Note 5 O-Ring (Note: Use Items 300 & 301)
10 See Note 1 O-Ring (Note: Use Items 300 & 301)
11 2 Nut, Retaining Options:
Use 7012325 & 7020361 Prior to October 1994 (Was P/N 7009317)
7012325 & 7020361 October 1994 to S/N 31000
12 Use Item 300 2 O-Ring
13 2 Core Tube (Includes O-Ring) Options:
7009316 Prior to October 1994
7012326 October 1994 to Present
14 2 Coil and Frame Options:
7009315 Prior to October 1994
7012339 October 1994 to Present
15 7009319 2 Pin
16 Use Item 300 2 O-Ring
17 2 Spool Options:
7006744 Prior to October 1994
7012327 October 1994 to Present
18 7006726 2 Plug, Torque (Prior to October 1994)
19 Use ltem 300 2 O-Ring (Prior to October 1994)
20 7009381 2 Shim Kit (Prior to October 1994)
21 2 Spring Options:
7006729 Prior to October 1994
7012324 October 1994 to Present
22 7006730 2 Poppet
23 7006731 2 Ball
24 7009367 8 Screw
25 2 Cap, End (Not Sold Separately)
26 7006746 2 Ball
27 Use Item 300 2 O-Ring
28 7009323 2 Plug
29 Use Item 300 2 Gasket
30 7009372 2 Spring
31 7009373 2 Retainer
32 Not Available 1 Spool (Not Sold Separately)
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SECTION 2 TURNTABLE

FIGURE 2-5. CONTROL VALVE ASSEMBLY -1 SECTION VICKERS (CMX160) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
33 2 Seat Options:
7006757 Prior to October 1994
7012350 October 1994 to Present
34 Use ltem 300 2 Ring, Back-Up
35 Use ltem 300 2 O-Ring
36 7009371 2 Servo Stem Assembly
37 7009370 2 Poppet
38 Not Used
39 2 Retainer Options:
7009375 Prior to October 1994
7012360 October 1994 to Present
40 Use Item 300 2 Ring, Back-Up
41 Use Item 300 2 O-Ring
42 7009376 2 Spring
43 2 Poppet Options:
7009374 Prior to October 1994
7012361 October 1994 to Present
44 7006771 1 Plug, Torque
45 Use Item 300 1 O-Ring
46 7009368 1 Spring
7009364 2 Poppet
47 to 48 Not Used
49 7012323 2 Piston (October 1994 to Present Only)
50 7012322 2 O-Ring (October 1994 to Present Only)
51 Use Item 300 2 O-Ring (October 1994 to Present Only)
52 7012321 2 Plug (October 1994 to Present Only)
53 7012318 2 Nut (October 1994 to Present Only)
54 7012319 2 Screw (October 1994 to Present Only)
55 7012320 2 Cap (October 1994 to Present Only)
56 7012333 2 Check Cartridge (October 1994 to Present Only)
57 to 99 Not Used
100 1 Cover End
7009386 Prior to October 1994
7012365 October 1994 to Present
101 7006778 2 Plug, Torque
102 Use ltem 300 2 O-Ring
103 7009385 3 Rod, Tie
104 7009384 6 Nut
105 7012338 1 Orifice
106 Use ltem 300 1 O-Ring
107 7012364 1 Plug
200 7009383 1 Inlet Body
201 7006778 2 Plug, Torque
202 Use ltem 300 2 O-Ring
203 7009323 1 Plug, Torque
204 Use Item 300 1 O-Ring
2-18 150HAX 3120812




SECTION 2 TURNTABLE

FIGURE 2-5. CONTROL VALVE ASSEMBLY - 1 SECTION VICKERS (CMX160) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Kit Options:
300 7009380 1 Seal Kit (Include ltems 4, 5, 6, 8, 9, 10, 12, 16, 19, 27, 29, 34,
35, 40, 41, 45, 51, 102, 106, 202, 204 and Servo Stem O-Rings
301 7009387 2 Seal Kit - Valve Face (Includes Items 4,5 and 6 or 8,9 and 10)
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SECTION 2 TURNTABLE

FIGURE 2-6.SWING DRIVE AND TURNTABLE BEARING INSTALLATIONS
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SECTION 2 TURNTABLE

FIGURE 2-6. SWING DRIVE AND TURNTABLE BEARING INSTALLATIONS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. SWING DRIVE INSTALLATION OPTIONS:
0251626 Ref. Prior to S/N 64566 7
0270328 Ref. S/N 64566 to Present 2/A
1 1 Swing Motor Assembly Options (See Figure 2-7 for
Breakdown):
3160127 Prior to S/N 35001 (Nichols Version)
3160127 S/N 35001 to S/N 64566 (Parker Version)
3160275 S/N 64566 to Present (Parker Version)
2 1 Swing Brake Assembly Options:
0920032 Prior to May 1992 (See Figure 2-8 for Breakdown)
0920083 May 1992 to S/N 33476 (See Figure 2-9 for Breakdown)
0920109 S/N 33476 to S/N 64566(See Figure 2-9 for Breakdown)
0920119 S/N 64566 to Present (See Figure 2-9 for Breakdown)
3 1 Swing Hub Assembly Options (See Figure 2-10 for Breakdown):
Use 2780278 Prior to S/N 81679 (was p/n 2780181)
2780278 S/N 81679 to Present
4 4843673 1 Mounting, Drive
5 2440061 1 Pinion
6 3533337 1 Plate, Retainer
7 0100019 A/R Compound, Locking
8 3900159 2 Screw, Countersunk 1/2”-13NC x 3/4”
9 0642016 12 Bolt 3/4”-10NC x 2”
10 0641810 2 Bolt1/2”-13NC x 1 1/4” (Prior to S/N 64566 Only)
11 2 Washer Options:
4740171 Prior to S/N 64566
4891800 S/N 64566 to Present
12 2 Bolt Options:
3931864 Prior to S/N 64566 (Socket Head Capscrew 1/2”-13NC x 47)
0681832 S/N 64566 to Present (Hex Bolt 1/2°-13NC x 4” Grade 8)
13 4740189 2 Washer, Special (Prior to S/N 64566 Only)
14 A/R Sealant Options:
0100009 RTV #738 (Prior to S/N 64566 Only)
0100011 Compound, Locking (Prior to S/N 64566 Only)
0252036 Ref. TURNTABLE BEARING INSTALLATION 3
101 0440198 1 Bearing, Turntable
102 0682418 60 Bolt 7/8”-9NC x 2 1/4” (Grade 8)
103 4892400 60 Washer, Hardened
104 0100019 A/R Compound, Locking
0251549 Ref. TURNTABLE LOCK INSTALLATION 2
201 4843816 1 Weldment, Bushing (Not Shown)
202 3421853 1 Pin, Turntable Lock
203 3421854 1 Pin, Snap
204 3760170 2 Ring, Quick Release
205 1260017 9in/23cm Chain
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SECTION 2 TURNTABLE

FIGURE 2-6. SWING DRIVE AND TURNTABLE BEARING INSTALLATIONS (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0252040 Ref. LUBE LINES INSTALLATION B
301 2180344 4 Fitting, Bulkhead
302 2220063 6 Fitting, 90°
303 2200261 4 Fitting, Coupling
304 2751032 5 Hose, Grease
305 2750527 2 Hose, Grease
306 2750528 1 Hose, Grease
307 2160002 4 Fitting, Grease
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SECTION 2 TURNTABLE

FIGURE 2-6. SWING DRIVE AND TURNTABLE BEARING INSTALLATIONS (CONTINUED)
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SECTION 2 TURNTABLE

2-24

FIGURE 2-7.SWING MOTOR ASSEMBLY
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SECTION 2 TURNTABLE

FIGURE 2-7. SWING MOTOR ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. SWING MOTOR ASSEMBLY OPTIONS:
3160127 Ref. Nichols Version (Prior to S/N 35001) B
1 Use Item 300 1 Seal, Dust
2 Use ltem 300 1 Ring, Back-Up
3 Use Item 300 1 Seal, Quad Ring
4 7004196 1 Valve, Rotary
5 7004167 2 Ball, Check Valve
6 7004179 1 IGR Assembly
7 Use ltem 300 1 Ring, Snap
8 Use Item 300 2 Seal, Ring
9 7004171 1 Plug, Vent (Includes O-Ring)
10 7004197 8 Bolt
11 7010700 1 Shaft, Spline
12 7004198 1 Body/Bearing Assembly
13 7004192 1 Cover/Bearing Assembly
3160127 Ref. Parker Version (S/N 35001 to S/N 64566) D
101 Use Item 301 1 Seal, Dust
102 7010775 1 Ring, Back-Up
103 Use Item 301 1 Seal, Lip
104 Not Used
105 7004167 2 Ball, Check Valve
106 7010791 1 IGR Assembly
107 Use Item 301 1 Ring, Snap
108 Use Item 301 3 Seal, Square Ring
109 7010795 1 Plug, Case Drain (W/ O-Ring)
110 7010792 8 Bolt
111 Not Used
112 7010793 1 Shaft, Spline
113to 114 Not Used
115 7010794 1 Body/Bearing Assembly
116 Not Used
117 7004192 1 Cover/Bearing Assembly
118 to 120 Not Used
121 Use Item 301 1 Ring, Snap
122 7010776 1 Plate, Commutator
3160275 Ref. Parker Version (S/N 64566 to Present) A
201 Use Item 302 1 Seal, Dust
202 Use Item 302 1 Ring, Back-Up
203 Use Item 302 1 Seal, Lip
204 Not Used
205 7004167 2 Ball, Check Valve
206 7010791 1 IGR Assembly
207 Use Item 302 1 Ring, Snap
208 Use Item 302 3 Seal, Square Ring
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SECTION 2 TURNTABLE

FIGURE 2-7. SWING MOTOR ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
209 7010795 1 Plug, Case Drain (W/ O-Ring)
210 7010792 8 Bolt
211 Not Used
212 7023432 1 Shaft, Spline
213to 214 Not Used
215 7023443 1 Body/Bearing Assembly
216 Not Used
217 7004192 1 Cover/Bearing Assembly
218 to0 220 Not Used
221 Use Item 302 1 Ring, Snap
222 7010776 1 Plate, Commutator
Kit Options:
300 7004177 1 Seal Kit (Includes ltems 1,2,3,7 and 8)
301 7010790 1 Seal Kit (Includes Items 101,103,107,108 and 121)
302 2900798 1 Seal Kit (Includes Items 201 to 203,207 & 208, & 221)
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FIGURE 2-7. SWING MOTOR ASSEMBLY (CONTINUED)
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SECTION 2 TURNTABLE

FIGURE 2-8. SWING BRAKE ASSEMBLIES (PRIOR TO MAY 1992)

26

23  moDEL 37265v

2-28 150HAX 3120812



SECTION 2 TURNTABLE

FIGURE 2-8. SWING BRAKE ASSEMBLIES (PRIOR TO MAY 1992)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0920032 Ref. SWING BRAKE ASSEMBLY - AUSCO (MODEL 28653) —
0920032 Ref. SWING BRAKE ASSEMBLY - AUSCO (MODEL 37265V) —
Ref. Note: Refer to Model Number stamped on the front of the
Housing item 23.
1 Use Item 100 1 Gasket
2 7000730 4 Bolt (Model 28653)
7003007 4 Bolt, Flanged (Model 37265V)
3 7000729 4 Lockwasher (Model 28653 Only)
4 7003012 1 Plate, Power (Model 28653)
7003091 1 Plate, Power (Model 37265V)
5 7000796 1 Bleeder
6 7000760 1 Bearing, Ball (Model 37265V Only)
7 Use ltem 100 1 O-Ring
8 Use Item 100 1 Ring, Back-Up
9 Use ltem 100 1 O-Ring
10 Use ltem 100 1 Ring, Back-Up
11 7000721 1 Piston (Model 28653)
7003057 1 Piston (Model 37265V)
12 7000720 3 Disc, Stationary (Model 28653)
7003056 3 Disc, Stationary (Model 37265V)
13 7003006 6 Spring, Compression
14 7000732 3 Disc, Rotating (Model 28653)
7003055 3 Disc, Rotating (Model 37265V)
15 7000718 1 Disc, Primary (Model 28653)
7003054 1 Disc, Primary (Model 37265V)
16 7000717 2 Pin, Torque
17 7003013 1 Shaft, Splined (Model 28653)
7003053 1 Shaft, Splined (Model 37265V)
18 7000798 8 Spring, Compression (Model 28653)
7003052 8 Spring, Compression (Model 37265V)
19 7003051 1 Retainer, Spring (Model 37265V Only)
20 Use Item 100 1 Seal, Qil
21 7000713 1 Bearing, Ball (Model 28653) A
7003049 1 Bearing, Ball (Model 37265V)
22 Use ltem 100 1 Gasket (Model 37265V Only)
23 7000714 1 Housing (Model 28653)
7003090 1 Housing (Model 37265V)
24 7000712 1 Ring, Retaining (Model 28653 Only)
25 7000711 1 Ring, Retaining (Model 28653 Only)
26 Use Item 100 1 Gasket
27 7003059 1 Valve, Pressure Relief (Model 37265V Only)
28 Not Used
29 Not Used
30 Not Used
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SECTION 2 0 TURNTABLE

FIGURE 2-8. SWING BRAKE ASSEMBLIES (PRIOR TO MAY 1992) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

0920032 Ref. SWING BRAKE ASSEMBLY - MICO B
31 7007913 4 Capscrew
32 7007312 4 Lockwasher
33 7007924 1 Plug
34 7007928 1 Cover
35 Use Item 101 1 Ring, Square
36 See Note 1 O-Ring (Note: Use Items 101 & 102)
37 Use Item 102 1 Bearing
38 Use ltem 101 1 O-Ring
39 Use ltem 101 1 Ring, Back-Up
40 7007923 1 Piston
41 Use Item 101 1 O-Ring
42 Use Item 101 1 Ring, Back-Up
43 7007914 1 Bleeder
44 Use Item 102 1 Ring, Retaining
45 7007926 1 Shaft
46 7007908 3 Disc
47 7007916 6 Spring
48 7007909 3 Disc, Friction
49 7007902 2 Separator
50 7007907 1 Disc
51 7007906 8 Spring
52 7007905 8 Spring
53 7007915 2 Pin, Dowel
54 Use Item 102 1 Bearing
55 See Note 1 O-Ring (Note: Use ltems 101 & 102)
56 7007930 1 Housing
57 7007901 4 Pin, Spiral
58 7007933 1 Gasket

7007934 1 Gasket

Kit Options:
100 2900131 1 Seal Kit (Includes ltems 1,7,8,9,10,20,22 and 26)
101 2900642 1 Seal Kit (Includes Items 35,36,38,39,41,42,55 and 58 Gaskets)
102 7007927 1 Bearing Kit (Includes ltems 36,37,44,54,55 and 58 Gasket)
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FIGURE 2-8. SWING BRAKE ASSEMBLIES (PRIOR TO MAY 1992) (CONTINUED)
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SECTION 2 TURNTABLE

FIGURE 2-9.SWING BRAKE ASSEMBLIES (MAY 1992 TO PRESENT)
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SECTION 2 TURNTABLE

FIGURE 2-9. SWING BRAKE ASSEMBLIES (MAY 1992 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. SWING BRAKE ASSEMBLY OPTIONS:
0920083 Ref. May 1992 To S/N 33476 A
0920109 Ref. S/N 33476 To S/N 64566 B
1 7011720 1 Shaft
2 1 Guide, Spring Options:
7011717 0920083 Brake (Prior to S/N 33476)
7018606 0920109 Brake (S/N 33476 to S/N 64566)
3 A/R Spring Options:
7007979 6 0920083 Brake (Inner) (Prior to S/N 33476)
7007980 6 0920083 Brake (Outer) (Prior to S/N 33476)
7007970 6 0920109 Brake (Red) (S/N 33476 to S/N 64566)
7018602 3 0920109 Brake (Blue) (S/N 33476 to S/N 64566)
4 1 Housing Options:
7011713 0920083 Brake (Prior to S/N 33476)
7018605 0920109 Brake (S/N 33476 to S/N 64566)
5 A/R Return Plate and Separator Assembly Options:
Use ltem 102A 1 Plate, Return - 0920083 Brake (Prior to S/N 33476)
7011715 2 Separator Assy - 0920083 Brake (Prior to S/N 33476)
7011714 4 Pin
7007983 2 Separator
Use Item 102B Return Plate/ Separator - 0920109 Brake
(S/N 33476 to S/N 64566)
6 See Note 2 Rotor (Note: Use ltems 102A & 102B)
7 See Note 2 Stator (Note: Use Items 102A & 102B)
8 See Note 1 Seal, Oil (Note: Use ltems 100, 101, 102A & 102B)
9 4 Bolt, Washer Head Options:
7007985 0920083 Brake (Prior to S/N 33476)
7018607 0920109 Brake (S/N 33476 to S/N 64566)
10 7011719 1 Cover
11 7007914 1 Screw, Bleeder (Prior to S/N 33476)
7018609 1 Plug, Pipe (S/N 33476 to S/N 64566)
12 7007987 2 Pin, Dowel
13 See Note 1 Seal, Oil (Note Use Items 100 & 101)
14 7011716 1 Ring, Retaining
15 Use ltem 101 1 Bearing
16 7007977 1 Ring, Retaining
17 Use ltem 100 1 Ring, Back-Up
18 Use Item 100 1 Ring, Back-Up
19 Use Item 100 1 O-Ring
20 Use ltem 100 1 O-Ring
21 1 Piston Options:
7007923 1 0290083 Brake (Prior to S/N 33476)
7018603 0920109 Brake (S/N 33476 to S/N 64566)
22 See Note 1 Gasket (Note: Use Items 100, 101, 102A & 102B)
23 See Note 2 O-Ring (Note: Use Items 100, 101, 102A & 102B)
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SECTION 2 TURNTABLE

FIGURE 2-9. SWING BRAKE ASSEMBLIES (MAY 1992 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Kit Options:
100 2900766 1 Seal Kit (Includes Items 8, 13, 17-20, 22 & 23)
101 2900768 1 Bearing Kit (Includes ltems 8, 13, 15, 22 & 23)
102 1 Lining Kit Options (Includes ltems 5-8, 22 & 23):
102A 2900767 0920083 Brake (Prior to S/N 33476)
102B 7018608 0920109 Brake (S/N 33476 to S/N 64566)
0920119 Ref. SWING BRAKE ASSEMBLY (S/N 64566 to Present) B
200 7018612 1 Repair Kit (Repair Kit is the Only Serviceable Item. No Other
Service Parts Available)
A
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FIGURE 2-9. SWING BRAKE ASSEMBLIES (MAY 1992 TO PRESENT) (CONTINUED)
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SECTION 2 TURNTABLE

FIGURE 2-10.SWING HUB ASSEMBLY
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SECTION 2 TURNTABLE

FIGURE 2-10. SWING HUB ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. SWING HUB ASSEMBLY
2780181 Ref. Prior to S/N 81679 —
2780278 Ref. S/N 81679 to Present A
Ref. Note: For Machines Prior to S/N 0300081679, Original
Equipment Assembly p/n 2780181 may have been replaced
with p/n 2780278 as Service Replacement Assembly.
Identify P/N before ordering replacement components.
1 1 Shaft, Output Options:
Use 7024778 Prior to S/N 81679 (2780191 Hub Assy) (was p/n 7010430)
7024778 S/N 81679 to Present (2780278 Hub Assy) (Includes Qty 1
of Items 6,7,8,23 & 33)
2 7010408 1 Cup, Bearing - Outer
3 7010409 1 Cone, Bearing - Outer
4 7010431 1 Cup, Bearing - Inner
5 7010432 1 Cone, Bearing - Inner
6 7007689 1 Lockwasher (Part of Item 1)
7 1 Flatwasher Options:
7010411 Prior to S/N 81679 (2780191 Hub Assy)
7007688 S/N 81679 to Present (2780278 Hub Assy) (Part of Item 1)
8 7010412 1 Nut, Bearing (Part of ltem 1)
9 1 Housing Options:
7010434 Prior to S/N 81679 (2780191 Hub Assy)
Not Available S/N 81679 to Present (2780278 Hub Assy)
10 Use Item 100 1 Seal, Lip
11 1 Plug, Pipe Options:
7000243 Prior to S/N 81679 (2780191 Hub Assy)
7017048 S/N 81679 to Present (2780278 Hub Assy)
12 7001952 3 Plug, Pipe
13 114 Bearing, Needle Options:
7001909 Prior to S/N 81679 (2780191 Hub Assy)
Not Available S/N 81679 to Present (2780278 Hub Assy)
14 3 Shaft, Planet Options:
7010413 Prior to S/N 81679 (2780191 Hub Assy)
Not Available S/N 81679 to Present (2780278 Hub Assy)
15 6 Washer, Thrust options:
7010414 Prior to S/N 81679 (2780191 Hub Assy)
Not Available S/N 81679 to Present (2780278 Hub Assy)
16 1 Carrier Options:
7010415 Prior to S/N 81679 (2780191 Hub Assy)
Not Available S/N 81679 to Present (2780278 Hub Assy)
17 3 Spacer, Thrust Options:
7010416 Prior to S/N 81679 (2780191 Hub Assy)
Not Available S/N 81679 to Present (2780278 Hub Assy)
18 3 Rollpin Options:
7001913 Prior to S/N 81679 (2780191 Hub Assy)
Not Available S/N 81679 to Present (2780278 Hub Assy)
19 3 Gear, Cluster Options:
7010418 Prior to S/N 81679 (2780191 Hub Assy)
Not Available S/N 81679 to Present (2780278 Hub Assy)
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SECTION 2 TURNTABLE

FIGURE 2-10. SWING HUB ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
20 1 Gear, Internal Options:
7010419 Prior to S/N 81679 (2780191 Hub Assy)
Not Available S/N 81679 to Present (2780278 Hub Assy)
21 7010420 1 Gear, Ring
22 7007673 2 Washer, Thrust
23 Use ltem 100 2 O-Ring (Part of Item 1)
24 7010403 20 Lockwasher
25 7010436 1 Gear, Sun
26 7010456 1 Coupling, Adapter
27 7010457 1 Washer, Thrust
28 7010458 1 Cover, Input
29 7001922 1 Washer, Thrust
30 7010459 20 Ring, Retaining
31 7010460 3 Bolt 3/8”-16NC x 3 1/4”
32 7001928 3 Plug, Pipe
33 91414020 1 Ring, Retaining (2780278 Hub Assembly Only) (Part of ltem
1)
100 2900796 1 Seal Kit (Includes ltems 10 and 23)
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FIGURE 2-10. SWING HUB ASSEMBLY (CONTINUED)
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SECTION 2 TURNTABLE

FIGURE 2-11.ROTARY COUPLING AND COLLECTOR RING INSTALLATION
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SECTION 2 TURNTABLE

FIGURE 2-11. ROTARY COUPLING AND COLLECTOR RING INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0250611 Ref. ROTARY COUPLING INSTALLATION C
1 1660185 1 Rotary Coupling Assembly (Includes Items 101-105)
2 3530403 1 Plate, Retaining
3 3951820 2 Setscrew, Socket 1/2”-13NC x 2 1/2”
4 0641807 2 Bolt 1/2”-13NC x 7/8”
5 4761800 2 Lockwasher 1/2”
6 1440154 1 Collar
7 0641512 4 Bolt 5/16”-18NC x 1 1/2”
8 4761500 4 Lockwasher 5/16”
9 0100011 A/R Compound, Locking
10 0100019 A/R Compound, Locking
1660185 Ref. ROTARY COUPLING ASSEMBLY —
101 0620106 1 Body, Swivel (6 Port)
102 2760091 1 Housing, Swivel (6 Port)
103 Use ltem 300 1 O-Ring
104 Use Item 300 7 Seal
105 3760004 1 Ring, Retaining
0251612 Ref. COLLECTOR RING INSTALLATION A
201 3760297 1 Collector Ring Assembly
201A 7016394 2 Switch, Limit
Ref. Note: Brushes and holders are not serviceable. Purchase
complete assembly.
202 0901803 1 Bracket, Mounting
203 4751500 2 Flatwasher 5/16”
204 3311501 2 Nut 5/16”-18NC
205 0641608 3 Bolt 3/8”-16NC x 1”
206 4761600 5 Lockwasher 3/8”
207 0641406 2 Bolt 1/4”-20NC x 3/4”
208 4761400 2 Lockwasher 1/4”
209 0100011 A/R Compound, Locking
210 4751600 3 Flatwasher 3/8”
211 4460476 1 Plug, Male - 3 Position
212 4460844 1 Plug, Male - 4 Position
213 4461113 A/R Seal (Not Shown)
300 2901146 1 Seal Kit (Includes ltems 103 and 104)
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SECTION 2 TURNTABLE

FIGURE 2-12.ENGINE INSTALLATION - CUMMINS 4B3.9 DIESEL (PRIOR TO S/N 80240)
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SECTION 2 TURNTABLE

FIGURE 2-12. ENGINE INSTALLATION - CUMMINS 4B3.9 DIESEL (PRIOR TO S/N 80240)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0251905 Ref. ENGINE ASSEMBLY 6/G
1 2000116 1 Engine - Cummins 4B3.9 Diesel
2 3600183 1 Pump Assembly (See Figure 2-15 for Breakdown)
3 0641810 2 Bolt 1/2”-13NC x 1 1/4”
4 4761800 2 Lockwasher 1/2”
5 3200306 1 Mount, Engine (Rear)
6 3200183 2 Mount, Rubber Engine
7 0701215 8 Bolt 12mm x 35mm
8 4832100 10 Lockwasher 12mm
9 0060023 1 Actuator
7008804 1 Bellows
7008829 1 P.C. Board
7008821 1 Motor
7008828 1 Cable
10 2420110 1 Sender, Oil Pressure
11 2180537 1 Fitting, Nipple
12 2200261 1 Fitting, Pipe Coupling
13 0642032 2 Bolt 5/8”-11NC x 4”
14 3312005 2 Locknut 5/8”-11NC
15 4740242 2 Flatwasher
16 3200311 2 Mount, Rear Engine
17 2220274 1 Fitting, Reducer
18 2420130 1 Sender, Water Temperature
19 1 Bracket, Adeco Cable Options:
0901554 Prior to January 2000
0902582 January 2000 to Present
20 0641406 2 Bolt 1/4”-20NC x 3/4”
21 4751400 2 Flatwasher 1/4”
22 3311405 2 Locknut 1/4”-20NC
23 0701214 2 Bolt, Metric 12mm x 30mm
24 1060221 1 Cable, Battery
25 2180467 1 Fitting, 90° Elbow
26 Not Used
27 0100020 A/R Loctite
28 1320060 1 Clamp, Hose
29 4751700 2 Flatwasher 7/16”
30 4460302 1 Clamp, Cable
31 4711400 2 Flatwasher 1/4” Narrow
32 3450303 1 Pin, Cotter
33-76 Not Used
0251906 Ref. ENGINE INSTALLATION 8
101 0400020 1 Battery
102 0400003 1 Battery
103 3980006 1 Masonite
104 3509770 1 Tray, Battery
105 0641616 11 Bolt 3/8"-16NC x 1 7/8”
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SECTION 2 TURNTABLE

FIGURE 2-12. ENGINE INSTALLATION - CUMMINS 4B3.9 DIESEL (PRIOR TO S/N 80240)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

106 4751600 26 Flatwasher 3/8”

107 3311605 16 Locknut 3/8”-16NC

108 0361027 1 Bar

109 0630003 2 Tie Down

110 0641612 4 Bolt 3/8”-16NC 1 1/2”

111 1 Cable, Battery Options:
1060031 Prior to S/N 64579
1060931 S/N 64579 to Present

112 3980003 1 Masonite

113 0630370 2 Bolt, Tie Down

114 3300029 4 Wingnut 3/8"-16NC

115 1060146 2 Cable, Battery

116 0400002 1 Battery, Hold Down
2910479 1 Hold-Down Repair Kit

117 1 Pump Auxiliary Options:
3600071 Pump - Prior to November 1993
7004247 1 Pump

Not Available Pump Seal Kit

7004248 1 Motor
7004249 1 Coupling
7012576 1 Bracket, Pump
3600196 Pump - November 1993 to Present
7013711 1 Coupling
7013772 1 Motor
7013773 1 Pump
7013774 1 Seal, Shaft

118 1060221 2 Cable, Battery

119 4761600 4 Lockwasher 3/8”

120 3740067 1 Relay

121 Not Used

122 4751400 12 Flatwasher 1/4”

123 3311405 8 Nut 1/4”-20NC

124 0641608 1 Bolt 3/8”-16NC x 1”

125 1060046 1 Cable, Battery

126 3740059 1 Relay

127 1 Cable, Battery Options:
1060198 Prior to S/N 64579
1060932 S/N 64579 to Present

128 0641408 4 Bolt 1/4”-20NC x 1”

129 2220273 1 Reducer, Bushing

130 2180467 1 Fitting, 90° Elbow

131 2180536 1 Fitting

132 0100020 A/R Sealant, Pipe

133 1320022 4 Clamp

134 2720271 13 Hose, Fuel (Return)

135 2750532 13 Hose, Low Pressure

136 2720333 1 Hose, Radiator Top

137 1320058 10 Clamp
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SECTION 2 TURNTABLE

FIGURE 2-12. ENGINE INSTALLATION - CUMMINS 4B3.9 DIESEL (PRIOR TO S/N 80240)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
138 1 Hose, Radiator Bottom (Long) Options:
2720371 Prior to S/N 36510
2720445 S/N 36510 to Present
139 0642022 2 Bolt 5/8”-11NC x 2 3/4”
140 4752000 2 Flatwasher 5/8”
141 3312005 2 Locknut 5/8”-11NC
142 1340007 1 Air Cleaner Assembly
7003655 1 Element, Air Cleaner
143 0340003 2 Band, Mounting
144 4565284 1 Tube, Air Cleaner
145 2220063 1 Fitting, 90° Elbow
146 2720125 Hose, Air Cleaner
147 0080115 1 Adapter, Molded 90°
148 3220079 1 Muffler
149 1120408 1 Cap, Rain
150 0641404 4 Bolt 1/4”-20NC x 1/2”
151 1320103 1 Clamp, Muffler
152 1701505 1 Decal, Diesel (Not Shown - Located on Hood)
153 4070672 2 Shim
154 0901785 1 Bracket, Engine Mounting
155 4843957 2 Mounting Weldment, Radiator
156 0641507 8 Bolt 5/16”-18NC x 7/8”
157 4751500 8 Flatwasher 5/16”
158 4761500 8 Lockwasher 5/16”
159 3311601 4 Nut 3/8”-16NC
160 0362206 2 Bar, Spacer
161 0641626 4 Bolt 3/8” x 3 1/4”
162 4740275 4 Washer, Hardened
163 0741504 6 Bolt 5/16”-18NC x 1/2”
164 2720446 1 Hose, Radiator (Short) (S/N 36510 to Present)
165 4565571 1 Tube (S/N 36510 to Present)
2000116 Ref. ENGINE - CUMMINS 4B3.9 DIESEL COMPONENTS
201 7027737 1 Tube, Exhaust
202 7023475 1 Alternator (Not Shown)
203 7023476 1 Starter (Not Shown)
204 7019675 1 Filter, Fuel
205 7019674 1 Separator, Fuel
206 7023477 1 Pump, Fuel
207 7023478 1 Solenoid, Fuel Shut-Down (Not Shown)
208 7020009 1 Filter, Oll (Not Shown)
209 7024593 1 Hose, Cover In/Filter Out (1-90° End/1-Straight End) (Not Shown)
7024594 1 Hose, Cover In/Filter Out (2-Straight Ends) (Not Shown)
210 7023230 1 Radiator
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SECTION 2 TURNTABLE

FIGURE 2-13.ENGINE INSTALLATION - CUMMINS TIER Il DIESEL (S/N 80240 TO PRES-
ENT)
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SECTION 2 TURNTABLE

FIGURE 2-13. ENGINE INSTALLATION - CUMMINS TIER Il DIESEL (S/N 80240 TO PRESENT)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0273688 Ref. ENGINE INSTALLATION E
1 0080115 1 Adapter, Rubber
2t03 Not Used
4 0340003 2 Band, Mounting
5 0361027 1 Bar, Battery Hold-Down
6 0362206 2 Bar, Spacer
7 0400002 1 Hold-Down, Battery
8 0400003 1 Battery
9 0400020 1 Battery
10 0630003 2 Bolt, Hold-Down
11 0630370 2 Bolt, Hold-Down
12 0641404 4 Bolt 1/4”-20NC x 1/2”
13 0641408 2 Bolt 1/4”-20NC x 1”
14 0641507 8 Bolt 5/16”-18NC x 7/8”
15 0641612 4 Bolt 3/8”-16NC x 1 1/2”
16 0641616 7 Bolt 3/8”-16NC x 2”
17 0642022 2 Bolt 5/8”-11NC x 2 3/4”
18 0741504 6 Screw, Countersunk 5/16”-18NC x 1/2”
19 Not Used
20 1120408 1 Cap, Rain
21 1320058 4 Clamp, Hose
22 1320103 1 Clamp, Muffler
23 1340007 1 Air Cleaner Assembly
7003655 1 Element, Air Cleaner
24 2000241 1 Engine Assembly (See Items 101-135 for Breakdown)
25 2720125 1 Hose, Air Cleaner
26 3220079 1 Muffler
27 3300029 4 Wingnut 3/8"-16NC
28 3311405 8 Locknut 1/4”-20NC
29 3311605 16 Locknut 3/8”-16NC
30 3312005 2 Locknut 5/8”-11NC
31 3509770 1 Plate, Battery Tray
32 0100020 A/R Sealant, Pipe
331to 34 Not Used
35 1 Pump Auxiliary Options (See Figure 2-16 for Breakdown):
Use 3600459 Prior to S/N 103758) (was p/n 3600196)
3600459 Pump Auxiliary Options:
36 3740067 1 Relay, Aux Power
37 3980003 1 Masonite
38 3980006 1 Masonite
39 4565284 1 Tube, Air Cleaner
40 4751400 16 Flatwasher 1/4” Wide
41 4751500 8 Flatwasher 5/16” Wide
42 4751600 31 Flatwasher 3/8” Wide
43 4752000 2 Flatwasher 5/8” Wide
44 10 50 Not Used
51 4843957 2 Mount, Radiator
52 0641608 1 Bolt 3/8”-16NC x 1”
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SECTION 2 TURNTABLE

FIGURE 2-13. ENGINE INSTALLATION - CUMMINS TIER Il DIESEL (S/N 80240 TO PRESENT)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
53 to 54 Not Used
55 0641626 4 Bolt 3/8”-16NC x 3 1/4”
56 0903015 1 Bracket, Front Engine Mount
57 1060046 3 Cable, Battery (Small Battery + to Relay & Small Battery to Grd &
Large Battery to Grd)
58 1060146 2 Cable, Battery (Aux Power to Relay & Aux Power to Grd)
59 1060221 1 Cable, Battery (Large Battery to Solenoid)
60 1060931 1 Cable, Battery (Solenoid to Starter)
61 1060392 1 Cable, Battery (Engine to Grd)
62 1320022 6 Clamp
63 2180467 2 Fitting, Barbed
64 2180536 1 Fitting, Barbed (S/N 80240 to S/N 111493 Only)
65 2220063 1 Fitting, Adapter (S/N 80240 to S/N 111493 Only)
66 2220273 1 Fitting, Reducer (S/N 80240 to S/N 111493 Only)
67 2420047 1 Gauge, Service Indicator 1
68 13ft/4m Hose Options:
2720271 Hose 3/16” Diameter (S/N 80240 to S/N 111493)
2750532 Hose 3/8” Diameter (S/N 111493 to Present)
69 2750532 13ft/4m Hose 3/8” Diameter
70 2902344 1 Engine Prep Kit (Includes Filter Mounting Bracket, Fan, Exhaust
Outlet Tube, Radiator, Radiator Shroud, Radiator Draincock,
Upper Radiator Hose and Alternator Harness)
71 3300220 2 Nut, Washer Flange
72 3321001 2 Nut #10-32NF
73 3740059 1 Relay, Start
74 4761000 2 Lockwasher #10
75 4791600 6 Starwasher 3/8”
76 91163129 4 Clamp, Band
77 1120194 1 Cap, Filter
78 4891600 4 Flatwasher 3/8” Hardened
79 4923249 1 Cable, Engine Ground
80 1001091309 1 Cable, Battery (S/N 103758 to Present)
81 8274022 1 Filter/Strainer, Fuel (S/N 111493 to Present)
2000241 Ref. ENGINE ASSEMBLY E
101 0060023 1 Actuator
7008804 1 Bellows
7008829 1 P.C. Board
7008821 1 Motor
7008828 1 Cable
102 Not Used
103 0100011 A/R Compound, Locking
104 0100020 A/R Sealant
105 0252061 1 Pump Coupling Installation (See Figure 2-14 for Breakdown)
106 0641606 2 Bolt 3/8”-16NC x 3/4”
107 0641810 2 Bolt 1/2”-13NC x 1 1/4”
108 0642032 2 Bolt 5/8”-11NC x 4”
109 0701215 8 Bolt 12mm x 35mm
110 0903211 1 Bracket, Throttle Controller
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SECTION 2 TURNTABLE

FIGURE 2-13. ENGINE INSTALLATION - CUMMINS TIER Il DIESEL (S/N 80240 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
111 1320060 1 Clamp
112 2000206 1 Engine, Cummins
113 2180537 1 Fitting, Nipple
114 2200261 1 Fitting, Coupling
115 2220274 1 Fitting, Reducer
116 2180467 1 Fitting, Barbed
117 2420110 1 Sender, Oil Pressure
118 2420130 1 Sender, Temperature
119 3200183 2 Mount, Motor
120 3200306 1 Plate, Engine Mounting (Rear)
121 3200311 2 Bracket, Engine Mounting (Rear)
122 3311405 2 Locknut 1/4”-20NC
123 3312005 2 Locknut 5/8”-11NC
124 3450303 1 Pin, Cotter 3/32” x 3/4”
125 3600183 1 Pump Assembly (See Figure 2-15 for Breakdown)
126 4460302 1 Terminal, Cable Pivot
127 4711400 1 Flatwasher 1/4” Narrow
128 4740242 2 Washer, Snubbing
129 4751400 2 Flatwasher 1/4” Wide
130 4751800 11 Flatwasher 1/2” Wide
131 Not Used
132 0701214 2 Bolt 12mm x 30mm
133 1060221 1 Cable, Battery (Engine to Grd)
134 0760815 4 Bolt 8mm x 5mm
135 4711500 4 Flatwasher 5/16” Narrow
2000206 Ref. CUMMINS ENGINE COMPONENTS
201 7027737 1 Tube, Exhaust (Part of ltem 70)
202 70002090 1 Fan (Part of Item 70)
203 8033493 1 Gasket, Exhaust Pipe (Part of 70)
204 8320275 1 Filter, Qil (Part of 70)
205 7023230 1 Radiator (Part of 70)
206 7028838 1 Element, Fuel Filter
207 70002520 1 Pressure Regulator Valve (Not Shown)
208 70002828 1 V-Belt (Not Shown)
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SECTION 2 TURNTABLE

FIGURE 2-14.PUMP COUPLING INSTALLATIONS

DESIGN A
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SECTION 2 TURNTABLE

FIGURE 2-14. PUMP COUPLING INSTALLATIONS

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0252060 Ref. LOVEJOY COUPLING INSTALLATION (DESIGN A) —
1 1660191 1 Coupling - Lovejoy
2 0641608 8 Bolt 3/8”-16NC x 1”
3 4761600 8 Lockwasher 3/8”
1660193 1 Disc, Coupling
1660192 1 Hub, Coupling
4 0080164 1 Adapter, Pump
5 0701014 12 Bolt, Metric 10mm x 30mm
6 4832000 12 Lockwasher 10mm
0252061 Ref. HAYES COUPLING INSTALLATION (DESIGN B) —
7 1660198 1 Coupling - Hayes
8 0641605 8 Bolt 3/8”-16NC x 5/8”
9 4761600 8 Lockwasher 3/8”
10 0080164 1 Adapter, Pump
11 0701014 12 Bolt, Metric 10mm x 30mm
12 4832000 12 Lockwasher 10mm
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SECTION 2 TURNTABLE

FIGURE 2-15. MAIN PUMP ASSEMBLY - GEAR
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SECTION 2 TURNTABLE

FIGURE 2-15. MAIN PUMP ASSEMBLY - GEAR

ITEM # PART NUMBER QTY. DESCRIPTION REV.
3600183 Ref. MAIN PUMP ASSEMBLY - GEAR —
1 Use Item 100 1 Seal, Lip
2 7009594 1 End, Mounting (With Bushing)
3 Not Used
4 7003103 2 Plug
5 7005447 8 Pin, Dowel
6 Use Item 100 4 Plate, Thrust
7 Use Item 100 4 Seal, Channel
8 7009598 1 Set, Drive Gear
9 Use Item 100 4 Seal, Square
10 7005474 1 Housing, Gear
11 7009596 1 Housing, Bearing Carrier (With Bushings)
12 7005476 1 Shaft, Connector
13 7009599 1 Set, Gear
14 7009597 1 Housing, Gear
15 7009595 1 Housing, Piggyback (With Bushings)
16 7003114 4 Nut
17 7001293 4 Flatwasher
18 7014300 4 Stud
19 7014306 1 Shaft, Connector
20 Use Item 100 2 Plate, Thrust
21 Use Item 100 2 Seal, Channel
22 7014303 1 Set, Gear
23 Use Item 100 2 Seal, Square
24 7014302 1 Housing, Gear
25 7014308 4 Pin, Dowel
26 7014301 1 Cover, End
27 7014304 4 Bolt
28 7005597 4 Flatwasher
100 2900797 1 Seal Kit (Includes ltems 1,6,7,9,20,21 and 23)
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SECTION 2 TURNTABLE
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FIGURE 2-16. AUXILIARY PUMP ASSEMBLY
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FIGURE 2-16. AUXILIARY PUMP ASSEMBLY

SECTION 2 TURNTABLE

ITEM # PART NUMBER QTY. DESCRIPTION REV.
Ref. AUXILIARY PUMP ASSEMBLIES
3600196 Ref. Prior to S/N 103758
3600459 Ref. S/N 103758 to Present
3600196 Ref. AUXILIARY PUMP ASSEMBLY B
1 3600196 1 Pump Auxiliary
7013711 1 Coupling
7013772 1 Motor
7013773 1 Pump
7013774 1 Seal, Shaft
3600459 Ref. AUXILIARY PUMP ASSEMBLY A
101 7011071 1 Motor & Adapter
102 Not Available 1 Stator
103 70001072 1 Shaft, Idler Assembly
103A Not Available 2 Shaft, Idler
103B Not Available 2 Gear
103C 70001065 2 Pin, Drive
103D 70000970 2 Ring, Retaining
104 70001073 2 Gear
105 70000970 2 Ring, Retaining
106 70001074 1 Shaft, Drive
107 70000976 8 Bearing, Needle
108 70001075 1 Spring
109 70001076 1 Spring
110 70001061 1 Gasket
111 Not Available 1 Housing, Gear
112 Not Available 1 Housing, Gear
113 70001077 1 Seat
114 70001078 1 Cap Assembly
115 70001079 1 Cap Assembly
116 Not Available 1 Plug
117 70001080 1 Seat
118 70001081 1 Ball
119 70001082 1 Ball
120 70000969 1 Seal, Shaft
121 70001060 8 Screw
122 7010911 4 Pin, Dowel
123 70001083 2 Key
124 Not Available 1 Label
125 70001084 1 Fitting
126 7011024 1 O-Ring
127 70001085 1 Gasket
128 7011043 4 Screw
129 7011048 4 Washer
130 7010924 1 Motor
131 7011044 1 Gasket, Mounting
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SECTION 2 TURNTABLE

FIGURE 2-16. AUXILIARY PUMP ASSEMBLY (CONTINUED)

ITEM #

PART NUMBER

QTY.
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REV.
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FIGURE 2-16. AUXILIARY PUMP ASSEMBLY (CONTINUED)
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SECTION 2 TURNTABLE

FIGURE 2-17.TANKS INSTALLATION

2-58 150HAX 3120812



SECTION 2 TURNTABLE

FIGURE 2-17. TANKS INSTALLATION

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0251919 Ref. TANKS INSTALLATION 3
1 4400333 1 Fuel Tank Assembly (Includes ltems 101-110)
2 1 Oil Tank Assembly Options (Includes ltems 201-227):
4400335 Prior to November 1993
4400357 November 1993 to Present
3 1340046 1 Breather
4 0641814 8 Bolt 1/2”-13NC x 1 3/4”
5 4751800 8 Flatwasher 1/2”
6 4761800 8 Lockwasher 1/2”
7 4070410 A/R Shim (1/16” - 1.6mm Thick)
8 4070411 A/R Shim (1/8” - 3.2mm Thick)
9 4070412 A/R Shim (3/16” - 4.8mm Thick)
4400333 Ref. FUEL TANK ASSEMBLY A
101 4400332 1 Fuel Tank Weldment
102 Not Used
103 2420115 5 Gauge, Sight
104 3960371 1 Gasket
105 4843919 1 Lid
106 4751400 14 Flatwasher 1/4”
107 4761400 14 Lockwasher 1/4”
108 3311401 14 Nut 1/4”-20NC
109 0100020 A/R Sealant, Pipe
110 2200204 1 Fitting, Pipe Plug
Ref. OIL TANK ASSEMBLY OPTIONS:
4400335 Ref. Prior to November 1993 A
4400357 Ref. November 1993 to Present A
201 4400334 1 Oil Tank Weldment
202 2120103 1 Filter (Return)
2120107 1 Element, Filter
7004244 1 Gauge, Sight
7016333 1 0O-Ring (Not Shown)
203 4740338 6 Washer, Sealing
204 1340045 1 Flange and Strainer
205 1670468 1 Lid
206 2180649 1 Nipple, Pipe
207 3520022 1 Plug, Magnetic
208 0641612 4 Bolt 3/8"-16NC x 1 1/2”
209 4751600 4 Flatwasher 3/8”
210 3311605 4 Locknut 3/8"-16NC
211 2180628 1 Nipple, Pipe
212 2120104 1 Filter, Tank
213 3311401 14 Nut 1/4”-20NC
214 4761400 14 Lockwasher 1/4”
215 0100020 A/R Sealant, Pipe
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SECTION 2 TURNTABLE

FIGURE 2-17. TANKS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
216 2200268 1 Fitting, Coupling
217 4740322 4 Washer, Sealing
218 4751400 14 Flatwasher 1/4”
219 3960371 1 Gasket
220 2200204 2 Plug, Pipe - 3/4’NPT
221 2200205 4 Plug, Pipe - 1”"NPT
222 2420115 3 Gauge
223 2200107 1 Plug, Pipe - 1 1/4’NPT
224 2220341 1 Fitting, Nipple 1 1/4” (November 1993 to Present Only)
225 2200347 1 Fitting, Elbow 90° 1 1/4” (November 1993 to Present Only)
226 2180534 1 Fitting, Nipple 1 1/4” x 12” (November 1993 to Present Only)
227 2120098 1 Filter, Strainer (November 1993 to Present Only)
Ref. FUEL CAP INSTALLATIONS
0251919 Ref. Standard Cap - Prior to S/N 30382 3
0257365 Ref. Standard Cap - S/N 30382 to Present 1
0258626 Ref. Protectoseal Blue Cap - S/N 30382 to Present 1
0257366 Ref. Protectoseal Red Cap - S/N 30382 to Present 2
301 1 Cap Options:
1120314 Standard Cap
1120512 Protectoseal Blue Cap
1120367 Protectoseal Red Cap
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FIGURE 2-17. TANKS INSTALLATION (CONTINUED)

SECTION 2 TURNTABLE

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120812

150HAX

2-61




€LL 29 Nm mm 601 €L o¢

(52> o]

FIGURE 2-18. MAIN TERMINAL BOX ASSEMBLY

. 6€
f Ge
X qm/ W&\N: 8¢ /8¢ 7% \«:%
. R = —
m] m] m] m] m] m] m] m] ! | !
EE e A N Vo Ve V g N T " j "
I=1fi=0f0=0f0=0]0=0)0=0f0=1 _I_- ! "| O m :
I I | I I | | 1] | [
- J\ J\. J\ N . J\. J\. L - !
/VAU | S— | S— | S— —J | S— j S— | S— [_ 1 " 1
o EEE E & el |
1|
e e e ) e o ' o " I A/Mum ' — "
e Y \( Y Y Y Y Y _ LS __U_c, IS [
_________________________" ! 1474 == ol |
- - - - - - - - | S| i
O _em o _em N em I em ) em | == | e | ==, ) M “_MI O
\4 _Lu(_l_u(_l_;(_l_\ﬁ_l_\ﬂ_l_\ﬂ_l_ur_l_\" "I @/Nm _@@ "
n 0 0 O O O O o ! IS SIS |
"= = N = Ve Y- e Y = = =) ! 1| \
! | [ | | 1
/ I=1fl=01(0=1]0=01]0l=01]0=01]01=I _l__ ! L |_MW| . '
! ! J\ ! VN ! A ! A ! \ ! A ! ), X "I S 8t H |
 —  S—  — —J j — —J  S— [_ | fl € \ \
O ) ) ) ) ) &) I n 4 |
4 | ] ot "
Fm —1 NS Fam— N/ f—1 ~ fa— Vs f—1 Vs fa—1 Vs ]_J “ "| | | “
09 I I I I ! I [ < St !
1|
l=1)0=0f0=0]0=0]0=0f0=0]0=]]! i < :
fIIIIIINfIIIIIILfIIMII\fIIIIII&ﬂIIIIIUﬂIIlIIMﬁIIlI_\ " " M "
o Lo : vl _
1
P pi eb_fHese |
1 1
| " i S I
| — m| f— 1
I H SO S
| H H IECINCESIISIE |
! | 1 IECIRCSEIN '
' H 5 IECIRE© .
! | i IESIRER |
l "I | | IS|O] | S|O|§ || !
! L i [1s[o mo% [S] !
X | [Tslo[ T s[ols |
| a H ISE nom |
1
Co |l SIo[[S[o []S HSSHSISS |
! | So[[s[ols [ slo T slo !
' | slo[ [ s[ols []e relo/Tslos TTe |
! | o Bs [Ts[o[ [ slols []e !
' I €L HHsroTe IECIRE X
! | /.-u H IECIRE |
! N H i IECIRE !
H s ] ISEIRE
! " 147 S5ls [Ts[o[Ts[ols © |
X n S[o[Ts[ols [ IERIRE !
' | s[o[[s[ols [[s L ISIO] | SO |
| i slo[Ts[ols [1e [TSIo[ |0 |
Amvr LIl ® 117 ol sl !
N N rtsiolTolo |
' N clL IECIRE |
! "I F.q L1S[o © X
' CIRNE
L ~ IECIRE "
A " o_ oS 18] !
i X, 1

SECTION 2 TURNTABLE

cv LOL

[
1
|1
[
AT
OorANO
m'l—::'!—Q'
|
/

TR~ o B

3120812

150HAX

2-62



SECTION 2 TURNTABLE

FIGURE 2-18. MAIN TERMINAL BOX ASSEMBLY

ITEM # PART NUMBER QTY. DESCRIPTION REV.
Ref. MAIN TERMINAL BOX ASSEMBLY OPTIONS:
0860730 Ref. Prior to S/N 61098 4
0861430 Ref. S/N 61098 to Present 4
1 0860703 1 Box
2 1 Lid Options:
3252103 Prior to S/N 46291
3252660 S/N 46291 to S/N 61098
3252765 S/N 61098 to Present
3 3911412 7 Screw, Machine 1/4”-20NC x 3/4”
4 4751400 7 Flatwasher 1/4”
5 3311405 7 Locknut 1/4”-20NC
6 4843827 2 Plate, Mounting - Relay
7 3740049 25 Relay, Bosch
8 3640536 1 Track
9 3310601 6 Nut #6-32NC
10 3910608 6 Screw, Machine #6-32NC x 1/2”
11 4750600 12 Flatwasher #6
12 4760600 6 Lockwasher #6
13 4460298 46 Block, Terminal
14 4460301 1 Marker, Terminal #1 - #50
15 4460300 3 Barrier, Terminal
16 4460309 4 Bar, Buss - 3 Position
17 4460308 2 Bar, Buss - 2 Position
18 4460305 12 Screw
19 4460306 12 Washer
20 4460307 12 Sleeve
21 4460299 2 Stop, Terminal
22 2420127 1 Gauge, Water Temperature
23 1 Gauge, Oil Pressure Options:
2420128 Prior to July 1993
2420111 July 1993 to Present
24 2420129 1 Gauge, Voltmeter
25 2420009 1 Hourmeter
26 4360212 1 Breaker, Circuit
27 2920027 1 Light, Indicator - Green
28 2920029 1 Light, Bulb
29 4360216 1 Breaker, Circuit - 30 Amp
30 1 Keyswitch Options:
4360284 Prior to S/N 46291
4360468 S/N 46291 to Present
1 Key, Replacement Options:
2860002 Prior to S/N 46291
2860030 S/N 46291 to Present
31 4360267 1 Block, Contact - SPST/N.O. (Prior to 46291 Only)
32 4360281 3 Block, Contact - N.O. (Prior to 46291 Only)
33 Not Used
34 4460386 2 Connector, Strain Relief
35 3300147 2 Nut, Conduit
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SECTION 2 TURNTABLE

FIGURE 2-18. MAIN TERMINAL BOX ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

36 0960905 2 Bushing

37 4460244 1 Connector, Strain Relief

38 3300048 4 Nut, Conduit

39 0960238 4 Bushing

40 3640764 2 Rail, Mounting

41 4220038 2in./5cm Tape, Insulation

42 4460299 1 Stop, Terminal

43 4460387 57 Block, Terminal - 2 Level

44 4460388 6 End Barrier, Terminal,

45 4460391 2 Marker, Terminal - #101 - #150

46 4120012 4 Socket, Relay - 2 PDT

47 3740057 4 Relay - 2 PDT

48 3740066 4 Spring, Relay

49 4420038 3.5ft/1.1m Tape, Insulation

50 0100001 A/R Adhesive (Not Shown)

51 4460414 42 Marker, Terminal #4

52 4460411 24 Marker, Terminal #1

53 4460412 20 Marker, Terminal #2

54 4460409 2 Marker, Terminal #201 - #300

55 4460410 10 Marker, Terminal #0

56 4460413 64 Marker, Terminal #3

57 4460415 2 Marker, Terminal #5

58 4460416 2 Marker, Terminal #6

59 Not Used

60 4761400 13 Lockwasher 1/4”

61 3311401 13 Nut 1/4”-20NC

62 4460051 3 Connector, Strain Relief

63 4120013 1 Relay, Socket 4 PDT

64 3740058 1 Relay 4 PDT

65 3740063 1 Spring, Relay

66 4460404 2 Marker, Terminal #8

67 4460405 4 Marker, Terminal #9

68 4460390 4 Bar, Buss - 3 Position

69 0750806 2 Screw, #8 x 3/4”

70 3300177 2 Nut, Tinnerman #8

71 4740120 2 Washer

72 4460442 3 Stop, Terminal - 2 Level

73 4460455 24 Marker, Terminal #41

74 4460456 24 Marker, Terminal #42

75 4070987 5 Shim, .015 (Not Shown)

76 3910804 6 Screw, 8/32 X .25 LG (Not Shown)
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SECTION 2 TURNTABLE

FIGURE 2-18. MAIN TERMINAL BOX ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. GROUND CONTROLS INSTALLATIONS
0251912 Ref. Prior to S/N 61098 3
0271058 Ref. S/N 61098 to Present 2
101 1 Ground Control Box Assembly Options:
0860730 Prior to S/N 61098
0861430 S/N 61098 to Present
102 to 108 Not Used
109 4740185 4 Washer 3/4”
110 Not Used
111 Not Used
112 3311405 14 Locknut 1/4”-20NC
113 4751400 14 Flatwasher 1/4”
0272963 Ref. PLATFORM SUPPORT & ROTATOR INSTALLATIONS 4/D
201 3740049 1 Relay, Alarm (Not Shown)
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SECTION 2 TURNTABLE

FIGURE 2-19.REMOTE CONTROL BOX ASSEMBLY
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SECTION 2 TURNTABLE

FIGURE 2-19. REMOTE CONTROL BOX ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. REMOTE CONTROL BOX ASSEMBLY OPTIONS:
0860732 Ref. Prior to S/N 44398 2/B
0861300 Ref. S/N 44398 to S/N 103758 3
1810146 Ref. S/N 103758 to Present A
1 1 Box Weldment Options:
0860702 Prior to S/N 44398
0861299 S/N 44398 to Present
2 1 Lid Options:
3252072 Prior to May 1994
3252376 May 1994 to S/N 103758
1707123 S/N 103758 to Present
3 4460386 1 Connector, Strain Relief
4 1600141 5 Controller Assembly - PQ (See Figure 4-6 For Breakdown)
5 1 Switch, Emergency Stop Options:
4360289 Prior to S/N 46291
4360475 S/N 46291 to Present
7012611 1 Head, Mushroom (Use with 4360289)
7012612 1 Boot (Use with 4360289)
7020175 Cap (Use with 4360475)
7020176 Contact, Block (Use with 4360475)
6 1 Contact, Block - N.C. Options:
4360282 Prior to S/N 46291
4360476 S/N 46291 to Present
7 4360199 1 Switch, Toggle
8 4360202 1 Switch, Toggle
9 1 Hardware Options:
3520026 Plug, Hole (Prior to S/N 103758)
4360202 Switch, Toggle (S/N 103758 to Present)
10 4360274 1 Switch, Push Button (Start)
11 3300177 4 Nut, Tinnerman
12 4420037 3.5ft/1m Weatherstrip
13 0750806 4 Screw, Self Tapping #8 x 3/4” A
14 4740120 7 Washer, Nylon
15 0721006 3 Screw #10-24NC x 3/4”
16 4751000 3 Flatwasher #10
17 4761000 3 Lockwasher #10
18 3311001 3 Nut #10-24NC
19 3740049 2 Relay, Bosch - SPDT
20 Not Used
21 3300147 1 Nut, Conduit
22 0960905 1 Bushing
23 Not Used
24 2560112 5 Knob
25 4360202 1 Switch, Toggle
26 0720803 20 Screw, Machine #8-32NC x 3/8”
27 4750800 20 Flatwasher #8
28 4760800 20 Lockwasher #8
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SECTION 2 TURNTABLE

FIGURE 2-19. REMOTE CONTROL BOX ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
29 1 Switch, Toggle Options:
4360200 Prior to S/N 103758
4360204 S/N 103758 to Present
30 3790012 4 O-Ring
31 4060229 5 Shield, Toggle Switch (S/N 103758 to Present)
0251912 Ref. GROUND CONTROLS INSTALLATIONS 5
101 Not Used
102 1 Remote Box Assembly Options (See ltems 1-30 for Breakdown):
0860732 Prior to S/N 44398
0861300 S/N 44398 to Present
103 Not Used
104 1 Latch, Adjustable Draw Options:
2940066 Prior to S/N 44398
2940115 S/N 44398 to Present
105 0731003 2 Bolt #10-32NF x 3/8”
106 4751000 2 Flatwasher #10
107 4761000 2 Lockwasher #10
108 3820019 Pop-Rivet 3/16” (Prior to S/N 44398 Only)
109to 115 Not Used
116 4751600 5 Flatwasher 3/8”
117 3311605 5 Locknut 3/8”-16NC
118 1320131 4 Clamp (Not Shown)
119 1320060 3 Clamp
0272963 Ref. PLATFORM SUPPORT & ROTATOR INSTALLATIONS 4/D
201 to 256 Not Used
257 1705852 1 Decal - Capacity Light
258 2920151 1 Light 12V LED
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FIGURE 2-19. REMOTE CONTROL BOX ASSEMBLY (CONTINUED)

SECTION 2 TURNTABLE

ITEM #
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SECTION 2 TURNTABLE

FIGURE 2-20.HOOD COMPONENTS INSTALLATION

ORDERED SEPARATELY - SEE SECTION 8
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SECTION 2 TURNTABLE

FIGURE 2-20. HOOD COMPONENTS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.

0251920 Ref. HOODS INSTALLATION 7

1 4843879 2 Hood, Door Weldment

2 3535300 1 Plate, Door

3 4843920 1 Door Weldment

4 3534643 1 Plate, Filler

5 0641406 59 Bolt 1/4”-20NC x 3/4”

6 4751400 48 Flatwasher 1/4”

7 3311405 66 Locknut 1/4”-20NC

8 3535325 1 Hood (Top Tank Side)

9 3941406 36 Screw, Self Tapping 1/4”-14NC x 3/4”

10 4761400 40 Lockwasher 1/4”

11 6 Latch, Flush Mount Options:
2940042 Prior to S/N 39139
2940113 S/N 39139 to Present

12 4740362 15 Washer, Fender

13 0641410 6 Bolt 1/4”-20NC x 1 1/4”

14 4711400 12 Flatwasher 1/4”

15 0251941 1 Inlet Box Assembly

16 4843927 1 Door Support Weldment

17 0641622 3 Screw 3/8”-16NC x 2 3/4”

18 3300151 4 Nut, Acorn 1/4”-20NC

19 0100011 A/R Compound, Locking

20 4843878 1 Hood Door Weldment

21 4843926 1 Door Support Weldment

22 3535328 1 Plate, Door Support

23 4300031 12 Stud 1/4”-20NC x 5/8”

24 4843931 1 Hood Top Weldment (Engine)

25 4843932 1 Hood Top Weldment (Valve)

26 4843933 1 Hood Weldment (Front)

27 4843930 1 Hood Bracket Weldment

28 4843925 3 Hood Reinforcement Weldment

29 4160081 3 Spring, Gas

30 3200222 3 Bracket, Gas Spring Mounting

31 3311505 9 Locknut 5/16”-18NC

32 0630383 6 Bolt Carriage 5/16”-18NC x 3/4”

33 4751500 6 Flatwasher 5/16”

34 3535133 1 Cover, Tower Boom

35 2940045 1 Latch, Flush Mounting (Paddle)

36 3535345 1 Plate, Cover

37 4300034 2 Stud Weldment 3/4"16Nc x 1”

38 4751600 2 Flatwasher 3/8”

39 3311605 5 Locknut 3/8”-16NC

40 2940070 6 Latch, Straight Pawl (Prior to S/N 39139)
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SECTION 2 TURNTABLE

FIGURE 2-20. HOOD COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0251911 Ref. GROUND CONTROLS DOOR INSTALLATION 5
101 to 102 Not Used
103 1 Door - Ground Control Options:
4843729 Prior to S/N 53798
1780320 S/N 53798 to Present
104 to109 Not Used
110 2940042 1 Latch
111 0100011 A/R Compound, Locking
112 3311405 9 Locknut 1/4”-20NC
113 4751400 19 Flatwasher 1/4”
114 2600094 1 Hinge
115to0 119 Not Used
120 0641405 10 Bolt 1/4”-20NC x 5/8”
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SECTION3 BOOM

FIGURE 3-1.BOOMS AND TURNTABLE INSTALLATION
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SECTION3 BOOM

FIGURE 3-1. BOOMS AND TURNTABLE INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. BOOMS AND CYLINDERS INSTALLATIONS
0251886 Ref. Machines Built Through 1992 A
0253810 Ref. Machines Built 1993 To S/N 34994 2
0257417 Ref. Machines Built S/N 34994 To Present 5
1 1 Tower Boom Assembly Options (See Figure 3-3 for Break-
down):
0800718 Prior to S/N 0300135500
1001107880 S/N 0300135500 to Present
2 1 Main Boom Assembly Options (See Figure 3-2 for Breakdown):
0800741 Machines Built Through 1992
0800841 Machines Built 1993 To S/N 34994
0801110 Machines Built S/N 34994 To Present
3 1682519 1 Tower Lift Cylinder Assembly (See Section 5 For Breakdown)
4 1 Main Lift Cylinder Assembly Options (See Section 5 For
Breakdown):
Use 1683702 Prior to S/N 36519 (Was P/N 1682516)
1683702 S/N 36519 to Present
5 0682214 24 Bolt 3/4”-10NC x 1 3/4”
6 4762200 24 Lockwasher 3/4”
7 3422090 1 Pin Weldment
8 3421917 1 Pin Weldment
9 3421918 2 Pin Weldment
10 3421919 1 Pin Weldment
11 3421920 1 Pin Weldment
12 0901851 1 Bracket, Boom Rest (Prior to S/N 57155 Only) (Not Shown)
13 2220063 1 Fitting 90° (July 1993 to Present Only)
14 2751032 1 Hose, Fitting Grease (July 1993 to Present Only)
15 2180344 1 Fitting, Bulkhead (July 1993 to Present Only)
16 2160001 1 Fitting, Grease (July 1993 to Present Only)
0251883 Ref. LEVEL LINKS INSTALLATION D
101 3010103 1 Link, Weldment
0961578 2 Bushing, Bronze
102 3010102 1 Link, Weldment
0961578 2 Bushing, Bronze
103 3010101 2 Link, Weldment
0961578 2 Bushing, Bronze
104 1682332 2 Master Cylinder Assembly (See Section 5 for Breakdown)
105 1 Platform Level Cylinder Assembly Options (See Section 5 for
Breakdown):
1682330 Prior to S/N 27450
1683476 S/N 27450 to Present
106 3421850 1 Pin, Weldment
107 3421931 1 Pin, Weldment
108 3421932 1 Pin, Weldment
109 3421933 1 Pin
110 3421934 1 Pin, Weldment
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SECTION3 BOOM

FIGURE 3-1. BOOMS AND TURNTABLE INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
111 3421930 2 Pin
112 3435285 2 Plate, Keeper
113 3421935 1 Pin
114 3421912 2 Pin
115 3421910 1 Pin, Weldment
116 3421942 1 Pin, Weldment
117 4843890 1 Pivot Weldment
0961024 2 Bushing, Bronze
0961559 2 Bushing, Bronze
118 3760133 2 Ring, Retaining
119 0961579 2 Bushing, Spacer
120 0641608 3 Bolt 3/8”-16NC x 1”
121 4761600 6 Lockwasher 3/8”
122 2160003 14 Grease Fitting
123 3971606 6 Set Screw 3/8”-16NC x 3/4”
124 0100011 A/R Compound, Locking
125 0641506 4 Bolt 5/16”-18NC x 3/4”
126 4761500 4 Lockwasher 5/16”
127 0641609 1 Bolt 3/8”-16NC x 1 1/8”
128 0641606 2 Bolt 3/8"-16NC x 3/4”
129 4240104 1 Tie Strap
0251606 Ref. LADDER INSTALLATION 3
201 1 Ladder Options:
4843828 Prior to S/N 115930
1001096779 S/N 115930 to Present
202 3520071 4 Plug, Cap
203 0641612 4 Bolt 3/8”-16NC x 1 1/2”
204 4751600 8 Flatwasher 3/8”
205 3311605 4 Locknut 3/8”-16NC
206 4071003 1 Shim, Boom Rest (Not Shown)
207 0362957 1 Bar, Boom Rest (Not Shown)
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SECTION3 BOOM

FIGURE 3-1. BOOMS AND TURNTABLE INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.
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SECTION 3 BOOM
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FIGURE 3-2.MAIN BOOM ASSEMBLY
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SECTION3 BOOM

FIGURE 3-2. MAIN BOOM ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. MAIN BOOM ASSEMBLY
0800741 Ref. Machines Built Through 1992 C
0800841 Ref. Machines Built 1993 To S/N 34994 5
0801110 Ref. Machines Built S/N 34994 To Present 11
1 0800723 1 Main Base Boom
1A 0961557 2 Bushing, Bronze
2 0800724 1 Main Mid Boom
3 1 Main Fly Boom Options:
0800725 Prior to S/N 34994
0801111 S/N 34994 to Present
4 1 Telescope Cylinder Assembly Options (See Section 5 for
Breakdown):
1682490 Prior to January 1993
1682901 January 1993 to Present
5 3580177 1 Sheave, Extend
6 3421350 2 Pin, Sheave
7 4761800 2 Lockwasher
8 4740003 2 Washer, Special
9 0641808 2 Bolt 1/2”-13NC x 1”
10 2160002 2 Grease Fitting
11 0100011 A/R Compound, Locking
12 1 Chain, Fly Extend Options:
1260168 Prior to January 1993
1260290 January 1993 to Present
13 1260263 1 Chain, Fly Retract
14 Chain, Fly Safety Extend Options:
1260264 Prior to January 1993
1260291 January 1993 to Present
15 1260265 1 Chain, Fly Safety Retract Chain
16 1360232 1 Clevis, Extend and Retract
17 1 Clevis, Safety Extend and Retract Options:
1360233 Prior to January 1993
1360271 January 1993 to Present
18 3421885 1 Pin, Clevis Attach
19 3450505 2 Pin, Cotter
20 3421206 1 Pin, Clevis
21 3421205 6 Pin, Clevis
22 4751500 13 Flatwasher 5/16”
23 3450303 7 Pin, Cotter
24 3421628 4 Pin, Clevis
25 4751400 19 Flatwasher 1/4”
26 3450203 4 Pin, Cotter
27 0236758 1 Adjustment, Chain Assembly (See ltems 401-409 for
Breakdown)
28 0251804 1 Adjustment, Chain Assembly (See Items 301-309 for
Breakdown
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SECTION3 BOOM

FIGURE 3-2. MAIN BOOM ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
29 1 Clevis, Safety Chain Options (Fly Extend):
1360236 Prior to January 1993
1360254 January 1993 to Present
30 1360234 1 Clevis, Safety Chain (Fly Retract)
31 1 Adjustment Mounting Plate Weldment Options:
3535410 Prior to January 1993
4844382 January 1993 to Present
32 3421209 1 Pin, Telescope Cylinder
33 3760233 2 Ring, Retaining
34 0960979 2 Bushing, Eccentric
35 3951603 2 Screw 3/8”-16NC x 3/8”
36 1 Sheave Assembly Options:
Use 3580311 Prior to S/N 69948 (Was P/N 3580176)
3580311 S/N 69948 to Present
36A 0960372 2 Bushing, Bronze
37 1 Pin Sheave Options:
Use 3423019 Prior to S/N 69948 (Was P/N 3421911)
3423019 S/N 69948 to Present
38 3951604 2 Screw 3/8”-16NC x 1/2”
39 3420410 2 Pin, Trunion
40 0360372 2 Bar
41 0641605 4 Bolt 3/8”-16NC x 5/8”
42 4751600 14 Flatwasher 3/8”
43 4761600 64 Lockwasher 3/8”
44 3340462 1 Wear Pad
45 4070556 A/R Shim
46 4070555 A/R Shim
47 3340460 1 Wear Pad
48 3340394 12 Wear Pad
49 4070502 A/R Shim
50 4070501 A/R Shim
51 3340401 2 Wear Pad
52 4070504 A/R Shim
53 4070503 A/R Shim
54 3340399 4 Wear Pad
55 4070498 A/R Shim
56 4070497 A/R Shim
57 3340403 4 Wear Pad
58 4070508 Shim - Service Only
59 4070507 Shim - Service Only
60 1 Pin, Clevis Options:
3421885 Prior to S/N 34994
3422640 S/N 34994 to Present
61 0641606 20 Bolt 3/8”-16NC x 3/4”
62 0641612 12 Bolt 3/8”-16NC x 1 1/2”
63 0641610 20 Bolt 3/8"-16NC x 1 1/4”
64 0641614 4 Bolt 3/8"-16NC x 1 3/4”
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SECTION3 BOOM

FIGURE 3-2. MAIN BOOM ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

65 A/R Wire, Safety (Not Shown)

4920385 48ft/14.6m Prior to July 1995

Not Required S/N 34994 to Present

66 0641616 4 Bolt 3/8”-16NC x 2”
67 4740185 4 Washer, Special 3/8”
68 4740057 2 Washer, Special 3/4”
69 3312202 2 Jam Nut 3/4”-10NC
70 3300241 2 Locknut, Nylon Collar 3/4”-10NC
71 4160098 150 Washer, Belleville
72 4712000 2 Flatwasher 5/8” Narrow
73 3312202 2 Nut, Jam 5/8”-11NC
74 3300240 2 Locknut 5/8”-11NC
75 0362659 2 Bar, Switch
76 3580212 1 Sheave, Safety Extend Chain
77 1060392 108ft/32.9m Cable, Electrical - 16/36 (Control Cable)
78 1060393 108ft/32.9m Cable, Electrical - 10/3 (A/C Cable)
79 1060394 108ft/32.9m Cable, Electrical - 10/4 (Power Feed Cable)
80 1060395 108ft/32.9m Cable, Electrical - 16/4 (Intercom Cable)
81 1060016 50ft/15.24m Cable, Electrical - 16/3 (Broken Chain Cable)
82 A/R Power Track Assembly Options:

Ref. Note: Original Equipment Power Track may have been
replaced with Service Replacement. Visually identify
component before ordering replacement parts.

Use 1001099842 1 Gemco Brand Power Track (Prior to S/N 0300135500)
(was p/n 1180236)
7006153 A/R 1ft Repair Section - Used on p/n 1180236
7006179 2 Pr Feet, Mounting - Used on p/n 1180236
7006180 A/R Pin Kit - Used on p/n 1180236
1001099842 1 Gortrac Brand Power Track (S/N 0300135500 to Present)
70002008 A/R 1t Repair Section
70002009 2 Pr Bracket Kit (Includes 1 set of mounting brackets and
hardware)
83 1180254 1 Carrier Weldment
84 1320121 2 Clamp (Note: After S/N 51528, Part of ltem 3)
85 4280242 1 Strip, Reinforcing
86 4340453 1 Support, Powertrack
87 3841126 1 Rod, Tube Retainer
88 4562516 4in/10cm Tube
89 3860050 1 Roller, Power Track
90 3841013 1 Rod, Roller
91 3450806 1 Pin, Cotter
92 0641404 5 Bolt 1/4”-20NC x 1/2”
93 4060780 1 Boom Cover Weldment
94 4060685 1 Cover, Hydraulic and Electrical Lines
95 4060789 1 Cover, Hydraulic and Electrical Lines
96 4340632 6 Support, Hydraulic and Electrical Lines
97 3535128 1 Plate, Cover
98 3535129 1 Plate, Cover
929 1670321 2 Plate, Cover
100 4060790 1 Cover, Hydraulic and Electrical Lines
3120812 150HAX 3-9




SECTION3 BOOM

FIGURE 3-2. MAIN BOOM ASSEMBLY (CONTINUED)
ITEM # PART NUMBER QTY. DESCRIPTION REV.

101 0641636 2 Bolt 3/8"-16NC x 4 1/2”
102 3311605 10 Locknut 3/8”-16NC
103 0641510 3 Bolt 5/16”-18NC x 1 1/4”
104 3311505 3 Locknut 5/16”-18NC
105 3311405 15 Locknut 1/4”-20NC
106 0641608 4 Bolt 3/8"-16NC x 1”
107 0630446 4 Bolt, Carriage 3/8"-16NC x 1”
108 4300098 8 Stud 1/4”-20NC x 2 1/2” (Welded on Part) (Prior to S/N 66768)
109 4300031 7 Stud 1/4”-20NC x 1”7 (Welded on Part) (Prior to S/N 66768)
110 4761400 4 Lockwasher 1/4”
111 0641504 6 Bolt 5/16”-18NC x 1 1/2”
112 4761500 6 Lockwasher 5/16”
113 0960740 2 Spacer
114 4240033 54 Tie Strap
115 0741605 2 Capscrew, Flathead 3/8"-16NC x 5/8”
116 3340819 1 Wear Pad
117 1320051 1 Clamp
118 1320052 1 Clamp
119 1670836 6 Cover, Boom (Prior to S/N 0300134807)

0251980 Ref. BROKEN CHAIN LIMIT SWITCHES INSTALLATION B
201 4360301 2 Switch, Limit
202 3910612 4 Screw #6-32NC x 1 1/2”
203 4760600 4 Lockwasher #6
204 0100011 A/R Compound, Locking
205 0630517 2 Bolt, Leveler
206 3321401 2 Nut 1/4”-20NC
207 3570216 1 Plate, Cover
208 0641808 4 Bolt 1/2”-13NC x 1”
209 4751800 4 Flatwasher 1/2”

0251804 Ref. CHAIN ADJUSTER ASSEMBLY (RETRACT) 3/C
301 3535075 2 Plate
302 0630374 1 Eyebolt
303 3421142 1 Pin, Clevis
304 4712200 1 Flatwasher 3/4”
305 3450505 1 Pin, Cotter
306 0560644 2 Block, Chain Attach
307 0630347 1 Bolt, Special
308 3311803 1 Nut, Slotted 1/2”-13NC
309 3450405 1 Pin, Cotter

0236758 Ref. CHAIN ADJUSTER ASSEMBLY (EXTEND)
401 3509182 2 Plate
402 0630374 1 Eyebolt
403 3421142 1 Pin, Clevis
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SECTION3 BOOM

FIGURE 3-2. MAIN BOOM ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
404 4740276 1 Washer, Special
405 3450505 1 Pin, Cotter
406 0560644 2 Block, Chain Attach
407 0630347 1 Bolt, Special
408 3311803 1 Nut, Slotted 1/2”-13NC
409 3450405 1 Pin, Cotter
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SECTION3 BOOM

FIGURE 3-3.TOWER BOOM ASSEMBLY Il
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SECTION3 BOOM

FIGURE 3-3. TOWER BOOM ASSEMBLY I

ITEM # PART NUMBER QTy. DESCRIPTION REV.

Ref. TOWER BOOM ASSEMBLY OPTIONS:

0800718 Ref. Prior to S/N 0300135500 14
1001107880 Ref. S/N 0300135500 to Present 1/A
1 0800719 1 Base, Boom
1A 0961554 2 Bushing, Bronze
2 0800720 1 Mid, Boom
3 0800721 1 Fly, Boom
4 1682289 1 Telescope Cylinder Assembly (See Section 5 for Breakdown)
5 4843929 1 Cylinder Mounting Plate Weldment
6 3421944 1 Pin
7 3535334 2 Plate, Pin Cap
8 0560962 2 Block, Trunion
9 3340593 32 Pad, Wear
10 3534505 A/R Shim (1/16”)
11 3534506 A/R Shim (1/8”)
12 3534507 A/R Shim (3/16”)
13 A/R Power Track Assembly Options:

Ref. Note: Original Equipment Power Track may have been
replaced with Service Replacement. Visually identify
component before ordering replacement parts.

Use 1001099843 1 Gemco Brand Power Track (Prior to S/N 0300135500)
(was p/n 1180276)
7006191 A/R 1ft Repair Section - Used on p/n 1180276
7006179 2Pr Feet, Mounting - Used on p/n 1180276
7006180 A/R Pin Kit - Used on p/n 1180276
1001099843 1 Gortrac Brand Power Track (S/N 0300135500 to Present)
70002010 A/R 1ft Repair Section
70002009 2 Pr Bracket Kit (Includes 1 set of mounting brackets and
hardware)
14 1180277 1 Carrier Weldment
15 3860053 1 Roller
16 3841120 1 Rod, Roller
17 4340616 1 Plate, Support
18 4843928 1 Support Plate Weldment
19 4340622 1 Tube, Support
20 3841012 1 Rod, Tube Retainer
21 4562516 6in/15cm Tube
22 3450806 1 Pin, Cotter 1/4” x 1 1/2”
23 1320121 2 Clamp (Note: After S/N 51528, Part of ltem 3)
24 4280242 1 Strip, Reinforcement
25 4060782 2 Shield, Line (Front and Rear)
26 4060783 1 Shield, Line (Center)
27 0560971 4 Clamp, Block
28 4300099 12 Stud
29 0100011 A/R Compound, Locking
30 Not Used
31 Not Used
32 4751400 27 Flatwasher 1/4”
33 0641612 7 Bolt 3/8"-16NC x 1 1/2”
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SECTION3 BOOM

FIGURE 3-3. TOWER BOOM ASSEMBLY Il (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
34 3311605 17 Locknut 3/8”-16NC
35 Not Used
36 4751600 30 Flatwasher 3/8”
37 0641404 1 Bolt 1/4”-20NC x 1/2”
38 0641610 4 Bolt 3/8"-16NC x 1 1/4”
39 0641636 2 Bolt 3/8"-16NC x 4 1/2”
40 0641814 12 Bolt 1/2”-13NC x 1 3/4”
41 0641810 66 Bolt 1/2”-13NC x 1 1/4”
42 0641809 18 Bolt 1/2”-13NC x 1 1/8”
43 4761800 98 Lockwasher 1/2”
44 0642020 4 Bolt 5/8"-11NC x 2 1/2”
45 4762000 4 Lockwasher 5/8”
46 0642218 8 Bolt 3/4”-10NC x 2 1/4”
47 4762200 8 Lockwasher 3/4”
48 0641812 2 Bolt 1/2”-13NC x 1 1/2”
49 Not Used
50 1060016 111f/34m Cable, Electrical - 16/3 (End of Travel)
51 0641608 4 Bolt 1/4”-20NC x 1”
52 3311401 31 Nut 1/4”-20NC
53 1320142 36 Clamp (Not Shown - Located in Powertrack)
(May 1992 to Present)

54 0860888 1 Junction Box Assembly (See Figure 3-4 for Breakdown)
55 4761400 15 Lockwasher 1/4”
56 1060392 111f/34m Cable, Electrical - 16/36 (April 1994 to Present)
57 111f/34m Cable, Electrical - 10/3 (AC) Options:

1060393 April 1994 to S/N 0300135500)

1060545 S/N 0300135500 to Present
58 1060394 111ft/34m Cable, Electrical - 10/3 (Powerfeed) (April 1994 to Present)
59 1060395 111f/34m Cable, Electrical - 16/4 (Intercom) (April 1994 to Present)
60 4844832 1 Boom Rest Weldment (July 1994 to Present)
61 0641810 5 Bolt 1/2-13NC x 1 1/4”
62 4891800 5 Washer, Hardened
63 4060807 1ft/31cm Shield, Flex-Trim 3/8” (S/N 34994 to Present)
64 4060808 1ft/31cm Shield, Flex-Trim 1/2” (S/N 34994 to Present)
65 1670836 6 Cover, Boom (S/N 34994 to S/N 0300135500)
66 1060079 111f/34m Cable - 16/4

Ref. BOOM TAPE INSTALLATIONS

0252066 Ref. Prior to S/N 27450 B

0256695 Ref. S/N 27450 to Present 3
101 Not Used
102 4420017 72in/1.83m Tape, Plastic (Red)
103 4420018 197in/5m Tape, Plastic (Blue)
104 3580183 1 Pulley, Cap. Indicator (Not Shown)
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SECTION3 BOOM

FIGURE 3-3. TOWER BOOM ASSEMBLY Il (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.
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SECTION3 BOOM

FIGURE 3-4.JUNCTION BOX ASSEMBLY (TOWER BOOM MOUNTED)
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SECTION3 BOOM

FIGURE 3-4. JUNCTION BOX ASSEMBLY (TOWER BOOM MOUNTED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0860888 Ref. JUNCTION BOX ASSEMBLY 3
1 0860887 1 Box, Junction
2 4460244 2 Connector, Strain Relief
3 3300048 2 Nut, Conduit
4 0960238 2 Bushing
5 4460052 8 Connector, Strain Relief
6 3300047 10 Nut, Conduit
7 0960239 8 Bushing
8 3640536 1 Rail
9 4460387 21 Block, Terminal
10 4460398 7 Block, Terminal
11 4460442 1 Stop, Terminal End
12 4460388 2 Barrier, Terminal
13 4460301 1 Marker, Terminal 1-50
14 4460413 4 Marker, Terminal #3
15 4460414 8 Marker, Terminal #4
16 3910606 2 Screw, Machine #6-32NC x 3/8”
17 4750600 2 Flatwasher #6
18 4760600 2 Lockwasher #6
19 3310601 2 Nut #6-32NC
20 0860785 1 Box, Electrical
21 1670739 1 Cover, Receptacle
22 4460299 1 Stop, Terminal End (Not Shown)
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SECTION3 BOOM

FIGURE 3-5.LIMIT SWITCHES AND VALVES INSTALLATION (BOOM MOUNTED)

SIDE VIEW: MAIN BOOM AND

TOWER BOOM ATTACH

TOP VIEW: BOOM ATTACH
TO TURNTABLE
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SECTION3 BOOM

FIGURE 3-5. LIMIT SWITCHES AND VALVES INSTALLATION (BOOM MOUNTED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0251884 Ref. LIMIT SWITCHES AND VALVES INSTALLATIONS C
1 4640696 4 Valve Assembly
2900791 4 Seal Kit - 4640696 Valve (Includes Roller & Seals) (1 per Assy)
2 4360301 1 Switch, Limit
3 0901780 1 Bracket, Mounting
4 0641610 2 Bolt 3/8”-16NC x 1 1/4”
5 4751600 2 Flatwasher 3/8”
6 4761600 6 Lockwasher 3/8”
7 3910624 2 Screw, Machine #6-32NC x 1 1/2”
8 4750600 4 Flatwasher #6
9 4760600 4 Lockwasher #6
10 3310601 4 Nut #6-32NC
11 0641644 2 Bolt 3/8”-16NC x 5 1/2”
12 3311802 5 Nut, Jam 1/2"-18NC
13 0630427 3 Bolt, Special
14 4360266 1 Switch, Limit
15 3910620 2 Screw, Machine #6-32NC x 1 1/4”
16 0641624 2 Bolt 3/8”-16NC x 2 3/4”
17 0641626 2 Bolt 3/8”-16NC x 3 1/4”
18 1100065 1 Disk, Cam
19 3312202 2 Nut, Jam 3/4”-10NC
20 3311605 2 Locknut 3/8”-16NC
21 3572686 3 Bracket, Switch Mount
22 3572687 1 Tripper
23 4360498 3 Switch, Proximity
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SECTION3 BOOM

FIGURE 3-5. LIMIT SWITCHES AND VALVES INSTALLATION (BOOM MOUNTED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.
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SECTION 4 PLATFORM

FIGURE 4-1. PLATFORM AND ROTATOR INSTALLATION (PRIOR TO S/N 76169)

NOTE: REPLACEMENT DECALS MUST BE
ORDERED SEPARATELY - SEE SECTION 8 6
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SECTION 4 PLATFORM

FIGURE 4-1. PLATFORM AND ROTATOR INSTALLATION (PRIOR TO S/N 76169)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0252037 Ref. PLATFORM ROTATOR INSTALLATIONS 4
1 4842046 1 Shaft Weldment
2 1120299 1 Cap
3 0235238 1 Rotator Assembly (See ltems 101-126 for Breakdown)
4 3340454 2 Pad, Brake
5 2880404 1 Keystock
6 4160026 8 Washer, Belleville
7 4752000 1 Flatwasher 5/8”
8 0652014 1 Bolt 5/8’-18NC x 1 3/4”
9 0641836 1 Bolt 1/2”-13NC x 4 1/2”
10 4751800 1 Flatwasher 1/2”
11 3311805 1 Locknut 1/2”-13NC
12 1 Bracket Options:
0901721 Prior to S/N 36560
0902414 S/N 36560 to S/N 76169
13 0641811 2 Bolt 1/2”-13NC x 1 3/8”
14 1380137 2 Clip, Retainer
15 0641404 1 Bolt 1/4”-20NC x 1/2”
16 4761400 2 Lockwasher 1/4”
17 4751400 2 Flatwasher 1/4”
18 0641408 1 Bolt 1/4”-20NC x 1”
19 4562083 1 Tube, Spacer
20 4740158 1 Washer, Thrust
21 1670630 1 Cover
22 Not Used
23 4920986 1ft/31cm Wire, Safety
24 2160002 2 Fitting, Grease
25 Not Used
26 4100033 66in1/7m Sleeve, Hose Protector (Not Shown - Used to Wrap Boom Cables
and Hoses) (S/N27450 to S/N 76169)
27 4240033 10 Tie-Strap (Not Shown) (S/N27450 to S/N 76169)
0235238 Ref. ROTATOR ASSEMBLY
101 3160083 1 Rotator Motor Assembly (See Figure 4-3 for Breakdown)
102 0080099 1 Adapter, Motor
103 2760064 1 Housing, Gear
104 0440134 2 Bearing, Sleeve
105 4740199 4 Washer, Thrust
106 0440120 2 Bearing, Thrust
107 2440043 1 Gear, Worm
108 3440816 4 Rollpin 1/4" x 1"
109 0080098 1 Adapter, Motor to Worm Gear
110 2440044 1 Gear, Worm
111 4740256 2 Washer, Thrust
112 0440135 1 Bearing, Sleeve
113 1760068 1 Disc, Brake
114 Not Used
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SECTION 4 PLATFORM

FIGURE 4-1. PLATFORM AND ROTATOR INSTALLATION (PRIOR TO S/N 76169)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
115 3931010 5 Bolt, Socket Head #10-24NC x 5/8"
116 3441228 2 Rollpin 3/8" x 1 3/4"
117 3931620 2 Bolt, Socket Head 3/8"-16NC x 1 1/4"
118 4761600 6 Lockwasher 3/8"
119 3931612 4 Bolt, Socket Head 3/8"-16NC x 3/4"
120 4070585 A/R Shim .010
121 4070586 A/R Shim .005
122 4070587 A/R Shim .002
123 0100019 A/R Compound, Locking
124 0100021 A/R Primer
125 2160001 1 Fitting, Grease - 90°
126 3020025 A/R Grease
Ref. PLATFORM (SWING GATE) ASSEMBLIES
3510329 Ref. 36in x 96in (.9m x 2.44m) without Bumper & Without Door 3
Kickplate (S/N 53798 to S/N 76169) (ANSI/ JPN / CSA)
3510333 Ref. 36in x 96in (.9m x 2.44m) without Bumper & With Door 3
Kickplate (Prior to S/N53798)
3510445 Ref. 30in x 96in (.7m x 2.44m) with Bumper & Without Door 2
Kickplate (S/N 53798 to S/N 76169) (ANSI/ JPN / CSA)
3510447 Ref. 30in x 96in (.7m x 2.44m) with Bumper & With Door Kickplate | 2
(Prior to S/N53798)
201 1 Platform Weldment Options:
3510445 30in x 96in (.7m x 2.4m) without Bumper
3510329 36in x 96in (.9m x 2.4m) with Bumper
201A 1780253 1 Door Weldment
201B 2940006 1 Latch, Door
2560010 1 Handle, Latch
201C 2160006 2 Fitting, Grease
202 to 205 Not Used
206 3534144 2 Kickplate (Ends)
207 0721003 36 Screw, Machine #10-24NC x 3/8”
208 4740371 72 Washer, Special
209 3311005 36 Locknut #10-24NC
210 0960564 2 Bushing, Bronze
211 4160028 1 Spring (When Equipped)
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FIGURE 4-1. PLATFORM AND ROTATOR INSTALLATION (PRIOR TO S/N 76169)
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SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM AND ROTATOR INSTALLATION (S/N 76169 TO PRESENT)
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SECTION 4 PLATFORM
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SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM AND ROTATOR INSTALLATION (S/N 76169 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0272963 Ref. PLATFORM ROTATOR INSTALLATIONS 6/F
1 4842046 1 Shaft Weldment
2 1120299 1 Cap
3 0235238 1 Rotator Assembly (See ltems 101-126 for Breakdown)
4 3340454 2 Pad, Brake
5 2880404 1 Keystock
6 4160026 8 Washer, Belleville
7 4752000 1 Flatwasher 5/8”
8 0652014 1 Bolt 5/8’-18NC x 1 3/4”
9 0641836 1 Bolt 1/2”-13NC x 4 1/2”
10 4751800 1 Flatwasher 1/2”
11 3311805 1 Locknut 1/2°-13NC
12 0902896 1 Bracket
13 0641811 3 Bolt 1/2”-13NC x 1 3/8”
14 1380137 2 Clip, Retainer
15 0641404 1 Bolt 1/4”-20NC x 1/2”
16 4761400 2 Lockwasher 1/4”
17 4751400 2 Flatwasher 1/4”
18 0641408 1 Bolt 1/4”-20NC x 1”
19 4562083 1 Tube, Spacer
20 4740158 1 Washer, Thrust
21 1 Cover Options:
1670630 Prior to S/N 0300143325
1001114851 S/N 0300143325 to Present
22 4846823 1 Support, Platform
22A 0960564 2 Bushing
23 4920986 1ft/31cm Wire, Safety
24 2160002 2 Fitting, Grease
25 4891800 8 Flatwasher 1/2” (Hardened)
26 4100033 66in1/7m Sleeve, Hose Protector (Not Shown - Used to Wrap Boom Cables
and Hoses)
27 4240033 10 Tie-Strap (Not Shown)
28 0902919 2 Bracket, Load Cell Guard
29 0902920 2 Bracket, Load Cell Guard
30 0641822 8 Bolt 1/2”-13NC x 2 3/4”
31 2420202 4 Gauge
32 0642024 4 Bolt 5/8”-11NC x 3”
33 4892000 4 Flatwasher 5/8” (Hardened)
34 0962450 4 Bushing
35 3312005 4 Locknut 5/8”-11NC
36 1271538 2 Channel
37 4061054 2 Shield
38 3900283 4 Screw 3/8”-16NC x 3/4” (Button Head)
39 4711600 4 Flatwasher 3/8”
40 1320136 6 Clamp
41 0630407 6 Screw 1/4-20NC x 5/8” (Button Head)
42 3311405 10 Locknut 1/4-20NC
43 4711400 12 Flatwasher 1/4” (Narrow)
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FIGURE 4-2. PLATFORM AND ROTATOR INSTALLATION (S/N 76169 TO PRESENT)

SECTION 4 PLATFORM

ITEM # PART NUMBER QTy. DESCRIPTION REV.
44 1320224 1 Clamp
45 0641407 1 Bolt 1/4-20NC x 7/8”
46 4751400 1 Flatwasher 1/4”
47 0902902 1 Bracket, Mounting
48 1600387 1 Controller, Load Sense
49 0641516 3 Bolt 5/16-18NC x 2”
50 4751500 3 Flatwasher 5/16” (Wide)
51 3311508 3 Nut 5/16-18NC
52 0641416 3 Bolt 1/4-20NC x 2"
53 4922976 1 Harness, Load Cell Power 2/B
4460933 1 Plug, 12 Position (Gray)
0840055 1 Boot, Deutsch 12 Position
4460465 4 Socket, Female
4460466 8 Connector, Hole Plug
54 4922917 1 Harness, Analyzer 3/B
4460836 1 Plug, 12 Position (Black)
0840055 1 Boot, Deutsch 12 Position
4460465 4 Socket, Female
4460466 8 Connector, Hole Plug
4460761 1 Plug, 4 Position
4460227 4 Pin, Male
55 0100048 A/R Grease, Dielectric (Not Shown)
56 to 58 Not Used
59 3990010 1 Diode 6 Amp (Not Shown)
60 to 63 Not Used
64 3740049 A/R Relay (Not Shown)
2 Prior to S/N 0300143325
3 S/N 0300143325 to Present
65 to 69 Not Used
70 1001080394 1 Spacer, Clamp (S/N 0300143325 to Present Only)
71 1320187 1 Clamp, Twin (S/N 0300143325 to Present Only)
72 1320488 1 Bolt, Stacking (S/N 0300143325 to Present Only)
73 1320189 1 Lockwasher (S/N 0300143325 to Present Only)
74 1320190 1 Cover, Clamp (S/N 0300143325 to Present Only)
75 0641511 1 Bolt 5/16”-18NC x 1 3/8” (S/N 0300143325 to Present Only)
76 80966123 1 Clamp, Twin (S/N 0300143325 to Present Only)
77 77133137 1 Cover, Clamp (S/N 0300143325 to Present Only)
78 0641514 1 Bolt 5/16”-18NC x 1 3/4” (S/N 0300143325 to Present Only)
0235238 Ref. ROTATOR ASSEMBLY
101 3160083 1 Rotator Motor Assembly (See Figure 4-3 for Breakdown)
102 0080099 1 Adapter, Motor
103 2760064 1 Housing, Gear
104 0440134 2 Bearing, Sleeve
105 4740199 4 Washer, Thrust
106 0440120 2 Bearing, Thrust
107 2440043 1 Gear, Worm
108 3440816 4 Rollpin 1/4" x 1"
3120812 150HAX 4-9




SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM AND ROTATOR INSTALLATION (S/N 76169 TO PRESENT)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
109 0080098 1 Adapter, Motor to Worm Gear
110 2440044 1 Gear, Worm
111 4740256 2 Washer, Thrust
112 0440135 1 Bearing, Sleeve
113 1760068 1 Disc, Brake
114 Not Used
115 3931010 5 Bolt, Socket Head #10-24NC x 5/8"
116 3441228 2 Rollpin 3/8" x 1 3/4"
117 3931620 2 Bolt, Socket Head 3/8"-16NC x 1 1/4"
118 4761600 6 Lockwasher 3/8"
119 3931612 4 Bolt, Socket Head 3/8"-16NC x 3/4"
120 4070585 A/R Shim .010
121 3311005 A/R Shim .005
122 4070587 AR Shim .002
123 0100019 AR Compound, Locking
124 0100021 A/R Primer
125 2160001 1 Fitting, Grease - 90°
126 3020025 A/R Grease
3510841 Ref. PLATFORM ASSEMBLY - 36in x 96in (.9m x 2.44m) 3
201 3510839 1 Platform Weldment - 30in x 96in (.7m x 2.4m)
201A 1780253 1 Door Weldment
201B 2940006 1 Latch, Door
2560010 1 Handle, Latch
201C 2160006 2 Fitting, Grease
202 to 205 Not Used
206 3534144 2 Kickplate (Ends)
207 0721003 36 Screw, Machine #10-24NC x 3/8”
208 4740371 72 Washer, Special
209 3311005 36 Locknut #10-24NC
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FIGURE 4-2. PLATFORM AND ROTATOR INSTALLATION (S/N 76169 TO PRESENT)

SECTION 4 PLATFORM
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SECTION 4 PLATFORM

FIGURE 4-3.ROTATOR MOTOR ASSEMBLY
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SECTION 4 PLATFORM

FIGURE 4-3. ROTATOR MOTOR ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
3160083 Ref. ROTATOR MOTOR ASSEMBLY C
1 7002105 1 Flange, Mounting
2 7002123 4 Screw, Cap
3 See Note 1 Seal, Dust (Note: Use Items 100A & 100B)
4 7002104 1 Key, Woodruff
5 7002111 1 Bearing, Thrust Needle
6 7002117 1 Thrust, Bearing Race
7 See Note 1 Seal, O-Ring (Note: Use Items 100A & 100B)
8 See Note 1 Seal, Pressure (Note: Use Iltems 100A & 100B)
9 7002116 1 Shaft, Output
10 7002103 1 Housing
11 See Note 1 Seal (Note: Use Items 100A & 100B)
12 7009992 1 Plug, Housing
13 See Note 3 Seal, O-Ring (Note: Use Items 100A & 100B)
14 7002112 1 Drive
15 7002107 1 Cap, End
16 7002100 7 Screw, Cap
17 7000166 7 Lockwasher
18 7002125 1 Gerotor Sub-Assembly
19 7002110 1 Plate, Spacer
100 1 Seal Kit Options (Includes ltems 3,7,8,11 and 13):
Ref. Note: Identify by P/N stamped on nameplate located on Item
10.
100A 2900455 Seal Kit (P/N 101-1009-007)
100B 2900733 Seal Kit (P/N’s 101-1009-008 and 101-1009-009)
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SECTION 4 PLATFORM

FIGURE 4-4.PLATFORM COMPONENTS INSTALLATION
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SECTION 4 PLATFORM

FIGURE 4-4. PLATFORM COMPONENTS INSTALLATION

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0237963 Ref. FOOTSWITCH INSTALLATION 7
1 0641408 3 Bolt 1/4”-20NC x 1”
2 3311405 3 Locknut 1/4”-20NC
3 4740362 3 Washer, Fender
4 Not Used
5 4360031 1 Footswitch
7000625 2 Block, Contact
6 4460071 1 Terminal, Strain Relief
0252044 Ref. PLATFORM DOOR INTERLOCK SWITCH INSTALLATION 3
101 4360277 1 Switch, Limit
102 0721016 2 Screw, Machine #10-24NCx 2”
103 3311001 2 Nut #10-24NC
104 4751000 2 Flatwasher #10
105 4761000 2 Lockwasher #10
106 1100066 1 Cam, Switch
107 4460049 1 Connector, Strain Relief
108 4761600 1 Lockwasher 3/8”
109 0641608 1 Bolt 3/8”-16NC x1”
110 3440418 1 Rollpin 1/8” x 1 1/8”
111 4360307 1 Roller, Switch
112 2540016 2 Grommet
0252039 Ref. PLATFORM INTERCOM SYSTEM INSTALLATION 4
201 3630008 1 Set Intercom Set (2 Units)
202 0641612 4 Bolt 3/8”-16NC x 1 1/2”
203 4751600 4 Flatwasher 3/8”
204 3311605 4 Locknut 3/8”-16NC
205 Not Used
206 4240033 4 Tie-Strap (Not Shown)
207 0961127 1 Grommet, Plastic (Located below Ground Intercom - Not Shown)
Ref. WORKLIGHTS INSTALLATIONS (OPTIONAL)
Ref. Platform Without Bumper Options:
0253987 Ref. Prior to S/N 55775 4
0271329 Ref. S/N 55775 to Present 2
0254748 Ref. Platform With Bumper 3
301 2 Worklight Options:
2920111 Prior to S/N 137869
2920140 S/N 137869 to Present
302 3536089 2 Plate, Mounting
303 0641414 4 Bolt 1/4”-20NC x 1 3/4”
304 4711400 8 Flatwasher 1/4” Narrow
305 3311405 4 Locknut 1/4”-20NC
306 2540016 A/R Grommet
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SECTION 4 PLATFORM

FIGURE 4-4. PLATFORM COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
307 4920019 12ft/3.7m Wire (Red) (Not Shown)
308 2820022 9 Loom, Vinyl (Not Shown)
309 4460185 1 Terminal (Not Shown)
310 4460206 1 Terminal (Not Shown)
311 A/R Bolt Options (Platforms with Bumper - Prior to S/N 137869):
See Note 0 Platforms without Bumper (Note: Use existing bolt)
0641624 2 Platforms with Bumper (3/8”-16NC x 3”)
312 A/R Spacer, Tube Options (Platforms with Bumper - Prior to S/N
137869):
Not Required 0 Platforms without Bumper
4566493 2 Platforms with Bumper
313 3311605 2 Locknut 3/8”-16NC (Platforms with Bumper - Prior to S/N
137869)
314 4751600 2 Flatwasher 3/8” (Platforms with Bumper - Prior to S/N 137869)
315 4920039 2ft/.61m Wire (Red) (Not Shown)
316 4360232 1 Circuit Breaker 15AMP (Not Shown)

Ref. BEACON LIGHT INSTALLATIONS (OPTIONAL)

0252210 Ref. Amber
0252211 Ref. Red
401 1 Light, Beacon Options:
2920018 Amber
2920009 Red
3520034 1 Lug
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FIGURE 4-4. PLATFORM COMPONENTS INSTALLATION (CONTINUED)
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SECTION 4 PLATFORM

FIGURE 4-5.PLATFORM CONSOLE ASSEMBLY
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SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0860728 Ref. CONSOLE BOX ASSEMBLY 6
0254437 Ref. AC RECEPTACLE INSTALLATION 2
1 0860538 1 Box, Console
1A 2940052 1 Latch
1B 2600105 1 Hinge (Access Door)
1C 2600132 1 Hinge (Lid)
2 1 Nameplate Options:
3252105 Prior to May 1994
3252378 May 1994 to Present
3 4420038 39in/1m Tape, Insulation
4 0100001 A/R Adhesive (Not Shown)
5 4360092 4 Switch, Toggle
6 3790012 8 O-Ring
7 4360200 1 Switch, Toggle
8 4060229 4 Guard, Switch
9 4360202 3 Switch, Toggle
10 3790015 2 O-Ring
11 4360274 2 Switch, Push Button
12 2920027 1 Light, Indicator - Green
13 2920029 1 Bulb, Light
14 1 Lamp, Indicator Options:
2920015 Prior to S/N 137532
2920120 S/N 137532 to Present
15 3520026 1 Plug
16 1 Switch, Emergency Stop Options:
4360289 Prior to S/N 46291
4360475 S/N 46291 to Present
7012611 1 Head, Mushroom (Use with 4360289)
7012612 1 Boot (Use with 4360289)
7020175 Cap (Use with 4360475)
7020176 Contact, Block (Use with 4360475)
17 1 Lamp, Indicator Options:
2920015 Prior to S/N 137532
2920120 S/N 137532 to Present
18 1 Controller Assembly Options:
1600140 Prior to S/N 74463
1600352 S/N 744683 to Present
19 5 Controller Assembly Options:
1600141 Prior to S/N 74463 (See Figure 4-6 For Breakdown)
1600353 S/N 744683 to Present (See Figure 4-7 For Breakdown)
20 0140019 1 Alarm
21 0751006 21 Screw
22 4740120 21 Washer, Nylon
23 3300177 21 Nut, Tinnerman
24 4761000 8 Lockwasher #10
25 3311001 8 Nut #10-24NC
26 3740049 8 Relay
27 4360209 1 Breaker, Circuit - 20 Amp
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SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
28 4360232 1 Breaker, Circuit - 15 Amp
29 4761000 2 Lockwasher #10
30 3311001 2 Nut #10-24NC
31 4761000 4 Lockwasher #10
32 0641508 4 Bolt 5/16”-18NC X 1”
33 4751500 8 Flatwasher 5/16”

34 3311505 4 Locknut 5/16”-18NC

35 3640752 1 Rail

36 3310601 2 Nut #6-32NC

37 3910608 2 Screw #6-32NC x 1/2”

38 4750600 2 Flatwasher #6

39 4760600 2 Lockwasher #6

40 4460298 33 Block, Terminal

41 4460299 3 Stop, Terminal

42 4460300 3 Barrier, Terminal

43 4460301 1 Marker, Terminal

44 4460311 2 Bar, Buss - 5 Position

45 4460305 10 Screw, Terminal Block

46 4460306 10 Washer, Terminal Block

47 4460307 10 Sleeve, Terminal Block

48 4120013 3 Socket, Relay

49 3740058 3 Relay

50 3740063 3 Spring, Relay

51 Not Used

52 1 Contact, Block - N.C. Options:
4360282 Prior to S/N 46291
4360476 S/N 46291 to Present

53 2560112 5 Knob - Controller

54 0860038 1 Box, Switch

55 Not Available 1 Receptacle, Electrical

56 Not Available 1 Cover, Receptacle

57 4460071 1 Connector, Strain Relief

58 Not Used

59 3900294 4 Hex Self Drilling Screw #10-16 X 1 LG.

60 4460387 18 Block, Terminal

61 4460388 1 Barrier, Terminal

62 4220038 1.5in/4cm | Tape, Insulation

63 4460071 2 Connector, Strain Relief

64 3300048 2 Nut, Conduit

65 0960238 2 Bushing

66 4460386 1 Connector, Strain Relief

67 3300147 1 Nut, Conduit

68 0960905 1 Bushing

69 4460051 1 Connector, Strain relief

70 3300048 1 Nut, Conduit

71 0960238 1 Bushing

72 4460051 1 Connector, Strain Relief

73 3300048 1 Nut, Conduit

74 0960238 1 Bushing
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SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
75 4460049 1 Connector, Strain Relief
76 3300047 1 Nut, Conduit
77 0960239 1 Bushing
78 4460406 1 Marker, Terminal
79 4460451 10 Marker, Terminal #98
80 4460452 10 Marker, Terminal #99
81 0720803 20 Screw, Machine #8-32NC x 3/8”
82 4750800 20 Flatwasher #8
83 4760800 20 Lockwasher #8
84 4460442 1 Stop, Terminal
85 1060545 195ft/59.4m Cable, Electrical - 10/3
86 2920108 2 Bulb (S/N 137532 to Present)
87 1704260 1 Decal - EMS (S/N 59434 to Present)
0272963 Ref. PLATFORM SUPPORT AND ROTATOR INSTALLATIONS 6/F
101 to 156 Not Used
157 1705852 1 Decal - Capacity Light
158 2920151 1 Light, 12V LED
159 to 167 Not Used
168 4360204 1 Switch, Toggle
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SECTION 4 PLATFORM

FIGURE 4-6.CONTROLLER ASSEMBLY
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SECTION 4 PLATFORM

FIGURE 4-6. CONTROLLER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. SLIDE LOCK HANDLE CONTROLLER ASSEMBLIES - 90°
Ref. HANDLE COMPONENTS - STANDARD KNOB
1600140 Ref. Controller Assembly A
1600141 Ref. Controller Assembly A
1 7003700 1 Handle Assembly
2 Use Item 300 1 Slide, Locking
3 Use Item 300 1 Spring
4 Use ltem 300 1 Sleeve, Black Plastic
5 A/R Knob Options:
2560040 Swing Knob
2560041 Drive Knob
2560038 Lift Knob
2560039 Tele Knob
Ref. HANDLE COMPONENTS - ROCKER SWITCH GRIP
1600140 Ref. Controller Assembly A
7003795 1 Handle Assembly
101 7003792 2 Half, Grip Knob (Requires 2 for Complete Handle)
102 7003789 1 Switch, Rocker
103 7003790 1 Cap, Rubber
104 7003791 1 Actuator, Switch
105 7003793 Handle
106 Use Item 301 1 Slide, Lock
107 Use Item 301 1 Spring
108 Use ltem 301 1 Sleeve
Ref. HOUSING AND INTERNAL COMPONENTS
201 7003702 1 Housing Assembly
202 7003739 1 Bushing, Bronze
203 3790112 1 O-Ring
204 7003703 1 Gasket
205 7003744 1 Guide, Spring
206 7003719 1 Spring, Torsion
207 1 Gear Sector Options:
7003740 Without Thumb Rocker
Use 7003740 With Thumb Rocker (Was p/n 7011904)
208 1 Electrical Assembly Options (Includes Potentiometer, Switches,
Terminal Blocks, Spur Gear, PC Board, Wiring Harness and
Electrical Connectors):
7011903 1600140 Controller
7011907 1600141 Controller
209 7003751 1 Potentiometer 500K Ohm
210 7003788 1 Gear, Brass Spur
7020511 Setscrew #6-32NC x 1/8” for Spur & Pinion Gears
7011983 Setscrew #4-40NC x 1/4” for Microswitch Cams
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SECTION 4 PLATFORM

FIGURE 4-6. CONTROLLER ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
211 A/R Electrical Connector Options:
1 Connector, Female
4460224 6 Pin Connector
4460266 9 Pin Connector
1 Plug, Male (Part of Console Box Wiring Harness)
4460225 6 Pin Plug
4460265 9 Pin Plug
4460226 A/R Socket, Female
4460227 A/R Pin, Male
212 Not Used
213 7020542 2 Screw
Ref. Repair Kit Options:
300 7011941 1 Slide Lock Repair Kit (Includes ltems 2-4)
301 7003722 1 Slide Lock Repair Kit (Includes Items 106-108)
Ref. TOOLS
1 Test Harness Options:
4920487 6 Pin Connector
4921299 9 Pin Connector
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SECTION5 CYLINDER

FIGURE 5-1. AXLE EXTENSION CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. AXLE EXTENSION CYLINDER ASSEMBLIES
1682522 Ref Prior to February 1993
1682905 Ref February 1993 to Present (Standard Machines) B
1683045 Ref February 1993 to Present (Hostile Environment Machines) A
1682214 Ref S/Ns 3455 and 4275 Only (Not Shown)
1 1 Barrel Weldment Options:
1682523 Prior to February 1993
1682906 February 1993 to Present
1682215 S/N 3455 and 4275 Only
2 1 Rod Weldment Options:
1682525 Standard
1683046 Hostile Environment
1682217 S/N 3455 and 4275 Only
3 1 Cap Options:
1120108 Standard
1120286 S/N 3455 and 4275 Only
4 1 Head Options:
1681283 Standard
1681294 S/N 3455 and 4275 Only
5 1 Nut, Hex Options:
3300280 Standard
3300190 S/N 3455 and 4275 Only
6 1 Piston Options:
3480122 Standard
3480102 S/N 3455 and 4275 Only
7 1 Spacer Options:
4565099 Standard
4563930 S/N 3455 and 4275 Only
8 1 Setscrew Options:
3900170 Standard (3/8”-16NC x3/8”)
3951404 S/N 3455 and 4275 Only (1/4”-20NC x 1/27)
9 See Note 1 T-Seal (Note: Use Items 100 & 101)
10 See Note 1 Ring, Wear (Note: Use Items 100 & 101)
11 See Note 1 O-Ring (Note: Use Items 100 & 101)
12 See Note 1 O-Ring (Note: Use Items 100 & 101)
13 See Note 1 Ring, Wear (Note: Use Items 100 & 101)
14 See Note 1 Seal (Note: Use Items 100 & 101)
15 See Note 1 Wiper (Note: Use Iltems 100 & 101)
16 0100035 A/R Compound, Locking
17 0100011 A/R Compound, Locking
18 0100038 A/R Primer, Locking
19 2 Cartridge, Holding Valve Options:
Not Required Prior to February 1993
4640509 February 1993 to Present
2900792 2 Seal Kit - 4640509 Valve
Not Required S/N 3455 and 4275 Only
20 2200221 2 Plug, Pipe
21 0100020 A/R Sealant, Pipe
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SECTION5 CYLINDER

FIGURE 5-1. AXLE EXTENSION CYLINDER ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1 Seal Kit (Includes Items 9-15)
100 2900383 Standard
101 2900340 S/N 3455 and 4275 Only
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FIGURE 5-1. AXLE EXTENSION CYLINDER ASSEMBLY (CONTINUED)
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SECTION5 CYLINDER

FIGURE 5-2. JACK CYLINDER ASSEMBLY
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SECTION5 CYLINDER

FIGURE 5-2. JACK CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. JACK CYLINDER ASSEMBLIES
1682511 Ref Standard A
1682250 Ref S/Ns 3455 and 4275 Only (Not Shown)
1 1 Barrel Weldment Options:
1682512 Standard
1682251 S/N 3455 and 4275 Only
2 1 Rod Weldment Options:
1682514 Standard
1682252 S/N 3455 and 4275 Only
3 Not Used
4 Cap Options:
1120358 Standard
1120340 S/N 3455 and 4275 Only
5 1 Piston Options:
3480137 Standard
3480102 S/N 3455 and 4275 Only
6 1 Head Options:
1682098 Standard
1681843 S/N 3455 and 4275 Only
7 1 Nut Options:
3760281 Standard
3760190 S/N 3455 and 4275 Only
8 1 Spacer Options:
4565225 Standard
4563930 S/N 3455 and 4275 Only
9 Not Used
10 Not Used
11 Use Item 100 1 T-Seal
12 Use ltem 100 1 Ring, Wear
13 Use Item 100 1 O-Ring
14 Use Item 100 1 Ring, Wear
15 Use Item 100 1 O-Ring
16 Use Item 100 1 Seal
17 Use ltem 100 1 Wiper
18 0100011 A/R Compound, Locking
19 0100038 A/R Primer, Locking
20 0100035 A/R Compound, Locking
100 2901115 1 Seal Kit (Includes Items 11-17)
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SECTION5 CYLINDER

FIGURE 5-3. PLATFORM LEVEL CYLINDER ASSEMBLY (PRIOR TO S/N 27450)
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FIGURE 5-3. PLATFORM LEVEL CYLINDER ASSEMBLY (PRIOR TO S/N 27450)

SECTION5 CYLINDER

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682330 Ref PLATFORM LEVEL CYLINDER ASSEMBLY A

1 1682331 1 Barrel Weldment

1A 0961369 2 Bushing

2 1682335 1 Rod Weldment

2A 0961501 1 Bushing

3 1120108 1 Cap

4 1681322 1 Head

5 3480134 1 Piston

6 3300273 1 Nut, Hex

7 4565266 1 Spacer

8 4740377 1 Washer

9 4640509 2 Cartridge, Valve (Counterbalance Non-Vented)

2900792 2 Seal Kit - 4640509 Valve

10 3900170 1 Setscrew 3/8"-16NC x 3/8”

11 2200221 4 Plug, Pipe

12 2160002 2 Fitting, Grease

13 Use Item 100 1 O-Ring

14 Use Item 100 1 T-Seal

15 Use Item 100 1 Ring, Wear

16 Use Item 100 1 O-Ring

17 Use Item 100 1 Ring, Wear

18 Use Item 100 1 Seal, Rod

19 Use ltem 100 1 Wiper

20 0100011 A/R Compound, Locking

21 0100035 A/R Compound, Locking

22 0100020 A/R Sealant, Pipe

23 0100038 A/R Primer, Locking
100 2901148 1 Seal Kit (Includes ltems 13-19)

3120812 150HAX 5-9




SECTION5 CYLINDER

FIGURE 5-4. PLATFORM LEVEL CYLINDER ASSEMBLY (S/N 27450 TO PRESENT)
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FIGURE 5-4. PLATFORM LEVEL CYLINDER ASSEMBLY (S/N 27450 TO PRESENT)

SECTION5 CYLINDER

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1683476 Ref PLATFORM LEVEL CYLINDER ASSEMBLY 3/C
1 1683477 1 Barrel Weldment
1A 0961369 2 Bushing
2 1683479 1 Rod Weldment
2A 0961501 1 Bushing
3 1120108 1 Cap
4 1681322 1 Head
5 3480221 1 Piston
6 1 Bushing, Tapered
Use 0962185 S/N 27450 to S/N 53800 (Was P/N 0961900)
0962185 S/N 53800 to Present
7 2160002 2 Fitting, Grease
8 4640932 1 Cartridge, Valve (Counterbalance Vented)
7011112 1 Seal Kit - 4640932 Valve
9 4640509 1 Cartridge, Valve (Counterbalance Non-Vented)
2900792 1 Seal Kit - 4640509 Valve
10 Not Used
11 2220883 6 Plug, O-Ring Hex Socket
12 Use Item 100 2 Ring, Back-up
13 Use Item 100 1 O-Ring
14 Use Item 100 1 T-Seal
15 Use Item 100 1 Ring, Wear
16 Use Item 100 1 O-Ring
17 Use Item 100 1 Ring, Wear
18 Use Item 100 1 Seal, Rod
19 Use Item 100 1 Wiper
20 to 21 Not Used
22 0100035 A/R Compound, Locking
23 0630534 3 Capscrew (Grip) #10-24NC X 17
100 2901461 1 Seal Kit (Includes ltems 12-19)
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SECTION5 CYLINDER

FIGURE 5-5.LIFT CYLINDER ASSEMBLY - MAIN




SECTION5 CYLINDER

FIGURE 5-5. LIFT CYLINDER ASSEMBLY - MAIN

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. MAIN LIFT CYLINDER ASSEMBLY:
1682516 Ref Prior to S/N 36519 5/E
1683702 Ref S/N 36519 to Present 1/B
Ref. Note: Original Equipment Cylinder p/n 1682516 may have
been replaced with Service Replacement Cylinder p/n
1683702. Identify p/n stamped on cylinder before ordering
parts.
1 1682238 1 Barrel Weldment
1A 0961458 2 Bushing
2 1682517 1 Rod Weldment
2A 0961458 2 Bushing
3 3480142 1 Piston
4 1682193 1 Head
5 1 Nut, Hex
3300322 Prior to S/N 36519
3300297 S/N 36519 to Present
6 4565231 1 Spacer
7 4640647 1 Cartridge, Valve (Pilot-Operated)
Consult Factory 1 Seal Kit - 4640647 Valve
8 1 Cartridge, Valve (Counterbalance)
Use 4640938 Prior to January 1994 (Was p/n 4640634)
Use 4640938 January 1994 to February 1996 (Was p/n 4640771)
4640938 February 1996 to Present
2900770 1 Seal Kit - 4640938 Valve
9 1120369 1 Cap
10 3900171 1 Setscrew
11 2160001 2 Fitting, Grease
12 Use Item 100 2 Ring, Lock
13 Use Item 100 1 O-Ring
14 Use ltem 100 2 Seal
15 Use Item 100 1 Ring, Wear
16 Use Item 100 1 O-Ring
17 Use Item 100 1 Seal, Rod
18 Use ltem 100 1 Wiper
19 2180527 1 Plug, Pipe
20 0100011 A/R Compound, Locking
21 0100020 A/R Sealant, Pipe
22 0100038 A/R Primer, Locking
23 0100035 A/R Compound, Locking
100 2901156 1 Seal Kit (Includes ltems 12-18)
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SECTION5 CYLINDER

FIGURE 5-6. LIFT CYLINDER ASSEMBLY - TOWER
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SECTION5 CYLINDER

FIGURE 5-6. LIFT CYLINDER ASSEMBLY - TOWER

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682519 Ref TOWER LIFT CYLINDER ASSEMBLY C
1 1682233 1 Barrel Weldment
1A 0961458 2 Bushing
2 1 Rod Weldment
1682520 Standard
1682235 S/Ns 3455 and 4275 Only
2A 0961458 2 Bushing
3 3480142 1 Piston
4 1682193 1 Head
5 3300297 1 Nut, Hex
6 1 Spacer, Tube
4565253 Standard
4564701 S/Ns 3455 and 4275 Only
7 4640509 2 Cartridge, Valve (Counterbalance Non-Vented)
2900792 2 Seal Kit - 4640509 Valve
8 2200221 4 Plug, Pipe
9 1120369 1 Cap
10 3900171 1 Setscrew 1/2"-13NC x 1/2”
11 2160001 2 Fitting, Grease
12 Use ltem 100 2 Ring, Lock
13 Use Item 100 1 O-Ring
14 Use Item 100 2 Seal
15 Use ltem 100 1 Ring, Wear
16 Use Item 100 1 O-Ring
17 Use Item 100 1 Seal, Rod
18 Use Item 100 1 Wiper
19 0100011 A/R Compound, Locking
20 0100020 A/R Sealant, Pipe
21 0100038 A/R Primer, Locking
22 0100035 A/R Compound, Locking
100 2901156 1 Seal Kit (Includes ltems 12-18)
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SECTION5 CYLINDER

FIGURE 5-7.MASTER CYLINDER ASSEMBLY
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SECTION5 CYLINDER

FIGURE 5-7. MASTER CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682332 Ref MASTER CYLINDER ASSEMBLY —

1 1682333 1 Barrel Weldment

1A 0961369 2 Bushing

2 1682335 1 Rod Weldment

2A 0961501 1 Bushing

3 1120108 1 Cap

4 1681322 1 Head

5 3480134 1 Piston

6 3300273 1 Nut, Hex

7 1440142 1 Collar

8 4740377 1 Washer

9 3900170 1 Setscrew 3/8”-16NC x 3/8”

10 2160002 2 Fitting, Grease

11 Use Item 100 1 O-Ring

12 Use Item 100 1 T-Seal

13 Use Item 100 1 Ring, Wear

14 Use Item 100 1 O-Ring

15 Use Item 100 1 Ring, Wear

16 Use Item 100 1 Seal, Rod

17 Use Item 100 1 Wiper

18 0100011 A/R Compound, Locking

19 0100035 A/R Compound, Locking

20 0100038 A/R Primer, Locking
100 2901148 1 Seal Kit (Includes ltems 11-17)
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SECTION5 CYLINDER

FIGURE 5-8. STEER CYLINDER ASSEMBLY
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SECTION5 CYLINDER

FIGURE 5-8. STEER CYLINDER ASSEMBLY

ITEM # PART NUMBER QTY. DESCRIPTION REV.
Ref. STEER CYLINDER ASSEMBLY
1682531 Ref. Standard A
1682246 Ref. S/Ns 3455 & 4275 Only (Not Shown) —
1 1 Barrel Weldment
1682532 Standard
1682247 S/Ns 3455 and 4275 Only
1A 2 Bushing
0961132 Standard
0961476 S/Ns 3455 and 4275 Only
2 1 Rod Weldment
1682534 Standard
1682248 S/Ns 3455 and 4275 Only
2A 2 Bushing
0961369 Standard
0960808 S/Ns 3455 and 4275 Only
3 1120336 1 Cap
4 1681847 1 Head
5 3480130 1 Piston
6 1 Spacer
4565810 Standard
4564717 S/Ns 3455 and 4275 Only
7 1 Nut, Hex
3300288 Standard
3300245 S/Ns 3455 and 4275 Only
8 1 Setscrew
3900170 Standard (3/8"-16NC x 3/8”)
3951404 S/Ns 3455 and 4275 Only (1/4”-20NC x 1/2”)
9 2160002 2 Fitting, Grease
10 Use Item 100 1 Wiper
11 Use Item 100 1 Seal, Rod
12 Use Item 100 1 T-Seal
13 Use ltem 100 1 Ring, Wear
14 Use Item 100 1 O-Ring
15 Use Item 100 2 Seal
16 Use Item 100 2 Ring, Lock
17 0100038 A/R Primer, Locking
18 0100011 A/R Compound, Locking
19 0100035 A/R Compound, Locking
100 2901103 1 Seal Kit (Includes Items 10-16)
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FIGURE 5-9.TELESCOPE CYLINDER ASSEMBLY - MAIN
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SECTION5 CYLINDER

FIGURE 5-9. TELESCOPE CYLINDER ASSEMBLY - MAIN

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. TELESCOPE CYLINDER ASSEMBLY
1682490 Ref Prior to January 1993 A
1682901 Ref January 1993 to Present 2/C
1 1 Barrel Weldment Options:
1682491 Prior to January 1993
1682902 January 1993 to Present
2 1682259 1 Rod Weldment
3 4562877 1 Spacer, Tube
4 0560650 1 Block, Rod Support
5 1120305 1 Cap
6 1681423 1 Head
7 4842207 1 Support, Rod
8 3300294 1 Nut, Hex
9 3480113 1 Piston
10 4640212 1 Valve, Counterbalance
2900793 1 Seal Kit - 4640212 Valve
11 3840800 2 Rod, Guide
12 0181615 1 Angle
13 3340383 2 Pad, Wear
14 Use ltem 100 2 Ring, Lock
15 Use Item 100 2 Seal
16 Use Item 100 1 T-Seal
17 Use ltem 100 1 Seal
18 Use Item 100 1 Ring, Wear
19 Use Item 100 2 Seal
20 Use Item 100 1 Wiper
21 0100011 A/R Compound, Locking
22 3312202 2 Nut, Jam 3/4”-10NC
23 0641812 2 Bolt 1/2”-13NC x 1 1/2”
24 4761800 2 Lockwasher 1/2”
25 0641605 4 Bolt 3/8"-16NC x 5/8”
26 4761600 6 Lockwasher 3/8”
27 0641607 2 Bolt 3/8”-16NC x 7/8”
28 3311601 2 Nut 3/8"-16NC
29 2200221 6 Plug, Pipe
30 0100020 A/R Sealant, Pipe
31 3951405 1 Setscrew 1/4”-20NC x 5/8”
32 Use Item 100 1 Seal, Rod
33 Not Used
34 4640210 1 Valve, Counterbalance
2900793 1 Seal Kit - 4640210 Valve
35 2220414 2 Fitting, Straight
36 2220515 2 Fitting, Cap
37 3900170 1 Setscrew 3/8”-16NC x3/8”
38 0100038 A/R Primer, Locking
39 0100035 A/R Compound, Locking
40 0940047 4 Bumper, Rubber (September 1992 to Present)
41 0641408 8 Bolt 1/4”-20NC x 1”7 (September 1992 to Present)
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SECTION5 CYLINDER

FIGURE 5-9. TELESCOPE CYLINDER ASSEMBLY - MAIN (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
42 4751400 8 Flatwasher 1/4” (September 1992 to Present)
43 4160115 2 Spring, Compression (September 1992 to Present)
44 2220354 2 Fitting, 45° (S/N 34994 to Present)
45 2220517 2 Cap, Fitting (S/N 34994 to Present)
100 2900365 1 Seal Kit (Includes Items 14-20 and 32)
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FIGURE 5-9. TELESCOPE CYLINDER ASSEMBLY - MAIN (CONTINUED)
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SECTION5 CYLINDER

FIGURE 5-10. TELESCOPE CYLINDER ASSEMBLY - TOWER
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SECTION5 CYLINDER

FIGURE 5-10. TELESCOPE CYLINDER ASSEMBLY - TOWER

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682289 Ref TELESCOPE CYLINDER ASSEMBLY C
1 1682290 1 Barrel Weldment
2 1682293 1 Rod Weldment (Base End)
3 1682295 1 Rod Weldment (Fly End)
4 3480133 1 Piston (Base End)
5 3480102 1 Piston (Fly End)
6 1682298 1 Head (Base End)
7 1682299 1 Head (Fly End)
8 1 Cap Options: (Base End)
Use 1120358 Prior to S/N 59434 (Was P/N 1120345)
1120358 S/N 59434 to Present
9 1120340 1 Cap (Fly End)
10 1 Nut Options (Base End):
Use 3300299 Prior to March 1992 (Was P/N 3300249)
3300299 March 1992 to Present
11 1 Nut Options (Fly End):
Use 3300286 Prior to March 1992 (Was P/N 3300254)
3300286 March 1992 to Present
12 1682297 1 Spacer, Tube (Base End)
13 4564893 1 Spacer, Tube (Fly End)
14 0560907 1 Block, Rod Support (Base End)
15 0560908 1 Block, Rod Support (Fly End)
16 3534550 1 Support, Rod (Base End)
17 3534551 1 Support, Rod (Fly End)
18 4340603 1 Support Weldment (Base End)
19 3841073 8 Rod, Guide
20 4220078 8 Stop
21 3340604 2 Pad, Wear (Base End Top and Bottom)
22 3340606 2 Pad, Wear (Base End Sides)
23 3340608 4 Pad, Wear (Fly End Sides, Top and Bottom)
24 4640210 1 Valve, Counterbalance
2900793 1 Seal Kit - 4640210 Valve
25 4640647 1 Valve, Pilot Operated
2900770 1 Seal Kit - 4640647 Valve
26 3312202 16 Nut, Jam 3/4”-10NC
27 4752200 32 Flatwasher 3/4”
28 0641811 4 Bolt 1/2”-13NC x 1 3/8”
29 3311801 4 Nut 1/2”-13NC
30 4751800 12 Flatwasher 1/2”
31 4761800 6 Lockwasher 1/2”
32 0641809 10 Bolt 1/2”-13NC x 1 1/8”
33 0641605 22 Bolt 3/8"-16NC x 5/8”
34 4761600 22 Lockwasher 3/8”
35 3931660 8 Capscrew 3/8"-16NC x 3 3/4”
36 3951405 1 Setscrew 1/4”-20NC x 5/8”
37 3900171 1 Setscrew 1/2"-13NC x 1/2”
38 3951402 2 Setscrew 1/4”-20NC x 1/4”
39 2200221 3 Plug, Pipe
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SECTION5 CYLINDER

FIGURE 5-10. TELESCOPE CYLINDER ASSEMBLY - TOWER (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

40 Use ltem 100 2 Ring, Lock

41 Use Item 100 2 Seal

42 Use ltem 100 1 T-Seal

43 Use ltem 100 2 Ring, Wear

44 Use ltem 100 1 O-Ring

45 Use ltem 100 1 Ring, Back-up

46 Use Item 100 1 Seal, Rod

47 Use Item 100 1 Wiper

48 Use ltem 100 2 Ring, Wear

49 Use Item 100 2 Seal, Friction

50 Use Item 100 2 Ring, Lock

51 Use ltem 100 2 Seal

52 Use Item 100 1 O-Ring

53 Use ltem 100 2 Ring, Wear

54 Use ltem 100 1 O-Ring

55 Use ltem 100 1 Ring, Back-up

56 Use Item 100 1 Seal, Rod

57 Use Item 100 1 Wiper

58 Use Item 100 2 Seal, Friction

59 Use ltem 100 2 Ring, Wear

60 0100011 A/R Compound, Locking

61 0100035 A/R Compound, Locking

62 3900170 1 Setscrew 3/8”-16NC x 3/8”

63 2220222 2 Plug, Pipe

64 0100038 A/R Primer, Locking

65 3340632 1 Pad, Wear (Barrel Bottom)

66 3340633 1 Pad, Wear (Barrel Top)

67 Not Used

68 4751600 8 Flatwasher (S/N 0300122313 to Present)

100 2901161 1 Seal Kit (Includes Items 40-59)
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SECTION 6 HYDRAULIC

FIGURE 6-1.STANDARD HYDRAULIC DIAGRAM (PRIOR TO S/N 137333)
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SECTION 6 HYDRAULIC
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SECTION 6 HYDRAULIC

FIGURE 6-1. STANDARD HYDRAULIC DIAGRAM (PRIOR TO S/N 137333)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
2791841 Ref. STANDARD HYDRAULIC DIAGRAM 23/R
1 2720366 2 Hose, Suction (87in/221cm Length)
2 1320031 8 Clamp
3 2220763 2 Fitting, 45°
4 2220377 3 Fitting, Straight
5 2752328 1 Hose
6 2220478 1 Flange Kit
7 2220630 1 Fitting, 90°
8 2220642 3 Fitting, Tee
9 2220710 3 Fitting, Reducer
10 2752246 2 Hose
11 2220681 1 Fitting, Straight
12 2220834 2 Fitting, Straight
13 4640033 1 Valve, Check
14 2220590 1 Fitting, Straight
15 2220270 2 Fitting, Reducer
16 2220820 2 Fitting, 90°
17 4640197 2 Valve, Check
18 2220415 1 Fitting, Straight
19 2220428 6 Fitting, Quick Disconnect
20 2220429 6 Cap, Dust
21 2751443 1 Hose
22 2220582 2 Fitting, Straight
23 2220347 2 Fitting, Straight
24 2220261 5 Fitting, Straight
25 2220749 1 Fitting, Tee
26 Not Used
27 2220700 5 Fitting, Tee
28 2220695 1 Fitting, Tee
29 2751017 1 Hose
30 4640575 2 Valve, Check
31 2220550 1 Fitting Reducer
3210 33 Not Used
34 2220473 1 Fitting, 90°
35 2751616 1 Hose
36 2220626 1 Fitting, Reducer
37 2220731 1 Fitting, 90°
38 2220414 6 Fitting, Straight
39 2751011 1 Hose
40 2220493 1 Fitting, 90°
4 2751625 1 Hose
42 2220669 1 Flange Kit
43 2220467 1 Fitting, 90°
44 2751932 1 Hose
45 2220465 1 Fitting, 90°
46 2220682 1 Fitting, Tee
47 2220622 7 Fitting, Straight
48 2751637 1 Hose
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SECTION 6 HYDRAULIC

FIGURE 6-1. STANDARD HYDRAULIC DIAGRAM (PRIOR TO S/N 137333) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
49 2220385 7 Fitting, Tee
50 Not Used
51 2220619 5 Fitting, Straight
52 Not Used
53 2750899 5 Hose
54 2220618 6 Fitting, Straight
55 to 56 Not Used
57 2220416 12 Fitting, 90°
58 2750977 1 Hose
59 to 62 Not Used
63 2220345 1 Fitting, Straight
64 2751852 1 Hose
65 2220446 1 Fitting, Straight
66 2751466 1 Hose
67 2220468 10 Fitting, Straight
68 4640512 1 Valve Assembly - Fluid Controls
7009756 1 Cartridge
69 2750759 2 Hose
70 2750771 2 Hose
71 2220600 3 Fitting, Straight
72 2220342 4 Fitting, Straight
73 2220593 1 Fitting, Straight
74 2220635 1 Fitting, Tee
75 2220354 2 Fitting, 45°
76 2750932 2 Hose
77 2220609 9 Fitting, Reducer
78 4565220 5 Tube
79 4565290 1 Tube
80 4565289 1 Tube
81 4565291 1 Tube
82 2220396 7 Fitting, Straight
8310 84 Not Used
85 2752338 2 Hose
86 2220348 4 Fitting, Straight
87 2751142 4 Hose
88 2220591 2 Fitting, Straight
89 2180379 2 Fitting, Modified Tee
90 2751506 2 Hose
91 2750989 2 Hose
92 2751457 1 Hose
93 2180615 2 Orifice
94 0100020 A/R Sealant, Pipe
95 to 96 Not Used
97 8760268 4 Fitting, 90° (was p/n 2220507)
98 2751520 2 Hose
99 2220659 3 Fitting, 90°
100 2750905 1 Hose
101 2220605 5 Fitting, Tee
102 2220466 11 Fitting, 90°
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SECTION 6 HYDRAULIC

FIGURE 6-1. STANDARD HYDRAULIC DIAGRAM (PRIOR TO S/N 137333) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

103 2751013 1 Hose

104 2750902 2 Hose

105 2751114 2 Hose

106 2220740 3 Fitting, Tee

107 2220375 6 Fitting, Straight

108 2220512 10 Fitting, Union

109 2220282 4 Fitting, Reducer

110 2220497 2 Fitting, Straight

111 2750929 1 Hose

112 4565292 1 Tube

113 4565218 1 Tube

114 4565217 1 Tube

115 2220865 8 Fitting, Straight

116 Not Used

117 2751489 4 Hose

118 4565216 5 Tube

119 4565215 10 Tube

120 2750931 1 Hose

121 Not Used

122 2220470 6 Fitting, 90°

123 2220654 1 Fitting, 90°

124 2750933 1 Hose

125 2751465 2 Hose

126 Not Used

127 2751483 1 Hose

128 4565294 1 Tube

129 4565293 1 Tube

130 4565295 1 Tube

131 4565296 1 Tube

132 4565288 1 Tube

133 4565287 1 Tube

134 2750976 1 Hose

135 2220679 3 Fitting, Tee

136 2751493 4 Hose

137 4640009 2 Valve, Check

138 2220665 3 Fitting, Tee

139 2751498 2 Hose

140 4100026 50ft/16m Sleeve, Hose Protection

141 2751872 1 Hose

142 2752170 1 Hose

143 2751827 1 Hose

144 4563167 4 Tube

145 2751838 2 Hose

146 2220603 2 Fitting, Straight

147 2220511 6 Fitting, Union

148 2751913 2 Hose

149 2751462 2 Hose

150 2752586 2 Hose

151 4640383 2 Valve, Restrictor
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SECTION 6 HYDRAULIC

FIGURE 6-1. STANDARD HYDRAULIC DIAGRAM (PRIOR TO S/N 137333) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
152 2220816 2 Fitting, Straight
153 2751421 2 Hose
154 Not Used
155 2220496 1 Fitting, 45°

156 to 157 Not Used
158 1320051 4 Clamp
159 Not Used
160 2220435 4 Fitting, Straight
161 2752240 2 Hose
162 2220481 2 Fitting, Tee
163 2752236 1 Hose
164 2220646 2 Fitting, 90°
165 to 166 Not Used
167 2220407 2 Fitting, 90°
168 2752242 1 Hose
169 2752249 1 Hose
170 2220250 1 Fitting, Reducer (Prior to S/N 56632 Only)
171 2220235 2 Fitting, Plug
172 2220711 1 Fitting, Tee
173 2751010 2 Hose
174 2220673 2 Fitting, 90°
175 2220727 3 Fitting, Straight
176 2750773 1 Hose
177 2751899 1 Hose
178 2220596 9 Fitting, 90°
179 2751494 1 Hose
180 2220238 1 Fitting, Plug
181 2752376 4 Hose
182 2752377 4 Hose
183 2752933 4 Hose
184 2220362 2 Fitting, Tee
185 2751439 10 Hose
186 2220504 4 Fitting, Tee
187 2751406 2 Hose
188 2751123 2 Hose
189 2751150 2 Hose
190 2220399 10 Fitting, Straight
191 2220372 6 Fitting, Straight
192 2751111 2 Hose
193 2751162 2 Hose
194 2220417 1 Fitting, Straight
195 2220374 4 Fitting, Straight
196 2220237 1 Fitting, Plug
197 2220373 A/R Fitting, Straight
198 2220733 1 Fitting, Straight
199 2751638 1 Hose
200 2751893 1 Hose
201 2752331 2 Hose
202 2750766 1 Hose
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SECTION 6 HYDRAULIC

FIGURE 6-1. STANDARD HYDRAULIC DIAGRAM (PRIOR TO S/N 137333) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
203 2750776 1 Hose
204 2750891 1 Hose
205 2751398 1 Hose
206 2220702 1 Fitting, Tee
207 2220670 1 Fitting, Straight
208 2220400 1 Fitting, Straight
209 4640216 1 Valve, Flow Control
210 2180479 2 Fitting, Modified
211 2180752 2 Orifice (.125)
212 1 Orifice (.15)
Use 2220909 Prior to S/N 56632 (was p/n 2180217)
2220909 S/N 56632 to Present
213 1 Fitting, Modified
Use 2220414 Prior to S/N 56632 (was p/n 2180651)
2220417 S/N 56632 to Present
214 2750900 1 Hose
215 4100026 60ft/19m Sleeve, Hose Protection
216 2220355 1 Fitting, 45°
217 2220344 1 Fitting, Straight
218 2750928 1 Hose
219 2220371 1 Fitting, Straight
220 2220491 1 Fitting, Straight
221 2752721 1 Hose, Suction (36in/91.5cm Length)
222 1 Fitting, Straight Options:
2220376 Prior to S/N 0300122313
2221025 S/N 0300122313 to Present
223 2751499 2 Hose
224 2220833 8 Fitting, Reducer
225 4567139 1 Tube
226 2752435 1 Hose
227 2750968 1 Hose
228 2220290 2 Fitting, Pipe Tee
229 2220064 2 Fitting, Pipe Swivel 90°
230 2220472 1 Fitting, O-ring 90°
231 2220386 1 Fitting, Add on 90°
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SECTION 6 HYDRAULIC

FIGURE 6-1. STANDARD HYDRAULIC DIAGRAM (PRIOR TO S/N 137333) (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.
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SECTION 6 HYDRAULIC
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SECTION 6 HYDRAULIC

FIGURE 6-2. STANDARD HYDRAULIC DIAGRAM (S/N 137333 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1001107587 Ref. STANDARD HYDRAULIC DIAGRAM 3/B
1 2720366 2 Hose, Suction (87in/221cm Length)
2 1320031 8 Clamp
3 2220763 2 Fitting, 45°
4 2220377 4 Fitting, Straight
5 2752328 1 Hose
6 2220478 1 Flange Kit
7 2220630 1 Fitting, 90°
8 2220642 5 Fitting, Tee
9 2220710 3 Fitting, Reducer
10 2752246 2 Hose
11 2220681 1 Fitting, Straight
12 2220834 2 Fitting, Straight
13 4640033 1 Valve, Check
14 2220590 1 Fitting, Straight
15 2220270 2 Fitting, Reducer
16 2220820 2 Fitting, 90°
17 4640197 2 Valve, Check
18 2220415 1 Fitting, Straight
19 2220428 6 Fitting, Quick Disconnect
20 2220429 6 Cap, Dust
21 2751443 1 Hose
22 2220582 2 Fitting, Straight
23 2220347 2 Fitting, Straight
24 2220261 5 Fitting, Straight
25 2220749 1 Fitting, Tee
26 2220365 1 Fitting, 45°
27 2220700 4 Fitting, Tee
28 2220695 1 Fitting, Tee
29 2751017 1 Hose
30 4640575 2 Valve, Check
31 2220550 1 Fitting Reducer
32 2220624 2 Fitting, Straight
33 Not Used
34 2220473 1 Fitting, 90°
35 2751616 1 Hose
36 2220626 1 Fitting, Reducer
37 2220731 1 Fitting, 90°
38 2220414 6 Fitting, Straight
39 2751011 1 Hose
40 2220493 1 Fitting, 90°
41 2751625 1 Hose
42 2220669 1 Flange Kit
43 2220467 1 Fitting, 90°
44 2751932 1 Hose
45 2220465 1 Fitting, 90°
46 2220682 1 Fitting, Tee
47 2220622 7 Fitting, Straight
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SECTION 6 HYDRAULIC

FIGURE 6-2. STANDARD HYDRAULIC DIAGRAM (S/N 137333 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

48 2751617 1 Hose

49 2220385 7 Fitting, Tee

50 Not Used

51 2220619 5 Fitting, Straight

52 Not Used

53 2750899 5 Hose

54 2220618 6 Fitting, Straight
55 to 56 Not Used

57 2220416 12 Fitting, 90°

58 2750977 1 Hose

59 1001110118 1 Hose

60 1001110121 1 Hose

61 2751517 1 Hose

62 2750763 1 Hose

63 2220345 1 Fitting, Straight

64 2751852 1 Hose

65 2220446 1 Fitting, Straight

66 2751466 1 Hose

67 2220468 10 Fitting, Straight

68 4640512 1 Valve Assembly - Fluid Controls

7009756 1 Cartridge

69 2750759 2 Hose

70 2750771 2 Hose

71 2220600 3 Fitting, Straight

72 2220342 4 Fitting, Straight

73 2220593 1 Fitting, Straight

74 2220635 1 Fitting, Tee

75 2220354 2 Fitting, 45°

76 2750932 2 Hose

77 2220609 9 Fitting, Reducer

78 4565220 5 Tube

79 4565290 1 Tube

80 4565289 1 Tube

81 4565291 1 Tube

82 2220396 7 Fitting, Straight
83 to 84 Not Used

85 2752338 2 Hose

86 2220348 4 Fitting, Straight

87 2751142 3 Hose

88 2220591 2 Fitting, Straight

89 2180379 2 Fitting, Modified Tee

90 2751506 2 Hose

91 2750989 2 Hose

92 2751457 1 Hose

93 2180615 2 Orifice

94 0100020 A/R Sealant, Pipe
95 to 96 Not Used

97 8760268 4 Fitting, 90°

98 2751520 2 Hose
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SECTION 6 HYDRAULIC

FIGURE 6-2. STANDARD HYDRAULIC DIAGRAM (S/N 137333 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

99 2220659 3 Fitting, 90°

100 2750905 1 Hose

101 2220605 5 Fitting, Tee

102 2220466 7 Fitting, 90°

103 2751013 1 Hose

104 2750902 2 Hose

105 2751114 2 Hose

106 2220740 3 Fitting, Tee

107 2220375 5 Fitting, Straight

108 2220512 10 Fitting, Union

109 2220282 4 Fitting, Reducer

110 2220497 2 Fitting, Straight

111 2750929 1 Hose

112 4565292 1 Tube

113 4565218 1 Tube

114 4565217 1 Tube

115 2220865 8 Fitting, Straight

116 Not Used

117 2751489 4 Hose

118 4565216 5 Tube

119 4565215 10 Tube

120 2750931 1 Hose

121 Not Used

122 2220470 6 Fitting, 90°

123 2220654 1 Fitting, 90°

124 2750933 1 Hose

125 2751465 2 Hose

126 Not Used

127 2751483 1 Hose

128 4565294 1 Tube

129 4565293 1 Tube

130 4565295 1 Tube

131 4565296 1 Tube

132 4565288 1 Tube

133 4565287 1 Tube

134 2750976 1 Hose

135 2220679 3 Fitting, Tee

136 2751493 4 Hose

137 4640009 2 Valve, Check

138 2220665 3 Fitting, Tee

139 2751498 2 Hose

140 4100026 50ft/16m Sleeve, Hose Protection

141 2751872 1 Hose

142 2752170 1 Hose

143 2751827 1 Hose

144 4563167 4 Tube

145 2751838 2 Hose

146 2220603 2 Fitting, Straight

147 2220511 6 Fitting, Union
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SECTION 6 HYDRAULIC

FIGURE 6-2. STANDARD HYDRAULIC DIAGRAM (S/N 137333 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
148 2751913 2 Hose
149 2751462 2 Hose
150 2752586 2 Hose
151 4640383 2 Valve, Restrictor
152 2220816 2 Fitting, Straight
153 2751421 2 Hose
154 Not Used
155 2220496 1 Fitting, 45°
156 to 159 Not Used
160 2220435 1 Fitting, Straight
161 2752240 2 Hose
162 2220481 2 Fitting, Tee
163 2752236 1 Hose
164 2220646 2 Fitting, 90°
165 to 166 Not Used
167 2220407 1 Fitting, 90°
168 to 171 Not Used
172 2220711 1 Fitting, Tee
173 2751010 2 Hose
174 2220673 2 Fitting, 90°
175 86561326 3 Fitting, Straight
176 2750773 1 Hose
177 2751899 1 Hose
178 2220596 13 Fitting, 90°
179 2751494 1 Hose
180 2220238 1 Fitting, Plug
181 2752376 4 Hose
182 2752377 4 Hose
183 2752933 4 Hose
184 2220362 2 Fitting, Tee
185 2751439 10 Hose
186 2220504 4 Fitting, Tee
187 2751406 2 Hose
188 2751123 2 Hose
189 2751150 2 Hose
190 2220399 10 Fitting, Straight
191 2220372 6 Fitting, Straight
192 2751111 2 Hose
193 2751162 2 Hose
194 2220417 1 Fitting, Straight
195 Not Used
196 2220237 1 Fitting, Plug
197 2220373 10 Fitting, Straight
198 2220733 1 Fitting, Straight
199 2751638 1 Hose
200 2751893 1 Hose
201 2752331 2 Hose
202 2750766 1 Hose
203 2750776 1 Hose
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SECTION 6 HYDRAULIC

FIGURE 6-2. STANDARD HYDRAULIC DIAGRAM (S/N 137333 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
204 2750891 1 Hose
205 2751398 1 Hose
206 2220702 1 Fitting, Tee
207 2220670 1 Fitting, Straight
208 2220400 1 Fitting, Straight
209 4640216 1 Valve, Flow Control
210 2180479 2 Fitting, Modified
211 2180752 2 Orifice (.125)
212 2220909 1 Orifice (.150)
213 2220417 1 Fitting, Modified
214 2750900 1 Hose
215 4100026 60ft/19m Sleeve, Hose Protection
216 2220355 1 Fitting, 45°
217 2220344 1 Fitting, Straight
218 2750928 1 Hose
219 2220371 1 Fitting, Straight
220 2220491 1 Fitting, Straight
221 2752721 1 Hose, Suction (36in/91.5cm Length)
222 2221025 1 Fitting, Straight
223 2751499 2 Hose
224 2220811 8 Fitting, Reducer
225 4567139 1 Tube
226 2752435 1 Hose
227 2750968 1 Hose
228 2220290 2 Fitting, Pipe Tee
229 2220064 2 Fitting, Pipe Swivel 90°
230 2220472 5 Fitting, O-ring 90°
231 2220386 1 Fitting, Add on 90°
232 2751104 1 Hose
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SECTION 6 HYDRAULIC

FIGURE 6-2. STANDARD HYDRAULIC DIAGRAM (S/N 137333 TO PRESENT) (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.
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SECTION 6 HYDRAULIC

FIGURE 6-3. HYDRAULIC DIAGRAM LIST

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. Note: Diagrams with asterisk (*) are shown in the preceding
pages. Information on Diagrams not shown are available from
JLG Service/Parts Departments.
0252744 Ref. Power Tool Hydraulic Diagram
Ref. Standard Hydraulic Diagram
2791841* Ref. Prior to S/N 0300137333
1001107587 Ref. S/N 0300137333 to Present
Ref. Standard Hydraulic Schematic
2791845 Ref. Prior to S/N 0300137333
1001110253 Ref. S/N 0300137333 to Present
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SECTION 7 ELECTRICAL

FIGURE 7-1. ELECTRICAL DIAGRAM LIST

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. Note: Diagrams with asterisks (*) are shown in the following
pages. Diagrams not shown are available from the JLG
Service Department.
Ref. ALARM ELECTRICAL DIAGRAMS
4932638/1282091 Ref. Back-up Alarm
3740049 1 Relay
3990010 1 Diode 6 Amp
1060341 11ft/3.4m Cable, Electrical - 16/2
4932640/1282091 Ref. Motion Alarm
3740049 1 Relay
3990010 3 Diode 6 Amp
1060341 8ft/2.5m Cable, Electrical - 16/2
0253077 Ref. Tilt Alarm (Japanese/ ANSI/ CSA Spec)
4932638/1282091 Ref. Travel Alarm
3740049 1 Relay
3990010 1 Diode 6 Amp
1060341 11t/3.4m Cable, Electrical - 16/2
4931740 Ref. BEACON ELECTRICAL DIAGRAM
Ref. BOOM ELECTRICAL COMPONENTS
Ref. Main Boom
1060392 95ft/29.3m Cable, Electrical - 16/36
1060393 95ft/29.3m Cable, Electrical - 10/3 (AC Power)
1060394 95ft/29.3m Cable, Electrical - 10/4 (Power Feed)
1060395 95ft/29.3m Cable, Electrical - 16/4 (Intercom)
1060016 155ft/47.3m Cable, Electrical - 16/3 (Broken Chain Limit Switches)
Ref. Tower Boom
1060392 103ft/31.4m Cable, Electrical - 16/36
1060393 103ft/31.4m Cable, Electrical - 10/3 (AC Power)
1060394 103ft/31.4m Cable, Electrical - 10/4 (Power Feed)
1060395 103ft/31.4m Cable, Electrical - 16/4 (Intercom)
1060016 111f/34m Cable, Electrical - 16/3 (End of Travel)
0270815 Ref. BRAKE LIGHTS ELECTRICAL DIAGRAM
2920110 2 Head Light
2920113 2 Stop/Tail Light
3250585 1 Nameplate, Switch
4360199 1 Switch, Toggle
4460374 1 Plug, Bosch Relay
3740080 1 Relay
4360287 1 Fuse - 15 Amp
3990010 1 Diode, 6 Amp
4932509/1281846 Ref. DRIVE/STEER CUTOUT ELECTRICAL DIAGRAM (OPTIONAL)
4921429 1 Harness Assembly - Drive/Steer Cutout
4921430 1 Harness Assembly - Other Function Cutout
4921432 1 Harness Assembly - Drive Enable Cutout
4921433 1 Harness Assembly - Function Enable
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SECTION 7 ELECTRICAL

ITEM # PART NUMBER QTy. DESCRIPTION REV.
4932512/1281846 Ref. DUTCH MODIFICATIONS ELECTRICAL DIAGRAM (PRIOR TO

DECEMBER 1996)

4921429 1 Harness Assembly - Drive/Steer Cutout

4921430 1 Harness Assembly - Other Function Cutout

4921431 1 Harness Assembly - Drive Lockout

4921433 1 Harness Assembly - Function Enable

0258227 Ref. ENGINE DISTRESS ELECTRICAL DIAGRAM

2920026 1 Lamp, Indicator - Red

2920029 1 Bulb, Light

4360157 1 Switch, Temperature

4360065 1 Switch, Oil Pressure

3740049 1 Relay

1060341 15ft/4.6m Cable, Electrical - 16/2

4932407 Ref. FRAME ELECTRICAL DIAGRAMS

4921347 1 Harness Assembly - Axle/Jacks/Steer

4460418 4 Connector 6 Position

4460419 24 Socket, Female

4460461 1 Connector, Male - 6 Position

4460459 1 Connector, Male - 3 Position

4460460 1 Connector, Male - 4 Position

4460458 13 Seal, Terminal

4460457 13 Sleeve, Terminal

4932514/1281846 Ref. FRENCH MODIFICATIONS ELECTRICAL DIAGRAM (PRIOR

TO DECEMBER 1996)

4921429 1 Harness Assembly - Drive/Steer Cutout

4921430 1 Harness Assembly - Other Function Cutout

4921432 1 Harness Assembly - Drive Enable Cutout

4921433 1 Harness Assembly - Function Enable

4932311 Ref. GERMAN MODIFICATIONS ELECTRICAL DIAGRAM (PRIOR
TO DECEMBER 1996)

0255068 Ref. HEADLIGHT/TAILLIGHT ELECTRICAL DIAGRAMS

2920110 2 Headlight

2920113 2 Taillight

3250585 1 Nameplate, Switch

4360199 1 Switch, Toggle

4460374 1 Plug, Bosch Relay

3740080 1 Relay

4360287 1 Fuse - 15 Amp

1060330 50ft/15.3m Cable, Electrical - 16/3

Ref. INTERCOM ELECTRICAL DIAGRAM OPTIONS:

4932420 Ref. PRIOR TO S/N 69948

4933271 Ref. S/N 69948 TO PRESENT

1060341 12ft/3.7m Cable, Electrical - 16/2
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SECTION 7 ELECTRICAL

ITEM # PART NUMBER QTy. DESCRIPTION REV.
4932510/1281846 Ref. ITALIAN MODIFICATIONS ELECTRICAL DIAGRAM (PRIOR

TO DECEMBER 1996)

4921429 1 Harness Assembly - Drive/Steer Cutout

4921430 1 Harness Assembly - Other Function Cutout

4921431 1 Harness Assembly - Drive Lockout

4921433 1 Harness Assembly - Function Enable

Ref. JUNCTION BOX ELECTRICAL DIAGRAM OPTIONS:

(BOOM MOUNTED)

4932405 Ref. Prior to S/N 61098

4933173 Ref. S/N 61098 to Present

0270856 Ref. LOW OIL PRESSURE & HIGH WATER TEMPERATURE
CUTOUT (CUMMINS)

4360157 1 Switch, Water Temperature

4360182 1 Switch, Oil Pressure

3740049 1 Relay

3990010 1 Diode, 6 Amp

4932668 Ref. PLATFORM SOFT BOUNCE ELECTRICAL DIAGRAM

0140031 1 Alarm

4360164 1 Breaker, Circuit - 5 Amp

4932413 Ref. PLATFORM ELECTRICAL DIAGRAM

3990010 5 Diode - 6 Amp

15ft/4.6m Cable, Electrical - 16/3
Use 1060016 Prior to S/N 54965 (Was P/N 1060300)

1060016 S/N 54965 to Present

1060012 8ft/2.4m Cable, Electrical - 12/4

0252744 Ref. PLATFORM HYDRAULIC TOOL CIRCUIT ELECTRICAL
DIAGRAM

4932668 Ref. PLATFORM SOFT BOUNCE ELECTRICAL DIAGRAM

0140031 1 Alarm

4360164 1 Breaker, Circuit - 5 Amp

0272963 Ref. PLATFORM SUPPORT & LOAD SENSING ELECTRICAL
DIAGRAM

4933303 1 Load Cell Electrical Diagram

Ref. REMOTE CONTROL BOX ELECTRICAL DIAGRAM OPTIONS:

4932415 Ref. PRIOR TO S/N 103758

4933391 Ref. S/N 103758 TO PRESENT

1060516 25 ft/7.6 m Cabile, Electrical - 16/30

4460265 5 Plug, Connector - 6 Position

4460227 32 Pin, Male

3990010 2 Diode 6 Amp

1540002 1 Condenser
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SECTION 7 ELECTRICAL

ITEM # PART NUMBER QTy. DESCRIPTION REV.
4932509/1281846 Ref. SPANISH MODIFICATIONS ELECTRICAL DIAGRAM (PRIOR
TO DECEMBER 1996)
4921429 1 Harness Assembly - Drive/Steer Cutout
4921430 1 Harness Assembly - Other Function Cutout
4921432 1 Harness Assembly - Drive Enable Cutout
4921433 1 Harness Assembly - Function Enable
4932414 Ref. STANDARD ELECTRICAL DIAGRAM (PRIOR TO S/N 61098)
3990010 8 Diode - 6 Amp
4921348 1 Harness Assembly
4921350 1 Harness Assembly - Bang-Bang Valve
4921351 1 Harness Assembly - Prop & Drive Valve
1 Harness Assembly - Engine Options:
4921352 Prior to January 2000
4922368 January 2000 to S/N 61098
3730003 1 Resistor
3990010 1 Diode 6 Amp
4921353 1 Harness Assembly - Relay & Battery
1060016 26ft/8m Cable, Electrical - 16/3
4933174 Ref. STANDARD ELECTRICAL DIAGRAM (S/N 61098 TO PRES-
ENT)
Ref. STANDARD ELECTRICAL SCHEMATIC
1870012 Ref. EN280 Spec (Prior to S/N 61811)
1870136* Ref. CE Spec (S/N 61811 to S/N 103758)
1870173* Ref. CE Spec (With Load Sensing Platform) (Prior to S/N 103758)
1870232* Ref. CE Spec (S/N 103758 to Present)
4932514/1281846 Ref. UK MODIFICATIONS ELECTRICAL DIAGRAM (PRIOR TO
DECEMBER 1996)
4921429 1 Harness Assembly - Drive/Steer Cutout
4921430 1 Harness Assembly - Other Function Cutout
4921432 1 Harness Assembly - Drive Enable Cutout
4921433 1 Harness Assembly - Function Enable
Ref. WORKLIGHTS ELECTRICAL DIAGRAMS
Ref. Without Platform Bumpers Options:
0253987 Ref. Prior to S/N 55775
0271329 Ref. S/N 55775 to Present
0254748 Ref. With Platform Bumpers
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SECTION 7 ELECTRICAL

FIGURE 7-2. ELECTRICAL SCHEMATIC (S/N 61811 TO S/N 103758)
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SECTION 7 ELECTRICAL

FIGURE 7-3. ELECTRICAL SCHEMATIC (WITH LOAD SENSING) (PRIOR TO S/N 103758)
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SECTION 7 ELECTRICAL

FIGURE 7-4. ELECTRICAL SCHEMATIC (S/N 103758 TO PRESENT)
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8} . 8| —BLU/BLK—| — e ROTATE
| W b o
R%—BLU/YEL = PLATFORM ! ﬂ
OTHER FUNCTION | ORN/BLU
cuTouT = Lss S ROTATE fo—— / R19 i ORN/BLY =
! LTGHT o e ¢ g =
| 20—————RED/BLU > RED/BLU- m -
; ROTATE R18 i = PL
[ 78l ! 78l s =
1vo— {18} : i8] RED/BLU 86,55 |- BLATFORM
= : py T o ROTATE
B so— 119 T 119} ORN/BLU 1 = RIGHT
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SECTION 7 ELECTRICAL

ORN/RED #47-

WHT/YEL 1

WHT 35

WHT 36

PWM OUT

5.
PWM IN

?
0
-
T
=

[T6]-PWM REV >3
2T-PWM FOR.>>

WHT 51— |-

HIGH ENGINE

3—F BRN/BLK—

REMOTE MAIN
LIFT END OF &
TTRAVEL RELAY

R34A L w

BOOM FAULT LIGHT

BRN/ORN
BRN/ORN

RED/YEL
BLK/YEL-
BLK/YEL:

[/ ]
;\(} MA EL.
RELAY

TERN/YEL

10—YEL/BLK—
L {TOF—YEL/BLK

AXLE SET LIGHT

@ N MAIN LIFT
TOWER S S
" rElE N = | [ DOWN CREEP
¥ SWING LEFT
—VYEL wﬂ — T'Sﬁ‘N‘N NG LEF ;L
@ BRN/ORN — [— L - I'," ,,,,Tzf oRIVE
4 |8 RAD TR WSS A MAIN TEL =
LF [N g 3 o out Swine FORWARD
=z R < < —RED/YEL@ L
S R @ 8 3 -
15
TONER S - 1o
Lglfw @ — | —|—|— || YEL/BLK
MA [N
‘ 3 LIFT DN M
oWl | )
TELE OUT 2 - _ 2|8
& = gL
! RED & |
g S| e KionT
- TOWER @ S AN TT I | AXLE LOCKONT
LIFT Up A D B L 4@
7‘IBROWN ——f % — = —|-
| |-
RED/ORN =
WHT 332 o
WHT/BLU I ey

BLACK 4

MAIN BOOM LIFT
PROXY SWITCH

[ — ¢
TONER TELESCOPE 1
PROXY SWITCH

3 AMP C.B.

ADDECO R11-A

GRN/WHT—
ORN/GRN—

(1)-BROWN -e-BLACK o‘ (1) [OREEN
BLUE—]! BLUE—]I BLUE—]Ii
701

BLACK
RPA 87

POWER
ELAY

AUXILIARY
12VDC
BATTERY

1

150HAX

STARTER

j—ﬁED 3.0

1]

RED/ORN

‘
L BRN/BLK

o
w | 16N RELAY

(/)

EL 3.0
87

@®

NOTES:

ALL WIRES ARE 1.0 UNLESS NOTED

ALL GROUND WIRES ARE WHT/BRN

ALL SWITCHED IGN. WIRES ARE WHT/YEL

AIN
2vDC
BATTERY

1870232 D

7-11



SECTION 7 ELECTRICAL

THIS PAGE INTENTIONALLY LEFT BLANK

7-12 150HAX

3120812



3120812

SECTION 8
DECALS

150HAX

8-1



SECTION 8 DECALS

FIGURE 8-1.DECALS INSTALLATION
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SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.

0252861 Ref. DUTCH DECAL INSTALLATION 2
0272807 Ref. FINNISH DECAL INSTALLATION 1
0252087 Ref. FRENCH DECAL INSTALLATION 2
0252859 Ref. GERMAN/AUSTRIAN DECAL INSTALLATION 3
0252860 Ref. ITALIAN DECAL INSTALLATION 2
0273190 Ref. NORWEGIAN DECAL INSTALLATION 1
0253266 Ref. SPANISH DECAL INSTALLATION 1
0252086 Ref. UK DECAL INSTALLATION 2
0252042 Ref. Common Decals 14
0257166 Ref. CE Spec 2
0252864 Ref. Dutch Spec 2
0272808 Ref. Finnish Spec 1
0252079 Ref. French Spec 2
0252862 Ref. German/Austrian Spec 2
0273214 Ref. Norwegian Spec 1
0252863 Ref. Italian Spec 2
0253267 Ref. Spanish Spec 2
0252078 Ref. UK Spec 4

1 Not Available 1 Nameplate - Serial Number

2 1700584 1 Decal - Patent

3 1701509 1 Decal - Manual

4 Not Used

5 1704277 2 Decal - Attach Lanyard

6 1 Nameplate - Footswitch Options:
1703518 Dutch Spec
1705616 Finnish Spec
1693292 French Spec
1693294 German/Austrian Spec
1701600 Italian Spec
1701791 Spanish Spec
3252347 UK Spec

7 3820001 4 Rivet

8t09 Not Used

10 1701501 4 Decal - Arrow

11 1701505 1 Decal - Fuel

12 1701504 1 Decal - Hydraulic Oil

13 1701500 4 Decal - Tie Down /Lift Up

14 1701499 4 Decal - Don’t Tie Down /Lift Up

15 95ft/29m Decal, Stripe

Use 1701703 Prior to September 1995 (was p/n 1700431)

1701703 September 1995 to Present

16 Not Used

17 0641408 1 Bolt 1/4”-20NC x 1”

18 1060279 1 Cable, Lanyard

19 3311405 5 Locknut 1/4”-20NC

20 4751400 6 Flatwasher 1/4”

21 0860520 1 Box, Manual Storage

22 Not Used

3120812 150HAX 8-3




SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
23 1701488 2 Decal - 150HAX
24 1700981 6 Decal - JLG
25 1 Decal - Ground Control Options:
1701616 Dutch Spec
1705613 Finnish Spec
1701515 French Spec
1693285 German/Austrian Spec
1701599 Italian Spec
1705233 Norwegian Spec
1701789 Spanish Spec
1700037 UK Spec
26 to 28 Not Used
29 0961127 1 Bushing (Located on Right Side)
30 0100010 A/R Adhesive (Not Shown)
31 1701502 2 Decal - High Qil Level
32 1701503 2 Decal - Low QOil Level
33 1 Decal - Fan Options (Located on Right Side Inside Door):
1701522 Prior to S/N 103758
1703162 S/N 103758 to Present
34 Not Used
35 3380396 2 Panel, Dampening Material (Located on Right Side)
(Prior to May 1995 Only)
36 3960417 17ft/5.2m Seal, Door
37 4420039 36ft/11m Tape, Safety Tread
38 1701484 1 Decal - Hydraulic Hand Pump
39 1701483 1 Decal - Manual Descent
40 4060805 4ft/1.2m Flex-Trim
41 1 Decal - Capacity Options:
1701567 Dutch Spec
1701514 French Spec
1701726 German/Austrian/Italian/ Spanish/UK/Finnish Spec/
Norwegian Spec
42 1701518 4 Decal - Crushing
43 1701517 1 Decal - Crushing
44 1 Decal - Caution Options:
Not Required Dutch Spec
1705614 Finnish Spec
1703511 French Spec
1703508 German/Austrian Spec
1703514 Italian Spec
1705251 Norwegian Spec
1703509 Spanish Spec
1703513 UK Spec
45 1 Decal - Caution Options:
1701596 Dutch Spec
1705615 Finnish Spec
1703510 French Spec
1703507 German/Austrian Spec
1703515 Italian Spec
1705252 Norwegian Spec
8-4 150HAX 3120812




SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
45 (contd) 1703512 Spanish Spec
1703516 UK Spec
46 13ft/4m Decal - Black & Yellow Stripe - 2”
Use 4420051 Prior to S/N 48012 (was p/n 4420052)
4420051 S/N 48012 to Present
47 1701428 1 Decal - #1 (August 1992 to Present)
48 1701427 1 Decal - #2 (August 1992 to Present)
49 1701426 1 Decal - #3 (August 1992 to Present)
50 3380403 2 Panel, Dampening Material (Located on Right Side)
(August 1992 to June 1995 Only)
51 1702300 8 Decal - Tie Down (June 1995 to Present)
52 Not Used
53 Not Available 1 Decal - Bar Code (August 1995 to Present)
(Located on Right Side)
54 1 Decal - CE Options:
1702928 (S/N 30021 to S/N 68591)
1705368 (S/N 68591 to Present)
55 1703456 4 Decal - Max Wheel Load (S/N 30021 to Present)
56 3252762 2 Decal - Lifting Diagram (S/N 55775 to Present Only)
2900803 1 Decal Kit
3120812 150HAX 8-5




SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.
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SECTION 9 RECOMMENDED SERVICE

MODEL 150HAX

PARTS STOCK

The following list will service one machine (built to current production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep service
parts stock supplied. For further information, contact your JLG dealer or the JLG Industries Parts Department.

Part Number

Description

Qty./Machine

4360202
7000418
7000548
4360306
7000417
7002450
7012329
7003647
7012339
7008829
7008828
3740067
3740059
7003655
8274022
1660198
1340046
2120104
2120107
3740049
4360212
4360216
4360468
2860030
4360281
4360267
3740057
3740058
1600353
4360475
4360199
4360274
4360476
7006153
70002008
7006180
7006191
70002010
2940006
4360092
4360200
1600352
4360209

STANDARD PARTS

Switch, Toggle (Figures 1-8, 2-19 & 4-5)
Coil (Figures 1-9, 1-10, 2-2 & 2-3)

Coil (Figure 2-1)

Sensor, Level (Figure 2-1)

Coil (Figure 2-2)

Coil (Figure 2-3)

Coil (Figure 2-4)

Coil (Figure 2-4)

Coil (Figures 2-4 & 2-5)

PC Board, Adeco (Figure 2-13)

Cable, Throttle (Figure 2-13)

Relay (Figure 2-13)

Relay (Figure 2-13)

Element, Air Cleaner (Figure 2-13)
Filter/Strainer, Fuel (Figure 2-13)
Coupling, Pump (Figure 2-14)

Breather, Hydraulic Tank (Figure 2-17)
Element, Filter (Figure 2-17)

Element Filter (Figure 2-17)

Relay (Figures 2-18, 2-19, 4-5 & 7-1)
Breaker, Circuit (Figure 2-18)

Breaker, Circuit (Figure 2-18)

Switch, Key (Figure 2-18)

Key, Replacement (Figure 2-18)

Contact, Switch Block (Figure 2-18)
Contact, Switch Block (Figure 2-18)

Relay (Figure 2-18)

Relay (Figures 2-18 & 4-5)

Controller (Figure 4-5)

Switch, Mushroom (Figures 2-19 & 4-5)
Switch, Toggle (Figure 2-19)

Switch, Push Button (Figures 2-19 & 4-5)
Contact, Switch Block (Figures 2-19 & 4-5)
Powertrack 1ft Section (Gemco) (Figure 3-2)
Powertrack 1ft Section (Gortrac) (Figure 3-2)
Pin Kit - Powertrack (Figures 3-2 & 3-3)
Powertrack 1ft Section (Gemco) (Figure 3-3)
Powertrack 1ft Section (Gortrac) (Figure 3-3)
Latch (Figure 4-2)

Switch, Toggle (Figure 4-5)

Switch, Toggle (Figure 4-5)

Controller (Figure 4-5)

Breaker, Circuit (Figure 4-5)

Ref.

G U G G U G G U I G G T G 'Y

—_

1 Dozen
1 Dozen

—_

- 4 4 a4 4 4 4 a4 4 a4 a4 a4 a4 4d4 4 d a4 d da d d a A a N DN 4

3120812
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SECTION 9 RECOMMENDED SERVICE
PARTS STOCK

MODEL 150HAX

The following list will service one machine (built to current production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep service
parts stock supplied. For further information, contact your JLG dealer or the JLG Industries Parts Department.

Part Number

Description

Qty./Machine

4360232 Breaker, Circuit (Figure 4-5) 1
3990010 Diode (Figure 7-1) 2
VARIABLE PARTS Ref.
4360277 Switch, Limit (Figures 1-1 & 4-4) 1
7004368 Coil (Hydraforce Version) (Figures 1-8 & 2-1) 1
7000558 Coil (FPS Version) (Figures 1-8 & 2-1) 1
4360301 Switch, Limit (Figures 3-2 & 3-5) 1
4360266 Switch, Limit (Figure 3-5) 1
4360031 Footswitch (Figure 4-4) 1
9-2 150HAX 3120812



SECTION 10 SPECIAL OPTIONS

Note: This list is to accommodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM# | PART NUMBER QTy. DESCRIPTION REV.
10-1 Ref. MISCELLANEOUS SPECIAL OPTIONS
0255067 Ref. Boom Wipers Installation
0270815 Ref. Brake Lights Installation
0256789 Ref. Camera Mount Assembly
0254403 Ref. Cylinder Bellows Installation
Ref. Decal Installations Options:
1702788 1 Decal - Biodegradable Hydraulic Fluid (All except German
Spec)
1703479 1 Decal - Biodegradable Hydraulic Fluid (German Spec Only)
0255068 Ref. Headlight and Taillight Installation
Ref. Hydraulic Fluids Options:
2300014 Ref. Mobil 424
2300027 Ref. Mobil 224H Bio
2300021 Ref. Union Carbide Ucon HP5046 Fire Resistant
2300029 Ref. Mobil EAL ISO 46 Bio
Ref. Electrical Connector Kits
1001148902 Ref. Amp/Tyco Electrical Connector Kit
1001148903 Ref. Deutsch DT Electrical Connector Kit
1001148904 Ref. Deutsch HD Electrical Connector Kit
1001148905 Ref. Packard Electrical Connector Kit
1001148906 Ref. Various Electrical Connectors Kit
0258227 Ref. Engine Distress System Installation
Ref. Filter Kits
1001110985 Ref. Combined Filter Kit (Includes p/ns 1001109674 & 1001110135)
1001109674 Ref. Boom Hydraulic & Air Filter Kit
1001110135 Ref. Engine Fuel & Qil Filter Kit
Ref. Pinion Shield Installations
0253050 Ref. Prior to S/N 57155
0270794 Ref. S/N 57155 to Present
0270723 Ref. Platform Amber Beacon Installation
Ref. Platform Console Cover Installations
0251203 Ref. Yellow
0252054 Ref. Black
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SECTION 10 SPECIAL OPTIONS

Note: This list is to accommodate machines ordered with special equipment. Options may not

be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM# | PART NUMBER QTY. DESCRIPTION REV.

0254462 Ref. Platform Soft Bounce System Installation
4360057 1 Switch, Limit
0254950 Ref. Platform Soft Touch System
0252744 Ref. Power Tool (Hydraulic) Circuit Installation
0257728 Ref. Tube Rack
2900838 Ref. U.S. Standards Fastener (Hardware Kit)
7014676 Ref. U.S. Standards Tool Kit

10-2 150HAX 3120812




Part Number Page
0060023 .............. 2-43, 2-48
0080098 ................ 4-3, 4-10
0080099 ......ccceevennne 4-3, 4-9
0080115 .............. 2-45, 2-47
0080164 ......cccceeeneenn. 2-51
0100001 .............. 2-64, 4-19
0100009 ....ccccvvvevriens 2-21
0100010 .ovvvriiiieiee, 8-4
0100011 .1-7, 1-26, 2-21, 2-

41, 2-48, 2-71,
2-72, 3-4, 3-7, 3-
10, 3-13, 5-3, 5-
7,5-9, 5-13, 5-
15, 5-17, 5-19,
5-21, 5-26
0100019 2-21,2-41, 4-4,4-10
0100020 2-43, 2-44, 2-47, 2-
48, 2-59, 5-3, 5-
9, 5-13, 5-15, 5-
21, 6-5,6-13

0100021 ................ 4-4, 4-10
0100035 5-3,5-7,5-9, 5-11,
5-13,5-15,5-17,

5-19, 5-21, 5-26
0100038 5-3,5-7,5-9, 5-13,

5-15,5-17,5-19,

5-21, 5-26
0100048 .......coeveviiiinnn, 4-9
0140001 ..o, 2-4
0140019 ..o 4-19
0140031 ..o 7-4
0140032 .....cccvvvierinen, 2-5
0181615 ..coviiieiiies 5-21
0235238 ........... 4-3, 4-8, 4-9
0236758 ................ 3-7, 3-10
0237963 ......cccviiiiiis 4-15
(0721510 1C I I 2-41
(07215 121 0 1C T 10-1
0251549 .....ccciiiiis 2-21
0251589 ......ccoeiiiiin, 1-7
0251590 ......cciviiiiiiinn, 1-7
0251606 .......coovvveinnnnn. 3-4
0251612 ..ovviieeerees 2-41
0251626 .......cceeevviviennnes 2-21
0251804 ................ 3-7, 3-10
0251874 ..., 1-4
0251875 ..o, 1-3
0251883 ......ccvviiiiiei, 3-3
0251884 .......cceveeeenne 3-19
0251886 .......covvvvevirinnn, 3-3
0251905 .....occcviviiiiis 2-43
0251906 .......ccevviiiines 2-43
0251911 i 2-72
0251912 .............. 2-65, 2-68
0251919 .............. 2-59, 2-60
0251920 ....oovvveeeiiies 2-71
0251941 ..o 2-71
0251946 .......coevveiiinnn, 1-7
0251955 ................ 1-25, 2-3

3120812

SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page
0251980 ....coovvvveiieennns 3-10 | 0270856 .......ccccvvevrennne 7-4
0251981 ..oooviiiiiiien, 2-4 | 0271058 ....coovciiviiiens 2-65
0252036 ......ccceeeeinnnennn. 2-21 | 0271329 ....ccceeeeee 4-15,7-5
0252037 ... 4-3 | 0272807 ...ovvveeeeiieeeeee 8-3
0252039 .....cccciiiiien. 4-15 | 0272808 .....ocooicieieeeee 8-3
0252040 .....ccceeiiiiieenn. 2-22 | 0272963 .2-65, 2-68, 4-8, 4-
0252042 .....oocvieeeee 8-3 21,7-4
0252043 .....occiiieiien, 2-4 | 0273190 ...covvviieiiee 8-3
0252044 .......cceveiiies 4-15 | 0273214 ..oooviiiieee, 8-3
0252054 .....cccceveeiieeen 10-1 | 0273688 .....cccoevvreeennn. 2-47
0252060 ......cccceeeiinnennn. 2-51 | 0340003 .............. 2-45, 2-47
0252061 .............. 2-48,2-51 | 0360372 ......cccovieeeie. 3-8
0252066 ........cceeeveveennnee 3-14 | 0361027 .............. 2-44, 2-47
0252078 ....coocviieiiieen, 8-3 | 0362048 .......cccceeiiiirnen 1-4
0252079 ...oovviiiiiiien, 8-3 | 0362050 .....ccccvvrivirnen 1-3
0252086 ......ccccovvereeeenne 8-3 | 0362051 ...cceevieiiiieeees 1-3
0252087 .....coeeiieeeee 8-3 | 0362206 .............. 2-45, 2-47
0252210 ....ccoieeien. 4-16 | 0362659 ......ccocceeieeenns 3-9
0252211 i 4-16 | 0362957 ...ooovcvvvriieeenen, 3-4
0252268 .......ccceeeevvienen. 1-4 | 0400002 .............. 2-44, 2-47
0252270 ....ooviiiiiiiies 1-26 | 0400003 .............. 2-43, 2-47
0252744 ....... 6-18, 7-4, 10-2 | 0400020 .............. 2-43, 2-47
0252773 ... 2-5 | 0440120 ....cccoerenees 4-3, 4-9
0252859 .....cccoiiiieeee 8-3 | 0440134 ...t 4-3, 4-9
0252860 ......cccvvvevviernnen. 8-3 | 0440135 ..o 4-3, 4-10
0252861 .....cocvvvveiiiennn, 8-3 | 0440162 ......cccvvvvvvenee 1-5
0252862 .......ccovvvvienen. 8-3 | 0440183 .....coociiiiiee 1-5
0252863 ......cceeeviireeeenne 8-3 | 0440198 .....ccoeiiiiieennn. 2-21
0252864 ........cocceieeene 8-3 | 0560644 .............. 3-10, 3-11
(0724531010 R 10-1 | 0560650 ......cccoocveeennne 5-21
0253077 ..ovveeeeeeeeeeen 7-2 | 0560907 ....ccooovveeeireens 5-25
0253266 .......ccoeevviennen. 8-3 | 0560908 .........cceevvuiienne 5-25
0253267 ....ooovvvieiiienen, 8-3 | 0560962 .........ccceevveenne 3-13
0253810 ..ccevvveeeireeeene 3-3 | 0560971 ..ccovvreiiieennne 3-13
0253827 ... 1-3 | 0560972 .......ccoeiiiieee. 1-3
0253987 ....ccoeeenee 4-15,7-5 | 0560973 ....ccoooiiiiiieeees 1-3
0254401 ..oovviiieieeee, 1-3 | 0560974 .....oocveveieee 1-3
0254403 ......cccieiiies 10-1 | 0560975 .....cccviviiiernen 1-3
0254437 ...oooviiieiies 4-19 | 0561117 v, 1-4
0254462 ......ccceeevvnneee. 10-2 | 0620106 .....ccceevrcvvernnne 2-41
0254748 ................ 4-15,7-5 | 0630003 .............. 2-44, 2-47
0254950 .....cccooeiiiiinennn. 10-2 | 0630347 .............. 3-10, 3-11
0255067 ....oeevveeeiriennnns 10-1 | 0630370 .............. 2-44, 2-47
0255068 ................ 7-3,10-1 | 0630374 ......ccoevvvvernen 3-10
0256695 ........cceeeviiiinnne 3-14 | 0630383 ......cccecvvviiennne 2-71
0256789 .....ccceeveeeen. 10-1 | 0630407 ...ovveeeerieeeeene 4-8
0257166 .....ccceeeeieeeene 8-3 | 0630427 ....cccoieiiiien. 3-19
0257365 .....ccceeiieeen. 2-60 | 0630446 .........cccoeeennnn 3-10
0257366 .......ccveeeiiieenns 2-60 | 0630517 ..oovvcrvverernen 3-10
0257417 v, 3-3 | 0630534 ......cccevviiiens 5-11
0257728 .....oocvvieeiis 10-2 | 0641404 .2-45, 2-47, 3-9, 3-
0258227 ....cceveneee 7-3, 10-1 14, 4-3, 4-8
0258626 ........ccceevuneen. 2-60 | 0641405 ....cooviiiiveeies 2-72
0258964 ........occeieeene 1-4 | 0641406 .1-4,1-26, 2-41, 2-
0270229 .....cccovveereenen, 1-7 43, 2-71
0270328 .......cceveiveenns 2-21 | 0641407 ...ooovveiieeenen, 4-9
0270723 ....oooviieiiiee 10-1 | 0641408 1-3,2-5,2-44,2-47,
0270794 ....cceeeeeen. 10-1 4-3, 4-8, 4-15, 5-
0270815 ....cceeeneee 7-2, 10-1 21, 8-3
150HAX

Part Number Page
0641410 ..vvvvveveeeeeeenn, 2-71
0641412 ..vvvvveveeieieeee, 2-4
0641414 ..o, 4-15
0641416 .....oeeeeveeeen. 4-9
0641504 ........cceveeeee 3-10
0641506 .................. 1-5, 34
0641507 .............. 2-45, 2-47
0641508 ................ 2-4, 4-20
0641510 ..vvvvvveveeieneennn, 3-10
0641511 .................. 2-4,4-9
0641512 ....cooveieeeeeeeee 2-41
0641514 ..., 4-9
0641516 ....ccevveennnn. 2-3, 4-9
0641518 ...ovvvvvevieieieieenn, 2-3
0641522 ....oovvvvvevieieieenn, 2-3
0641605 2-51, 3-8, 5-21,5-25
0641606 ......... 2-48, 3-4, 3-8
0641607 ................ 1-3, 5-21
0641608 .1-4,2-3,2-4,2-41,
2-44,2-47,2-51,
3-4, 3-10, 3-14,
4-15
0641609 ......cceovvvvvvvennnn. 3-4
0641610 ....... 3-8, 3-14, 3-19

0641612 2-44, 2-47, 2-59, 3-
4,3-8,3-13, 4-

15
0641614 ..o 3-8
0641616 ....... 2-43, 2-47, 3-9
0641617 ..cveiiieieiee 1-4
0641622 ......cocveveverennne 2-71
0641624 .............. 3-19, 4-16
0641626 ..... 2-45, 2-48, 3-19
0641636 .............. 3-10, 3-14
0641644 .........ceeeennee. 3-19
0641714 ..o 2-4
0641807 .....ccccuveee. 1-3, 2-41
0641808 ......... 1-8, 3-7, 3-10
0641809 .............. 3-14, 5-25
0641810 2-21, 2-43, 2-48, 3-

14
0641811 ......... 4-3, 4-8, 5-25

0641812 1-3, 2-3, 3-14, 5-21
0641814 1-26, 2-4,2-59, 3-14

0641822 .....coocviviiine 4-8
0641836 .........coeevneee 4-3, 4-8
0641852 .......ccveviiinne 1-26
0642016 ......cocvveeennennne 2-21
0642020 .....cccocveeiiinennne 3-14
0642022 .............. 2-45, 2-47
0642024 ........ccoeieiiiee 4-8
0642032 .............. 2-43, 2-48
0642216 ......oocvveviiiennne 1-7
0642218 ......cccveeiieene 3-14
0652014 .....cceccvvenee 4-3, 4-8
0681832 ........ccvvveeenee 2-21
0682214 ..o 3-3
0682418 ......ccveeiiinne 2-21
0701014 ..o 2-51
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SECTION 11

Part Number Page
0701214 .............. 2-43, 2-49
0701215 .............. 2-43, 2-48
0720803 .............. 2-67, 4-21
0721003 .......cceveee. 4-4, 4-10
0721006 ................ 2-4, 2-67
0721016 ..ooreieeees 4-15
0731003 ....ccvvvvrereien, 2-68
0741504 .............. 2-45, 2-47
0741605 .....ccoevvvviienn, 3-10
0750806 .............. 2-64, 2-67
0751006 ....oceociieeeens 4-19
0760815 ..o 2-49
0800718 .....cceeeneee. 3-3, 3-13
0800719 ...occivriiiie, 3-13
0800720 .....coeeveevvrrnnnne 3-13
0800721 ..oeveiiieeeeees 3-13
0800723 .....cooiiiieees 3-7
0800724 ........cccciieees 3-7
0800725 .....cccvvvvveeerenne 3-7
0800741 .....covvvunennne 3-3, 3-7
0800841 ......cccevuveee 3-3, 3-7
0801110 ..evvereen. 3-3, 3-7
0801111 s 3-7
0840055 .....cooeciiiieeiis 4-9
0860038 .......ccccvvveneeen. 4-20
0860520 ......cccevrveeirirenne 8-3
0860538 ........cccvvviienn 4-19
0860702 ......coecvvveeeenns 2-67
0860703 .....ccoecieeees 2-63
0860728 ........ccceeeeens 4-19
0860730 .............. 2-63, 2-65
0860732 .............. 2-67, 2-68
0860785 .....ccoevveiiinn 3-17
0860887 ....oeevereereeens 3-17
0860888 .............. 3-14, 3-17
0861299 ....ccocciiies 2-67
0861300 .............. 2-67, 2-68
0861430 .............. 2-63, 2-65
0901554 .....ccoeciiiin, 2-43
0901721 i 4-3
0901780 ..oovevieeees 3-19
0901785 ..o 2-45
0901803 ....ccvvevvereienn 2-41
0901851 ..o, 3-3
0902414 .....ccvviiiie 4-3
0902582 .......occcvveeees 2-43
0902896 ........cccciiieeis 4-8
0902902 ........cccciiiiiis 4-9
0902919 ..o 4-8
0902920 .....ccoeviveiiiinenne 4-8
0903015 ...cccviiiieiiee, 2-48
0903211 .ooeveiiiieeeees 2-48
0920032 ..... 2-21, 2-29, 2-30
0920083 .............. 2-21, 2-33
0920084 ................ 1-7,1-17
0920109 .............. 2-21,2-33
0920110 ..oceceveneee. 1-7,1-17
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0960238 ..... 2-64, 3-17, 4-20 49
0960239 .............. 3-17,4-21 | 1060279 .....ccoovivvirirns 8-3
0960372 ... 3-8 | 1060300 .....ccocvveverinenenn. 7-4
0960564 .................. 4-4,4-8 | 1060330 .....cccvvveveeiirenn. 7-3
0960740 .....ccooevveiiennn. 3-10 | 1060341 .................. 7-2,7-3
0960808 .......ccceeeiiiaenn. 5-19 | 1060392 2-48, 3-9, 3-14, 7-2
0960821 ....ccevvveeeierene 1-3 | 1060393 ......... 3-9, 3-14,7-2
0960905 ..... 2-64, 2-67, 4-20 | 1060394 ......... 3-9, 3-14, 7-2
0960979 ..o 3-8 | 1060395 ......... 3-9, 3-14, 7-2
0961024 ......covvveiieene 3-4 | 1060516 .....ccevveeeeeneenn. 7-4
0961127 .......cce...... 4-15, 8-4 | 1060545 ............. 3-14, 4-21
0961132 ..o 5-19 | 1060931 .............. 2-44,2-48
0961369 5-9,5-11,5-17,5-19 | 1060932 ........ccccvvrenneen. 2-44
0961458 .............. 5-13,5-15 | 1100065 ........ccoevvunenne 3-19
0961476 ......occvvviiieens 5-19 | 1100066 .........cccocvvrnes 4-15
0961501 ....... 5-9, 5-11, 5-17 | 1120108 5-3, 5-9, 5-11, 5-17
0961554 ......ccceiiie. 3-13 | 1120194 ... 2-48
0961557 ... 3-7 | 1120286 .......cccoeiiiinen. 5-3
0961559 ....cceevvvieiieeee 3-4 | 1120299 .......ccccoeee. 4-3, 4-8
0961578 .....coeviveiiee 3-3 | 1120305 .....ccovcvviienne 5-21
0961579 ...cceviiiiiiee 3-4 | 1120314 ..o 2-60
0961900 .....cccvvvveevnrnennn. 5-11 | 1120336 .....cccccvvrvuenennn. 5-19
0962185 ......cccceeiiie. 5-11 | 1120340 ................ 5-7, 5-25
0962450 ......ccceeeiiiieene. 4-8 | 1120345 ...t 5-25
1001080394 .......ccccecvenne 4-9 | 1120358 ................ 5-7, 5-25
1001091309 ......cceeenneee. 2-48 | 1120367 ...ccocvvvevevirinenne 2-60
1001096779 ....ccvvvvvrinne 3-4 | 1120369 .............. 5-13, 5-15
1001099841 ......ccoceeneee 1-3 | 1120408 .............. 2-45, 2-47
1001099842 .................... 3-9 | 1120512 ... 2-60
1001099843 .................. 3-13 | 1180236 .....cccceevviieenne 3-9
1001107574 ...occvveeernne 1-7 | 1180254 ......cccviviiereee, 3-9
1001107587 ........ 6-12,6-18 | 1180276 ........ccovvvuneene 3-13
1001107852 .......... 1-7,1-28 | 1180277 ..covvveeeries 3-13
1001107880 .......... 3-3,3-13 | 1180278 ....coevveirieeenne 1-3
1001109674 .................. 10-1 | 1260017 ................ 1-4, 2-21
1001109984 .................. 1-26 | 1260168 .......cccceveeeieenne 3-7
1001109985 .........cc.eee. 1-25 | 1260263 .......ccccccvveerrennn. 3-7
1001110031 .......... 1-25,2-3 | 1260264 ........c.ccccverneeen. 3-7
1001110118 ..o, 6-13 | 1260265 ........ccccovcverenneee. 3-7
1001110121 .o 6-13 | 1260290 .....ccccoovvirveerennne 3-7
1001110135 ... 10-1 | 1260291 ..o 3-7
1001110253 .................. 6-18 | 1271538 .....ccooiiiiee 4-8
1001110985 .......cccneee. 10-1 | 1320022 .............. 2-44,2-48
1001114851 ....occveeiiene 4-8 | 1320031 .....ccoevneee. 6-4, 6-12
1001116796 .......... 1-7,1-13 | 1320051 ............... 3-10, 6-7
1001148902 .................. 10-1 | 1320052 .......cccovvevinenes 3-10
1001148903 .................. 10-1 | 1320058 .............. 2-44, 2-47
1001148904 .................. 10-1 | 1320060 ..... 2-43, 2-49, 2-68
1001148905 .........c...ee. 10-1 | 1320103 .............. 2-45, 2-47
1001148906 .................. 10-1 | 1320121 ................ 3-9, 3-13
1060012 ...ooccviiiiieiiiie 7-4 | 1320131 ., 2-68
1060016 .3-9,3-14,7-2,7-4, | 1320136 ....cccovvvveeverennnes 4-8
7-5 1320142 ... 3-14
1060031 ....oooeiiiieeene 2-44 | 1320187 ....ccccveee. 2-4, 4-9
1060046 .............. 2-44,2-48 | 1320188 ....cccovvevvvrirens 2-4
1060079 ...ooccvvveeeeeen, 3-14 | 1320189 .....ccccveenee 2-4,4-9
1060146 .............. 2-44,2-48 | 1320190 .....ccccveenee 2-4,4-9
1060198 .....ooviiiiieeeene 2-44 | 1320224 ......ccooiiieeen. 4-9
1060221 2-43, 2-44, 2-48, 2- | 1320488 ......cocccvveveeennnnn 4-9
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1340007 .............. 2-45, 2-47
1340045 ..oovvvveiiiein, 2-59
1340046 ................ 2-59, 9-1
1360232 .......coeeveeeeee 3-7
1360233 ....coooiieeeeeee 3-7
1360234 ........ccceeeeeee. 3-8
1360236 ....oovvvveveeeeeeen, 3-8
1360254 ....coovvveviiiiiien, 3-8
1360271 e, 3-7
1380136 ....ceoeeeeeeeeeeeee 2-4
1380137 coeeeeeeees 4-3, 4-8
1440142 .....ooeveeee. 5-17
1440154 ..ooeeeeeeeee. 2-41
1540002 .oovvveieieiiieie, 7-4
1600140 .............. 4-19, 4-23
1600141 ..... 2-67, 4-19, 4-23
1600352 ................ 4-19, 9-1
1600353 ................ 4-19, 9-1
1600387 oeveeeeveeeeeeeeee, 4-9
1660185 ..ovvveveieeeeen, 2-41
1660191 .o, 2-51
1660192 .......ccceveeeeeee 2-51
1660193 ......coeverreeee 2-51
1660198 ................ 2-51, 9-1
1660202 ...ooevvvveeeeeeeeee, 1-5
1660203 ..ooovvveieeiiieeeee, 1-5
1670321 e, 3-9
1670468 ..........ccceee. 2-59
1670630 ......coeeeeeee 4-3, 4-8
1670739 ..o 3-17
1670836 .............. 3-10, 3-14
1681283 .o, 5-3
1681294 ...oovvveveeiie, 5-3
1681322 ....... 5-9, 5-11, 5-17
1681423 ......cceeveeeee 5-21
1681843 ......ooeveveeeeee 5-7
1681847 oo 5-19
1682098 ....coovvveveiiiiiin, 5-7
1682193 .......ccc.... 5-13, 5-15
1682214 ..., 5-3
1682215 ...oooiiiieieeee 5-3
1682217 oo, 5-3
1682233 ..ovvvveveeeeeeeen, 5-15
1682235 ...oovvvvveieieieen, 5-15
1682238 ....oovvvveveeieenn, 5-13
1682246 .........cccoeee. 5-19
1682247 .....ccceeeeeee. 5-19
1682248 ........cooeeee. 5-19
1682250 ..oevvveieeeeeeeeee, 5-7
1682251 .vvvveeieieeieeie, 5-7
1682252 ....ooovvveveiiiiiiin, 5-7
1682259 .....ocoveevevee 5-21
1682289 .............. 3-13, 5-25
1682290 ......ceevveeeeee 5-25
1682293 ...oovvvvveeeeeeee, 5-25
1682295 ....oovvvveveeeeeen, 5-25
1682297 .ovvvveeveiieeiee, 5-25
1682298 .......ccoeeeeeee 5-25
1682299 .......ooeeeeeeee 5-25
3120812



Part Number Page
1682330 .....ccceeevenne 3-3, 5-9
1682331 ..o 5-9
1682332 ................ 3-3, 5-17
1682333 ..o 5-17
1682335 ................ 5-9, 5-17
1682490 ................ 3-7, 5-21
1682491 ... 5-21
1682511 .....ceeeee. 1-26, 5-7
1682512 ... 5-7
1682514 ... 5-7
1682516 ..o 5-13
1682517 .o 5-13
1682519 ..o 3-3, 5-15
1682520 ......coccvvviinenne 5-15
1682522 ........ccoeeee 1-3, 5-3
1682523 ..o 5-3
1682525 ... 5-3
1682531 ................ 1-5, 5-19
1682532 ....cocooecieviene 5-19
1682534 ..o 5-19
1682901 ................ 3-7, 5-21
1682902 ......cccovveveinn 5-21
1682905 .................. 1-3, 5-3
1682906 ........ccovveeiinnnen. 5-3
1683045 ......ccccveene 1-3, 5-3
1683046 .....ccoovviviiiinne 5-3
1683476 ................ 3-3, 5-11
1683477 oo 5-11
1683479 ...t 5-11
1683702 ................ 3-3, 5-13
1693285 ....ccoeviiieieiiee 8-4
1693292 ....cccviiiiiiie 8-3
1693294 .....ccoiiiiiiiie 8-3
1700037  .oooeeeeeeeeee 8-4
1700431 ..o 8-3
1700584 .......cccoiiei 8-3
1700981 ..o 8-4
1701426 .....ccoeoevieiie 8-5
1701427 . 8-5
1701428 ... 8-5
1701483 ... 8-4
1701484 ... 8-4
1701488 ....cvveeeeeiee 8-4
1701499 ..o 8-3
1701500 ...ccoevviiiiiiine 8-3
1701501 .o 8-3
1701502 ... 8-4
1701503 ... 8-4
1701504 ... 8-3
1701505 ................ 2-45, 8-3
1701509 ...ccoiviiiiiie 8-3
1701514 i 8-4
1701515 . 8-4
1701517 8-4
1701518 .o 8-4
1701522 ... 8-4
1701567 oo 8-4
1701596 .....oooccvieieien 8-4
1701599 ... 8-4
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1701600 .....oovcveeererinen. 8-3 | 2180379 .....ccceeee. 6-5, 6-13
1701616 ..coovieeeie, 8-4 | 2180467 2-43, 2-44, 2-48, 2-
1701703 .o 8-3 49
1701726 ... 8-4 | 2180479 .....cceenet 6-8, 6-16
1701789 .. 8-4 | 2180527 ....ccceiiiiien 5-13
1701791 8-3 | 2180534 ......coeiiiien 2-60
1702300 ....coovveeerieenen, 8-5 | 2180536 .............. 2-44, 2-48
1702788 .....ooveieeiees 10-1 | 2180537 .............. 2-43, 2-49
1702928 ......occevviiieen, 8-5 | 2180615 ................ 6-5, 6-13
1703162 ... 8-4 | 2180628 ......coeevcveeennnn. 2-59
1703456 ......cccoeeiieen. 8-5 | 2180649 .....cccoeiiiieee. 2-59
1703479 ... 10-1 | 2180651 ...cccoeiiiiee 6-8
1703507 ..ovviveeereeeen, 8-4 | 2180752 ................ 6-8, 6-16
1703508 ......occvvveiiien, 8-4 | 2200107 ..cceviiiieiiiens 2-60
1703509 ....ooocviveiiien, 8-4 | 2200204 .............. 2-59, 2-60
1703510 oo 8-4 | 2200205 ......cceiricieeeennn. 2-60
1703511 . 8-4 | 2200221 5-3, 5-9, 5-15, 5-21,
1703512 ... 8-5 5-25
1703513 oo, 8-4 | 2200261 .... 2-22, 2-43, 2-49
1703514 ..o, 8-4 | 2200268 .........ccceeviienne 2-60
1703515 ..o, 8-4 | 2200347 ....ccoovcieiiins 2-60
1703516 ..o 8-5 | 2220063 2-22, 2-45, 2-48, 3-3
1703518 ... 8-3 | 2220064 ................ 6-8, 6-16
1704260 ......cccoeeneeeeen. 4-21 | 2220222 .......occceeeeee 5-26
1704277 ..o, 8-3 | 2220235 ....ccccoieiieeee 6-7
1705233 .....ooviieeie, 8-4 | 2220237 ........ 2-8, 6-7,6-15
1705251 ..o, 8-4 | 2220238 ........ 2-8, 6-7,6-15
1705252 ......covveiee 8-4 | 2220250 ....ccoeiiiiiiiieeee 6-7
1705368 ......ccoeiiiee. 8-5 | 2220261 ................ 6-4, 6-12
1705613 ... 8-4 | 2220270 ....ccoeeennee 6-4, 6-12
1705614 ...oviieeeieeee, 8-4 | 2220273 .............. 2-44, 2-48
1705615 ..o, 8-4 | 2220274 .............. 2-43, 2-49
1705616 .....oovveveiiiien, 8-3 | 2220282 ................ 6-6, 6-14
1705852 .............. 2-68, 4-21 | 2220290 ................ 6-8, 6-16
1707123 ..o 2-67 | 2220341 ... 2-60
1760068 ................ 4-3,4-10 | 2220342 ................ 6-5, 6-13
1780253 ................ 4-4,4-10 | 2220344 ................ 6-8, 6-16
1780320 ....oooceiviiies 2-72 | 2220345 ................ 6-5, 6-13
1810146 ....oooceeviiis 2-67 | 2220347 .....cccoeenee 6-4, 6-12
1870012 ... 7-5 | 2220348 ................ 6-5, 6-13
1870136 ... 7-5 | 2220354 ...... 5-22, 6-5, 6-13
1870173 .o 7-5 | 2220355 ................ 6-8, 6-16
1870232 .....oovieeeieeeen, 7-5 | 2220362 ................ 6-7, 6-15
2000116 .............. 2-43, 2-45 | 2220365 .......coceeviirenen 6-12
2000206 ........ccceeiiiennnns 2-49 | 2220371 ..o 6-8, 6-16
2000241 .............. 2-47,2-48 | 2220372 ................ 6-7,6-15
2120098 ... 2-60 | 2220373 ....ccceeeeee 6-7,6-15
2120103 ... 2-59 | 2220374 ... 6-7
2120104 ....cccveenee 2-59,9-1 | 2220375 .......cceee.. 6-6, 6-14
2120107 .covvreenee 2-59, 9-1 | 2220376 .......ccceeriiirnen 6-8
2160001 3-3,4-4,4-10,5-13, | 2220377 .....ccoeu.ee. 6-4, 6-12
5-15 2220385 .....cccoeeeeee 6-5, 6-13
2160002 .1-4,1-5,2-22,3-7, | 2220386 ................ 6-8, 6-16
4-3, 4-8, 5-9, 5- | 2220396 ................ 6-5, 6-13
11,5-17, 5-19 2220399 ..o 6-7, 6-15
2160003 ......ccoveeiirieenen. 3-4 | 2220400 ................ 6-8, 6-16
2160006 ................ 4-4,4-10 | 2220407 ....ccevueeeee 6-7, 6-15
2180217 e 6-8 | 2220414 5-21, 6-4, 6-8, 6-12
2180344 ................ 2-22,3-3 | 2220415 ....cceeeeen 6-4, 6-12
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2220416 .....ceee...... 6-5, 6-13
2220417 6-7, 6-8, 6-15, 6-16
2220428 ................ 6-4, 6-12
2220429 ................ 6-4, 6-12
2220435 ................ 6-7, 6-15
2220446 ................ 6-5, 6-13
2220465 ......ccc....... 6-4, 6-12
2220466 ................ 6-5, 6-14
2220467 ...coevevennnn. 6-4, 6-12
2220468 ................ 6-5, 6-13
2220470 ....coeeeeeeee 6-6, 6-14
2220472 ..o 6-8, 6-16
2220473 e 6-4, 6-12
2220478 ...coveevennn. 6-4, 6-12
2220481 ...ccevennn. 6-7, 6-15
2220491 ................ 6-8, 6-16
2220493 ................ 6-4, 6-12
2220496 ................ 6-7, 6-15
2220497 ..eeeeeee. 6-6, 6-14
2220504 ................ 6-7, 6-15
2220507 .oeieiieiiieieieaeeenn 6-5
2220511 ................ 6-6, 6-14
2220512 ..o 6-6, 6-14
2220515 ..o, 5-21
2220517 e, 5-22
2220550 ....cceevennnn. 6-4, 6-12
2220582 .....cccee.... 6-4, 6-12
2220590 ................ 6-4, 6-12
2220591 ..o 6-5, 6-13
2220593 ................ 6-5, 6-13
2220596 ................ 6-7, 6-15
2220600 .....cc........ 6-5, 6-13
2220603 .....ccc....... 6-6, 6-14
2220605 ................ 6-5, 6-14
2220609 ................ 6-5, 6-13
2220618 ................ 6-5, 6-13
2220619 ...ceeeeeenn. 6-5, 6-13
2220622 ................ 6-4, 6-12
2220624 .....coevevieieiann, 6-12
2220626 ................ 6-4, 6-12
2220630 ................ 6-4, 6-12
2220635 ................ 6-5, 6-13
2220642 ................ 6-4, 6-12
2220646 ................ 6-7, 6-15
2220654 ................ 6-6, 6-14
2220659 ................ 6-5, 6-14
2220665 ................ 6-6, 6-14
2220669 ................ 6-4, 6-12
2220670 ...coeeeeennn.. 6-8, 6-16
2220673 ..eveevennnn. 6-7, 6-15
2220679 ...cvvevennnn. 6-6, 6-14
2220681 ................ 6-4, 6-12
2220682 ................ 6-4, 6-12
2220695 ................ 6-4, 6-12
2220700 ....cceeeennnn. 6-4, 6-12
2220702 ...coeeeeennn.. 6-8, 6-16
2220710 .eeveeeennn. 6-4, 6-12
2220711 ...l 6-7, 6-15
2220727 oo, 6-7
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2220731 .o 6-4, 6-12
2220733 ....cccceenee 6-7, 6-15
2220740 ... 6-6, 6-14
2220749 ... 6-4, 6-12
2220763 ................ 6-4, 6-12
2220811 s 6-16
2220816 ......cccc.ueee. 6-7, 6-15
2220820 .......cc..e. 6-4, 6-12
2220833 .....cccceiiieeiinne 6-8
2220834 ................ 6-4, 6-12
2220865 ................ 6-6, 6-14
2220883 .......occoeeeees 5-11
2220909 ... 6-8, 6-16
2221025 ..o 6-8, 6-16
2300014 ..o, 10-1
2300021 ..ooveiiiieeees 10-1
2300027 ..oooeiieeeees 10-1
2300029 .......occooiiiiinns 10-1
2360339 .....ccoviiieeeienne 1-5
2420009 .......cccceiiienn, 2-63
2420047 ...oocviiiieie, 2-48
2420110 ..o 2-43, 2-49
2420111 2-63
2420115 ............. 2-59, 2-60
2420127 oo, 2-63
2420128 ..o, 2-63
2420129 ..o, 2-63
2420130 ...ccoeeeneee 2-43, 2-49
2420202 ..o 4-8
2440043 ... 4-3, 4-9
2440044 ................ 4-3, 4-10
2440061 .....coeveviiiienn, 2-21
2540016 .....cooeevevrnennne 4-15
2540018 ...oooiiiiieees 2-5
2560010 ................ 4-4,4-10
2560038 .......cccooeieiinns 4-23
2560039 ......cccccceiiinnnn. 4-23
2560040 ......ccoccvvirnenne 4-23
2560041 ....ccovviiiiiiien, 4-23
2560112 .............. 2-67, 4-20
2600094 ... 2-72
2600105 ....ooooiiiiiees 4-19
2600132 ....ccoviiireieiee, 4-19
2720125 .............. 2-45, 2-47
2720271 ... 2-44, 2-48
2720333 ..o 2-44
2720366 ................ 6-4, 6-12
2720371 s 2-45
2720445 ..o, 2-45
2720446 .......cccovvinee. 2-45
2750527 ...oociiiiiien 2-22
2750528 .......occoveieeis 2-22
2750532 .............. 2-44,2-48
2750759 ... 6-5, 6-13
2750763 ....ccoviieeen 6-13
2750766 ................ 6-7, 6-15
2750771 .o 6-5, 6-13
2750773 .eeeien. 6-7,6-15
2750776 ..o 6-8, 6-15
11-4
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2750891 ..o, 6-8, 6-16 | 2752240 ................ 6-7, 6-15
2750899 ................ 6-5,6-13 | 2752242 .........cccvvvirinennn. 6-7
2750900 ................ 6-8, 6-16 | 2752246 ................ 6-4, 6-12
2750902 ................ 6-6, 6-14 | 2752249 .......ccoeviiieennnn. 6-7
2750905 ................ 6-5, 6-14 | 2752328 ................ 6-4, 6-12
2750928 ................ 6-8,6-16 | 2752331 ................ 6-7, 6-15
2750929 ............... 6-6, 6-14 | 2752338 ................ 6-5, 6-13
2750931 ....ccoveeneen. 6-6, 6-14 | 2752376 ................ 6-7, 6-15
2750932 ..., 6-5, 6-13 | 2752377 .....cceennee. 6-7, 6-15
2750933 ......cccceneee. 6-6, 6-14 | 2752435 ................ 6-8, 6-16
2750968 ................ 6-8,6-16 | 2752586 ................ 6-6, 6-15
2750976 ................ 6-6, 6-14 | 2752721 ................ 6-8, 6-16
2750977 ..cccovvinen. 6-5,6-13 | 2752933 ................ 6-7, 6-15
2750989 ................ 6-5,6-13 | 2760064 .................. 4-3, 4-9
2751010 ...ccceveeeen. 6-7,6-15 | 2760091 ......cccovvverinen. 2-41
2751011 .o 6-4,6-12 | 2780155 .....ccceeeenee 1-7,1-9
2751013 ..o 6-6, 6-14 | 2780181 .............. 2-21, 2-37
2751017 .o 6-4,6-12 | 2780278 .............. 2-21, 2-37
2751032 ..o 2-22,3-3 | 2791841 ...ccccvens 6-4, 6-18
2751104 ..o, 6-16 | 2791845 ......cccevvviiis 6-18
2751111 6-7,6-15 | 2820022 ................ 2-4,4-16
2751114 ... 6-6, 6-14 | 2860002 ........ccccveeennne 2-63
2751128 .. 6-7,6-15 | 2860030 ................ 2-63, 9-1
2751142 .............. 6-5,6-13 | 2880404 .................. 4-3, 4-8
2751150 ....cceeeeee. 6-7,6-15 | 2900062 .........ccovverurennne 2-4
2751162 ................ 6-7,6-15 | 2900131 ....oocvviiiiren, 2-30
2751398 ................ 6-8,6-16 | 2900340 ......ccccccvvvrrerennne 5-4
2751406 ................ 6-7,6-15 | 2900365 ......ccceovcvveeenne 5-22
2751421 ... 6-7,6-15 | 2900383 .......ccooiiiiieennne 5-4
2751439 ................ 6-7,6-15 | 2900455 ... 4-13
2751443 .............. 6-4, 6-12 | 2900560 ........cccecvvrennnen. 1-10
2751457 ................ 6-5, 6-13 | 2900642 ..........ccoevenneen. 2-30
2751462 ................ 6-6, 6-15 | 2900733 ......cccoevvvrennen. 4-13
2751465 ................ 6-6, 6-14 | 2900766 .............. 1-18, 2-34
2751466 ................ 6-5,6-13 | 2900767 .............. 1-18, 2-34
2751483 ................ 6-6, 6-14 | 2900768 .............. 1-18, 2-34
2751489 ................ 6-6, 6-14 | 2900770 ....... 2-3,5-13,5-25
2751493 ................ 6-6, 6-14 | 2900779 .....ccovvvvvevirrenne 2-4
2751494 ............... 6-7,6-15 | 2900788 .........cccvvrenneen. 1-21
2751498 ................ 6-6, 6-14 | 2900789 .....ccceevvvcrveenennne 2-4
2751499 .............. 6-8,6-16 | 2900791 .......coccoieene 3-19
2751506 ................ 6-5, 6-13 | 2900792 5-3, 5-9, 5-11, 5-15
2751517 i 6-13 | 2900793 .............. 5-21, 5-25
2751520 ..., 6-5,6-13 | 2900795 ......cocovvvvvirinenne 2-3
2751616 ................ 6-4,6-12 | 2900796 ......c.coevverinnenn. 2-38
2751617 e 6-13 | 2900797 ...cccovvveeenen. 2-53
2751625 ................ 6-4,6-12 | 2900798 .......cocecieeennne 2-26
2751637 oo 6-4 | 2900803 ......cccoeiiiiiiieenn. 8-5
2751638 ................ 6-7,6-15 | 2900838 .......cccecvvrernen. 10-2
2751827 ... 6-6, 6-14 | 2901103 ......ccovvverinen. 5-19
2751838 ..o 6-6, 6-14 | 2901115 .....ccoiiiiiiine 5-7
2751852 ..o 6-5,6-13 | 2901146 ....cccoevvveeene 2-41
2751872 ....ocoeue 6-6, 6-14 | 2901148 ............... 5-9, 5-17
2751893 ... 6-7,6-15 | 2901156 .............. 5-13, 5-15
2751899 ..o 6-7,6-15 | 2901161 ...ooccvvvirereen. 5-26
2751913 ... 6-6, 6-15 | 2901461 .....ccovvveverenen. 5-11
2751932 ... 6-4,6-12 | 2902344 .......ccoccvvrenen. 2-48
2752170 ...ooeveeeeee. 6-6, 6-14 | 2910479 ....ccveiriiieeee 2-44
2752236 ................ 6-7,6-15 | 2920009 ......c.coccveeenne 4-16
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2920015 ....oooiiiiiies 4-19
2920018 ....ooovviiiiinins 4-16
2920026 ......eeviiiiieaeeeeees 7-3
2920027 .....oeeeeee. 2-63, 4-19
2920029 ....... 2-63,4-19,7-3
2920108 ... 4-21
2920110 ....cccccvnnnnns 7-2,7-3
2920111 .o 4-15
2920113 ..o 7-2,7-3
2920120 ., 4-19
2920140 . 4-15
2920151 .............. 2-68, 4-21
2940006 ......... 4-4,4-10, 9-1
2940042 .............. 2-71, 2-72
2940045 ......oooiiiiiiiies 2-71
2940052 ...cciiiiieeeeeeees 4-19
2940066 .....ccceeeeeeeeaaenns 2-68
P22 710074 0 2-71
2940113 ..o 2-71
2940115 ..o 2-68
3010101 .ooooiiiies 3-3
3010102 .o 3-3
3010103 . 3-3
3020025 .....ccceennn. 4-4,4-10
3160083 ......... 4-3, 4-9, 4-13
3160127 .............. 2-21, 2-25
3160176 ....ocovviiiinns 1-21
3160204 ................ 1-7,1-21
3160213 . 1-21
3160275 .............. 2-21, 2-25
3200183 .............. 2-43, 2-49
3200222 ......ccooeciiiinins 2-71
3200306 .............. 2-43, 2-49
3200311 .............. 2-43, 2-49
3220079 .............. 2-45, 2-47
3250585 ....ccnnnnn. 7-2,7-3
3252072 ...oooeieens 2-67
3252103 ....cooiiiiiiies 2-63
3252105 ...oooiiiiiiiies 4-19
3252142 ..o, 1-26
3252347 oo 8-3
3252376 ..o, 2-67
3252378 ....oooieiiins 4-19
3252660 .......cococuiininins 2-63
3252762 ....oooieiiies 8-5
3252765 .., 2-63
1110000 72 1-7
3300029 .............. 2-44, 2-47
3300047 .............. 3-17, 4-21
3300048 ..... 2-64, 3-17, 4-20
3300147 ..... 2-63, 2-67, 4-20
3300151 i, 2-71
3300177 ..... 2-64, 2-67, 4-19
3300190 ..ovvveeiiieieeeeeees 5-3
3300220 .......coceevnnnnins 2-48
3300229 ......ocooeiiiies 1-5
3300240 ......oooeeiiiiiiiiies 3-9
3300241 .., 3-9
3300245 ....ccoeiiiiiiieaee, 5-19
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3300249 ......ccoiiiiies 5-25
3300254 .......ccoeiiiiins 5-25
3300273 ....ccceeenne 5-9, 5-17
3300280 .....ccccveirineeennne 5-3
3300286 ......ccceeiiiinennn. 5-25
3300288 ......ccceiiiieen. 5-19
3300294 .......ccoeiiiiis 5-21
3300297 .............. 5-13, 5-15
3300299 .....ccciiiiiies 5-25
3300322 .....ccceieien 5-13
3310601 2-63, 3-17, 3-19, 4-
20
3311001 . 2-4, 2-67, 4-15, 4-
19, 4-20
3311005 .........c...... 4-4,4-10
3311401 1-25, 2-59, 2-64, 3-
14
3311404 ... 2-5
3311405 1-4,2-4,2-43, 2-44,
2-47,2-49,2-63,
2-65,2-71,2-72,
3-10, 4-8, 4-15,
8-3
3311501 ....... 1-25, 2-3, 2-41
3311505 . 1-25, 2-3, 2-71, 3-
10, 4-20
3311508 .....cccviiiin, 4-9
3311601 ............. 2-45, 5-21
3311605 1-25, 2-3, 2-4, 2-44,
2-47,2-59, 2-68,
2-71, 3-4, 3-10,
3-14,3-19, 4-15,
4-16
3311801 ....... 1-7, 1-26, 5-25
3311802 ..o 3-19
3311803 .............. 3-10, 3-11
3311805 ........... 2-3, 4-3,4-8
3312005 2-43, 2-45, 2-47, 2-
49, 4-8
3312202 3-9, 3-19, 5-21, 5-25
3321001 ... 2-48
3321401 ... 3-10
3323002 ..o, 1-5
3324203 ..o, 1-4
3340383 .....cccieiiies 5-21
3340394 ... 3-8
3340399 ... 3-8
3340401 ... 3-8
3340403 ..o, 3-8
3340454 .................. 4-3, 4-8
3340460 .....ccoeeeieiiinnn, 3-8
3340462 ......cccveiiiieenn. 3-8
3340593 .....ccciiiiiee. 3-13
3340595 ... 1-3
3340596 .......cocveiiiiinnn, 1-3
3340604 .......ccceeeiiiennnn 5-25
3340606 ........ccceeviiinnnns 5-25
3340608 ......ccceeeeiireennn. 5-25
3340630 ....cccceeeeeiirnennn. 1-26
3120812
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3340632 ......ccoeeeiieees 5-26 | 3480137 .ovvviiiieeeen, 5-7
3340633 ......occcieiiiies 5-26 | 3480142 .............. 5-13, 5-15
3340819 ..o 3-10 | 3480221 .....cccovvevrnen. 5-11
3380396 .....ccceeiiiieeeenne 8-4 | 3509182 ....cccoeeiiieenne 3-10
3380403 .....ccoiiieeee 8-5 | 3509770 .............. 2-43, 2-47
3420372 ... 1-4 | 3510329 ..o 4-4
3420410 covviiiieeee, 3-8 | 3510333 ...cceeiiieiree 4-4
3421142 ..o 3-10 | 3510445 .....cccooviiiiiiiinns 4-4
3421205 ..o, 3-7 | 3510447 ...coviiiieie 4-4
3421206 ....cceeeiiieeeee 3-7 | 3510839 ....cocveiiiiennne 4-10
3421209 ... 3-8 | 3510841 ....ccoiiiie 4-10
3421350 ..o 3-7 | 3520022 .......coooccieennne 2-59
3421493 ..o, 1-5 | 3520026 .............. 2-67, 4-19
3421565 ..o, 1-4 | 3520034 ......cccoeviiiiens 4-16
3421628 ......ccoveviiieen, 3-7 | 3520071 ..coeviiiieiie 3-4
3421686 ......cceeeviireeeenne 1-5 | 3530403 ....cccveiriiieennne 2-41
3421850 ...cccoeiiieeee 3-3 | 3531946 ....ccoeiiiies 1-5
3421853 ... 2-21 | 3532054 ... 1-4
3421854 .....ocoieieee 2-21 | 3533337 .o 2-21
3421885 ......ccceeeeee. 3-7,3-8 | 3534144 ............... 4-4, 4-10
3421910 .coviiiii, 3-4 | 3534389 .....cccoiiiiie 1-3
3421912 .. 3-4 | 3534505 ....ccccoiiiiiiieeennn. 3-13
3421917 3-3 | 3534506 .....cccoiiiiinennn. 3-13
3421918 ... 3-3 | 3534507 ...ccoiiiiiien 3-13
3421919 i, 3-3 | 3534550 ...cccovciiviiiiens 5-25
3421920 ...oooviiiiiiieen, 3-8 | 3534551 ... 5-25
3421930 ...ooovviiiiiiien, 3-4 | 3534643 .......ccceiiiiiens 2-71
3421931 .o 3-3 | 3535075 ...cooiieiiieeennne 3-10
3421932 ... 3-3 | 3535128 ... 3-9
3421933 ... 3-3 | 35635129 ..., 3-9
3421934 ..o, 3-3 | 3535133 ..o 2-71
3421935 ..o, 3-4 | 3535300 .....cccceeiiinienns 2-71
3421942 ..o, 3-4 | 3535325 ....ccoiciviiiiens 2-71
3421944 ... 3-13 | 3535328 .....cccoiieirnen. 2-71
3421948 ... 1-4 | 3535334 ....cccooiiiieen 3-13
3421952 ... 1-4 | 3535344 ... 2-3
3421953 ..o, 1-4 | 3535345 ....ccoociiiiieene 2-71
3421972 ..o, 1-5 | 3535410 ...coevviiviiine 3-8
3421973 ..o, 1-5 | 3536089 .......ccoeviiiiens 4-15
3421990 ...ccoiviiiieeeee 1-4 | 3570216 ...ccevveirieene 3-10
3422090 .....ccooiiiiieeeee 3-3 | 3572686 .....cccoeiicieennnn. 3-19
3422640 .....ccoeiiieeee 3-8 | 3572687 ....coeieieen 3-19
3423019 v, 3-8 | 3580177 .o 3-7
3435285 ......ocoiiiiiien, 3-4 | 3580183 ......ociiviiins 3-14
3440418 ..o 4-15 | 3580212 ....ccccvvviiiieien, 3-9
3440816 .....cceeeueeeee. 4-3,4-9 | 3580311 ..o 3-8
3441228 ............... 4-4,4-10 | 3600071 ..cooeiiiiiieens 2-44
3450203 ... 3-7 | 3600179 ..o 2-4
3450303 ....... 2-43, 2-49, 3-7 | 3600183 .... 2-43, 2-49, 2-53
3450405 .............. 3-10, 3-11 | 3600196 .... 2-44, 2-47, 2-55
3450505 ....... 3-7,3-10, 3-11 | 3600459 .............. 2-47, 2-55
3450806 ................ 3-9, 3-13 | 3630008 ......ccccevevrunneen. 4-15
3451012 ... 1-4 | 3640536 .............. 2-63, 3-17
3480102 ......... 5-3,5-7,5-25 | 3640752 ........cccocieinne 4-20
3480113 .o 5-21 | 3640764 .......coeeviernen. 2-64
3480122 ....oooiiieeeen, 5-3 | 3730003 .....cccoiiiiieree 7-5
3480130 ....oovvvieiiiiis 5-19 | 3740049 2-63, 2-65, 2-67, 4-
3480133 ..o 5-25 9,4-19,7-2,7-3,
3480134 ................ 5-9, 5-17 7-4, 9-1
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3740057 ...oeeeeeenenn. 2-64, 9-1
3740058 ....... 2-64, 4-20, 9-1
3740059 ....... 2-44, 2-48, 9-1
3740063 .............. 2-64, 4-20
3740066 .........cceeeeeeeeee 2-64
3740067 ....... 2-44, 2-47, 9-1
3740080 ....cceeeennn.. 7-2,7-3
3760004 .....ooveveeiiieennn. 2-41
3760106 ....ovvvvvveeieiaaaennn. 1-4
3760133 .................. 1-4, 3-4
3760170 ... 1-4, 2-21
3760190 .....ooovvveeee, 5-7
3760233 ..o, 3-8
3760281 ..oovveveeeieieieiee, 5-7
3760297 ..o, 2-41
3790012 ..... 1-26, 2-68, 4-19
3790015 ..., 4-19
3790112 .., 4-23
3820001 .vvvveeeeeeieeeeeee, 8-3
3820019 ., 2-68
3840800 ....ccevvvveieiennnnn. 5-21
3841012 ...oooeiiiieeee 3-13
3841013 ..., 3-9
3841073 ..oooieeiieeee, 5-25
3841120 ..vvvvveeeeeeeen. 3-13
3841126 ..vvvvvvvieieieeeen, 3-9
3841139 .o, 1-4
3841140 .....ooeeereee, 1-4
3860050 .......ccoveeevininnnnnn 3-9
3860053 ........oceevveeeeee 3-13
3900159 .., 2-21
3900168 ...oovvvveeieiiieieennn, 1-4
3900170 5-3,5-9,5-17,5-19,
5-21, 5-26
3900171 ... 5-13, 5-15, 5-25
3900283 ......cooeieii, 4-8
3900294 .....ooevevveee. 4-20
3910606 .....oevvvvvevereennnn. 3-17
3910608 .............. 2-63, 4-20
3910612 ....coeevieeeeee 3-10
3910620 .......occeevveeeeeee 3-19
3910624 ........ccoveeeee 3-19
3910804 ....coevvvveveeen. 2-64
3911412 e, 2-63
3931010 ...cevveennnn. 4-4,4-10
3931612 ................ 4-4,4-10
3931620 ................ 4-4,4-10
3931660 .........ceevveeeeeeee 5-25
3931864 ....covvvveeeeee 2-21
3941406 ....oevvveveeieiennnn. 2-71
3951402 ...vvvvvveeieieen, 5-25
3951404 ................ 5-3, 5-19
3951405 .............. 5-21, 5-25
3951603 ......coeeveein 3-8
3951604 ...oevvvveeieeeeee, 3-8
3951820 ..vvvvvveeieeeenn. 2-41
3960371 .............. 2-59, 2-60
3960417 ..ooeiieee, 8-4
3971606 ........ceovvvvvnnnnnn. 3-4
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3980003 .............. 2-44,2-47 | 4300042 .......ccccoveveeinen. 1-25 | 4460052 .......ccccccvvvenneen. 3-17 | 4460933 ......ccovvvevrerenen 4-9
3980006 .............. 2-43, 2-47 | 4300076 .......cceeevvviennneen. 1-25 | 4460071 .............. 4-15,4-20 | 4461113 ..o, 2-41
3990010 4-9, 7-2, 7-4, 7-5, 9- | 4300092 .........ccovvreerrnnnnn. 1-7 | 4460185 .....cooccieeeee 4-16 | 4520136 ....ccovvvvvrenennn. 1-7

2 4300097 ...ooeiiieieeeee 1-7 | 4460206 ........ccocvveeenenen 4-16 | 4562083 ........c....... 4-3, 4-8
4060229 .............. 2-68,4-19 | 4300098 ........cccoiiuiiennn. 3-10 | 4460224 ...............c..c.... 4-24 | 4562516 ................ 3-9, 3-13
4060685 ........cccccieeeiins 3-9 | 4300099 .......cccooiiiiiiins 3-13 | 4460225 ... 4-24 | 4562877 .....eeeieeen 5-21
4060780 ....cccveeirieeennne 3-9 | 4340453 .....cocoiiiieee, 3-9 | 4460226 ........ccoceernennne 4-24 | 4563167 ....cccccvenne 6-6, 6-14
4060782 .....coceevcieiienn 3-13 | 4340603 ........occvvvrneennne 5-25 | 4460227 ......... 4-9, 4-24,7-4 | 4563930 .................. 5-3, 5-7
4060783 .....coceveieiiien 3-13 | 4340616 .....c.oovvvvineennne 3-13 | 4460244 .............. 2-64, 3-17 | 4564701 ....ccvvviieeenen, 5-15
4060789 ....cooiiiiiieeees 3-9 | 4340622 ........cccoceviiinnnn 3-13 | 4460265 ................ 4-24,7-4 | 4564717 .. 5-19
4060790 ....ooiiiiiiiieees 3-9 | 4340632 ........cccoiiieiien. 3-9 | 4460266 .........ccccueeee. 4-24 | 4564893 ......ccooieieeene. 5-25
4060804 .........cccoieeiiies 1-4 | 4360031 ................ 4-15, 9-2 | 4460298 .............. 2-63, 4-20 | 4565099 ..........cccooiiiinee 5-3
4060805 ......ccceevveeeinnnne 8-4 | 4360057 ....coocvvviiririnen. 10-2 | 4460299 2-63, 2-64, 3-17, 4- | 4565215 ................ 6-6, 6-14
4060807 .....coevvviiiiennn 3-14 | 4360065 ......ccccccvvviiinnne 7-3 20 4565216 ................ 6-6, 6-14
4060808 .........ccvvrieenn. 3-14 | 4360092 ................ 4-19, 9-1 | 4460300 .............. 2-63, 4-20 | 4565217 .....cccoeee. 6-6, 6-14
4061054 ....coooiiiiiieeees 4-8 | 4360157 ....ccoccvveeene. 7-3, 7-4 | 4460301 ..... 2-63, 3-17,4-20 | 4565218 ................ 6-6, 6-14
4070410 .oooeiiees 2-59 | 4360164 .......ccccviiiein 7-4 | 4460302 .............. 2-43, 2-49 | 4565220 ................ 6-5, 6-13
4070411 s 2-59 | 4360182 .......cccoiiieiin 7-4 | 4460305 .............. 2-63, 4-20 | 4565225 ..........cccociiiine 5-7
4070412 ..o, 2-59 | 4360199 ..2-67,7-2,7-3,9-1 | 4460306 .............. 2-63, 4-20 | 4565231 ....ccoeviieeiiinnn. 5-13
4070497 ..o, 3-8 | 4360200 ....... 2-68, 4-19, 9-1 | 4460307 .............. 2-63, 4-20 | 4565253 ........cccceeienenn. 5-15
4070498 ......cociiiiiiinne 3-8 | 4360202 1-26,2-67,4-19,9-1 | 4460308 ..........ccevvrurenne 2-63 | 4565266 ..........coeevernee 5-9
40705071 ..oeieieeiieeees 3-8 | 4360204 .............. 2-68, 4-21 | 4460309 ......c.occcveeeenne 2-63 | 4565284 .............. 2-45, 2-47
4070502 .....coooiiiieeeees 3-8 | 4360209 ................ 4-19, 9-1 | 4460311 ... 4-20 | 4565287 ............... 6-6, 6-14
4070503 ....ooiiiiieees 3-8 | 4360212 ................ 2-63, 9-1 | 4460374 .................. 7-2,7-3 | 4565288 ................ 6-6, 6-14
4070504 ......coceiiieienenne 3-8 | 4360216 ................ 2-63,9-1 | 4460386 ..... 2-63, 2-67, 4-20 | 4565289 ................ 6-5, 6-13
4070507 ...ooccvieiieene 3-8 | 4360232 ....... 4-16, 4-20, 9-2 | 4460387 ..... 2-64, 3-17, 4-20 | 4565290 ................ 6-5, 6-13
4070508 ......coceoiiiiiinenne 3-8 | 4360236 ........ccceviviiirnnnn. 1-4 | 4460388 ..... 2-64, 3-17, 4-20 | 4565291 ................ 6-5, 6-13
4070555 ....ooiiiiieeeees 3-8 | 4360237 ....oeviiiiieieeeen 1-4 | 4460390 .......cccvvveriene 2-64 | 4565292 ................ 6-6, 6-14
4070556 .....cooeiciieeeees 3-8 | 4360266 ................ 3-19, 9-2 | 4460391 ......cccooiiiiiienn. 2-64 | 4565293 ................ 6-6, 6-14
4070585 ................ 4-4,4-10 | 4360267 ................ 2-63, 9-1 | 4460398 ........cccovieeeeen. 3-17 | 4565294 .............. 6-6, 6-14
4070586 ......ccceerreeiinenne 4-4 | 4360274 ....... 2-67,4-19,9-1 | 4460404 .......ccevevvrennen. 2-64 | 4565295 ................ 6-6, 6-14
4070587 .....ccceeneee. 4-4,4-10 | 4360277 ......... 1-4,4-15,9-2 | 4460405 ........ccovvvrunennne 2-64 | 4565296 ................ 6-6, 6-14
4070672 ....ccvviienn 2-45 | 4360281 ................ 2-63,9-1 | 4460406 .........cccvvrenneen. 4-21 | 4565314 ...ccoeeiiiiie 1-3
4070789 ..ooiiiiieeeee 1-4 | 4360282 .............. 2-67,4-20 | 4460409 ........cccieeenne 2-64 | 4565571 ...ccceeiiiiien. 2-45
4070790 ..ooiiiiieeees 1-3 | 4360284 .......ccceeeneeee. 2-63 | 4460410 .....ccoeiiiiien. 2-64 | 4565810 ....ccccooiiiiinennnn. 5-19
4070791 e 1-3 | 4360287 ......cc........ 7-2,7-3 | 4460411 ... 2-64 | 4566493 .........ooceeeeee. 4-16
4070792 ..o 1-3 | 4360289 .............. 2-67,4-19 | 4460412 ......ccocevvinenne 2-64 | 4567139 .......cee... 6-8, 6-16
4070808 ......cccevieiiinenne 1-4 | 4360301 ....... 3-10, 3-19, 9-2 | 4460413 ............. 2-64, 3-17 | 4640005 .........ccoeviviiinns 2-4
4070987 ....cciiiieien 2-64 | 4360306 .................. 2-4,9-1 | 4460414 .............. 2-64, 3-17 | 4640009 ................ 6-6, 6-14
4071003 ..ooiiiiieeeeee 3-4 | 4360307 ...ooerviieeieeinn 4-15 | 4460415 ..o 2-64 | 4640033 ............... 6-4, 6-12
4100026 6-6, 6-8, 6-14, 6-16 | 4360468 ................ 2-63, 9-1 | 4460416 .......cccoeeieeneeen. 2-64 | 4640123 ... 1-25
4100033 ....ccoocieeee. 4-3,4-8 | 4360475 ....... 2-67,4-19,9-1 | 4460418 ........occoiiiiiinis 7-3 | 4640136 .....ccceoeeiiienenn. 2-3
4120012 ..o, 2-64 | 4360476 ....... 2-67,4-20,9-1 | 4460419 ....cccovvevcieeernen. 7-3 | 4640197 ................ 6-4, 6-12
4120013 .............. 2-64, 4-20 | 4360498 ..........cciiirnen. 3-19 | 4460442 ... 2-64, 3-17, 4-21 | 4640210 .............. 5-21, 5-25
4130260 .....ccovviveeiiirenne 1-4 | 4400332 ......ccocvvviieennne 2-59 | 4460451 ... 4-21 | 4640212 ...ccooviiiiiins 5-21
4130261 ..ooeeiiiieeeees 1-4 | 4400333 .....ccoveiiiieen. 2-59 | 4460452 .......ccooeiiiiinenn. 4-21 | 4640216 ................ 6-8, 6-16
4160026 .........cc.c.... 4-3,4-8 | 4400334 .......cccoceeeiiinens 2-59 | 4460455 ..o 2-64 | 4640260 .........coccueeeennn. 1-25
4160028 ........ccceieeeis 4-4 | 4400335 .......ccccceeeiiiens 2-59 | 4460456 .......ccccoeeeneeen. 2-64 | 4640363 .......cccoeeiiieennn. 2-3
4160081 ....ccvvvvrereinn, 2-71 | 4400357 ....ccovvvvieeinenne 2-59 | 4460457 ....cccooiiieiiee 7-3 | 4640383 ................ 6-6, 6-15
4160098 ......cccoviiiiinenne 3-9 | 4420017 .ccovvviiiiiiien, 3-14 | 4460458 ........cccoecvirnen. 7-3 | 4640462 .................. 2-3, 2-7
4160115 .., 5-22 | 4420018 .....cocovviiiiiinenne 3-14 | 4460459 .......ccceevciirenen. 7-3 | 4640509 5-3, 5-9, 5-11, 5-15
4220038 .............. 2-64, 4-20 | 4420037 ....ccooveeeeiien. 2-67 | 4460460 .......ccocevieiiinennn. 7-3 | 4640512 ................ 6-5, 6-13
4220078 ...ooeiiieeeees 5-25 | 4420038 .............. 2-64, 4-19 | 4460461 .....cceeviiiieennnne 7-3 | 4640575 ................ 6-4, 6-12
4240033 3-10, 4-3, 4-8, 4-15 | 4420039 ........ccccvvreerennenn. 8-4 | 4460465 ........cccoiiiienenn. 4-9 | 4640603 .......cccooiiiineennn. 2-3
4240104 ..o 3-4 | 4420044 .......ccoiiiieiinen. 1-4 | 4460466 ........cceecverennnen. 4-9 | 4640634 ......ccccoeveennenn. 5-13
4280242 ................ 3-9, 3-13 | 4420051 ...ccevcvvveeeernennn 8-5 | 4460476 ........ocovvirnennne 2-41 | 4640647 .............. 5-13, 5-25
4300031 ......c....e. 2-71,3-10 | 4420052 .......ccoocvvvirinne 8-5 | 4460761 ....ccoovviviviiiiins 4-9 | 4640661 .....c.oocieiiiiinns 2-3
4300034 ......oocciieeees 2-71 | 4460049 ....... 1-4, 4-15, 4-21 | 4460836 .......cccoevcuvveernnnne 4-9 | 4640696 .......cccceerunneen. 3-19
4300038 .....ccoecieerees 1-25 | 4460051 .............. 2-64,4-20 | 4460844 ........ccccveeennee 2-41 | 4640700 ....ccceevvrernnennn. 1-25
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4640701 .............. 1-25,1-29 | 4751700 ................ 2-4,2-43 | 4844382 .......ccoevevierne 3-8 | 70001073 ....covvverereen. 2-55
4640702 .............. 1-25, 1-31 | 4751800 1-7,2-3,2-49,2-59, | 4844477 ....ccoovvvvverernee 1-3 | 70001074 ......cccveveene 2-55
4640704 ................ 2-4,2-17 3-10, 4-3, 4-8, 5- | 4844478 ......ccvviiriene. 1-3 | 70001075 ...cceeveeieenn. 2-55
4640705 .......cceee... 2-3,2-13 25 4844832 ....oooiiiiieeee 3-14 | 70001076 .....cccvvvveeenees 2-55
4640771 oo 5-13 | 4752000 2-45,2-47, 4-3,4-8 | 4846823 ........ccccceeieeenns 4-8 | 70001077 ..oooreieeeees 2-55
4640814 ... 2-3 | 4752200 .......ccooeiiiinns 5-25 | 4891600 .......cccceernnenen. 2-48 | 70001078 ......cccciieenne 2-55
4640839 ....ccoocieeeie 2-3 | 4760600 2-63, 3-10, 3-17, 3- | 4891800 ...... 2-21, 3-14,4-8 | 70001079 ....ccccvvverrennne 2-55
4640872 ......cceeee 2-4,2-17 19, 4-20 4892000 ....cccviiiiiiiiiene 4-8 | 70001080 .......cccvvreneeen. 2-55
4640916 ............... 2-3,2-13 | 4760800 .............. 2-67,4-21 | 4892400 .......coceevcvernen 2-21 | 70001081 .....cceevvernenen. 2-55
4640932 .....occoiieeeeeen 5-11 | 4761000 ..2-4,2-48, 2-67, 2- | 4920019 .....ccccevrervneennn. 4-16 | 70001082 .......ccccvveeennne 2-55
4640938 ......ccccoeiiis 5-13 68, 4-15, 4-19, 4920039 ..o 4-16 | 70001083 ......cccccvveeennne 2-55
4640947 ................ 2-3, 2-11 4-20 4920140 ..o 1-4 | 70001084 ........cccceeeeeee. 2-55
4641006 ................ 2-3,2-13 | 4761400 ..1-25, 1-26, 2-5, 2- | 4920385 .......ccocevvvvrennen 3-9 | 70001085 .......ccccovveneeen. 2-55
4641008 .....coooceeiiiiee 2-4 41, 2-59, 2-64, 4920487 ..o 4-24 | 7000166 ......ccceecvvrennnen. 4-13
4641183 ... 1-26 2-71,3-10,3-14, | 4920986 .................. 4-3,4-8 | 70001996 ......ccceevvrirnnes 1-3
4641193 .o 1-26 4-3, 4-8 4921299 .. 4-24 | 70001997 ...oooviiiieieeine 1-3
4711400 2-43, 2-49, 2-71, 4- | 4761500 ..1-5, 1-25, 2-41,2- | 4921347 ... .ccoviiriiinnen 7-3 | 70002008 ................ 3-9, 9-1
8, 4-15 45, 3-4, 3-10 4921348 ... 7-5 | 70002009 .............. 3-9, 3-13
4711500 ..coiiiieiiee 2-49 | 4761600 ..1-3,2-41, 2-44, 2- | 4921350 .....ccceveeveinernnne 7-5 | 70002010 .............. 3-13, 9-1
4711600 ...ccovvciieiiie 4-8 51, 3-4, 3-8, 3- 4921351 .o 7-5 | 70002090 .......cccurenneen. 2-49
4711800 ...cooovviiiiiee 1-3 19, 4-4,4-10,4- | 4921352 ......cccvvvviirnen 7-5 | 7000213 .....ocoiiiiiien, 1-13
4712000 ..oooiiiieieee 3-9 15, 5-21, 5-25 4921353 . 7-5 | 7000220 ................ 1-9, 1-13
4712200 ..o 3-10 | 4761700 ...ccooviiieeee 2-4 | 4921429 ...7-2,7-3,7-4,7-5 | 70002279 ........cccueenn.e. 1-25
4740003 ... 3-7 | 4761800 1-7,1-26,2-4,2-41, | 4921430 ...7-2,7-3,7-4,7-5 | 70002280 ............c.e.... 1-26
4740057 ..coeeiee 3-9 2-43, 2-59, 3-7, | 4921431 ... 7-3,7-4 | 70002281 ......cccceeerrennne 1-26
4740120 ... 2-64, 2-67, 4-19 3-14,5-21,5-25 | 4921432 .......... 7-2,7-3,7-5 | 70002283 ........ccoereneeee. 1-23
4740158 .....cccenee 4-3,4-8 | 4762000 ........coceevriennnns 3-14 | 4921433 ...7-2,7-3,7-4,7-5 | 70002284 ..................... 1-23
A740171 e 2-21 | 4762200 ......... 1-7,3-3, 3-14 | 4922368 ......cccceevvirveenen. 7-5 | 70002286 .......ccccceeennen 1-23
4740185 ................ 2-65,3-9 | 4791600 .......cccooeinieeeen. 2-48 | 49229017 ... 4-9 | 70002287 ......ccocoeeeiinnns 1-23
4740189 ... 2-21 | 4832000 .....ccoovciereennne 2-51 | 4922976 .......oocceieiees 4-9 | 7000231 .........c.c.... 1-9, 1-13
4740199 ...cceeeie 4-3,4-9 | 4832100 ....ccccveviiriennnns 2-43 | 4923249 .......coceevieie 2-48 | 7000238 .......cccocerennen. 1-13
4740242 .............. 2-43, 2-49 | 4842046 .................. 4-3,4-8 | 4931740 ..oovviiiiiie, 7-2 | 7000243 ................ 1-9, 2-37
4740256 ................ 4-3,4-10 | 4842207 ......cocevvvvrenneen. 5-21 | 4932311 .o, 7-3 | 70002520 ........ccovrenenen. 2-49
4740275 ..oooieieeeeen 2-45 | 4843673 .....ccoeviveeeennne 2-21 | 4932405 ....ccoeiiiiieieees 7-4 | 7000265 .............. 1-10, 1-13
4740276 ....ooeieeeen 3-11 | 4843729 ..o 2-72 | 4932407 ..o 7-3 | 70002684 ..................... 1-13
4740314 ..o 1-4 | 4843793 ...t 1-4 | 4932413 ... 7-4 | 70002685 .........ccccennee 1-13
4740322 ....coooieeee 2-60 | 4843794 ....ccoiiiiiien. 1-4 | 4932414 ..o 7-5 | 70002686 ..........cceeeneeee. 1-13
4740338 ....coooeieieie 2-59 | 4843816 ......ccceveviienns 2-21 | 4932415 ..., 7-4 | 70002687 .......cccvrenenen. 1-13
4740362 .............. 2-71,4-15 | 4843825 .......coeevviiienes 1-5 | 4932420 ......oocviviiee, 7-3 | 70002688 ..........coeeeneeee. 1-14
4740371 .o 4-4,4-10 | 4843827 ....ccovveveeeen. 2-63 | 4932509 ......ccoeeeeee 7-2,7-5 | 7000281 .....ccoccvveveiinnes 1-13
4740377 ..o 5-9,5-17 | 4843828 ........ccccieeeene 3-4 | 4932510 ..ccoiiiiis 7-4 | 7000282 .............. 1-10, 1-13
4750600 2-63, 3-17, 3-19, 4- | 4843878 ......cccceeeeines 2-71 | 4932512 ... 7-3 | 70002828 .........ccccnnet 2-49
20 4843879 ..oviieeeieee 2-71 | 4932514 .....ccoevennen. 7-3,7-5 | 7000283 .............. 1-10, 1-13
4750800 .............. 2-67,4-21 | 4843890 .......ccovviiiiiennns 3-4 | 4932638 .......cccoeeiiieen 7-2 | 7000284 .............. 1-10, 1-13
4751000 2-4,2-67,2-68,4-15 | 4843919 ......ccceevvrnnen. 2-59 | 4932640 .......cooviviiiinnn. 7-2 | 7000285 ................ 1-9, 1-13
4751400 1-4,1-25,2-5,2-43, | 4843920 ......ccccocvvervnnen 2-71 | 4932668 .......ccccvvereeens 7-4 | 7000290 .............. 1-10, 1-14
2-44,2-47,2-49, | 4843925 ... 2-71 | 4933173 ..o 7-4 | 7000413 ..o 2-8
2-59,2-60,2-63, | 4843926 ..........ccceeenens 2-71 | 4933174 ... 7-5 | 7000414 1-29,1-31, 2-8, 2-11
2-65,2-71,2-72, | 4843927 .....ccccvvvvivnenne 2-71 | 4933271 e, 7-3 | 7000417 ...oooviien 2-7, 91
3-7,3-13,4-3,4- | 4843928 ........cceevnnene 3-13 | 4933303 ....ccocvviiiiiiiinns 7-4 | 7000418 ..1-29, 1-31, 2-8, 2-
8, 4-9,5-22,8-3 | 4843929 .........cccevvunenne 3-13 | 4933391 ...cccoviiiiiiies 7-4 11, 9-1
4751500 . 1-25, 2-3,2-41,2- | 4843930 ......ccccvevervnnnes 2-71 | 70000794 .......ccooveienns 1-23 | 7000448 .....coevviiieeenne 2-11
45, 2-47, 2-71, 4843931 ..o 2-71 | 70000969 ........cccceernnnn 2-55 | 7000468 1-29,1-31, 2-8, 2-11
3-7, 4-9, 4-20 4843932 .....ccoeiiieeen. 2-71 | 70000970 .......ccocvveeennnns 2-55 | 7000470 1-29,1-31, 2-8, 2-11
4751600 1-25,2-3,2-4,2-41, | 4843933 ......ccccevcvvvrnnen. 2-71 | 70000976 .......ccccvernnen. 2-55 | 7000548 .................. 2-3, 9-1
2-44,2-47,2-59, | 4843942 ........ccceeviiiinns 1-3 | 70001060 .......coeevvuveenne 2-55 | 7000552 .......ccoeiiieiennnen. 2-3
2-68, 2-71,3-4, | 4843943 ........ccoiviiiiee 1-3 | 70001061 ..coovviiiiine 2-55 | 7000558 ......... 1-25, 2-3, 9-2
3-8, 3-14, 3-19, 4843957 .............. 2-45,2-47 | 70001065 .......ccovveeennnns 2-55 | 7000625 .......cccoeeeennne 4-15
4-15, 4-16 4843979 ... 1-4 | 70001072 ...ccoeveieieenene 2-55 | 7000711 .ccieeiiieeee 2-29
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7000712 .o, 2-29
7000713 .o, 2-29
7000714 ..o 2-29
7000717 oo 2-29
7000718 ..oooiiiieees 2-29
7000720 ..oooiiiieeees 2-29
7000721 oo, 2-29
7000729 .....coviiieie, 2-29
7000730 ...occviiiiiiiieen 2-29
7000731 oo 1-18
7000732 ..oooiiieees 2-29
7000760 .....ceoiiiieeeens 2-29
7000796 .............. 1-17, 2-29
7000798 .....cooiiiiiiin, 2-29
7001293 ..., 2-53
7001506 ....ocovevrieeeeeenes 2-3
7001507 oo 2-3
7001909 ..o 2-37
7001910 v 1-9
7001913 ., 2-37
7001919 ... 1-9,1-13
7001922 ..o 2-38
7001928 1-9,1-10,1-13,2-38
7001947 ... 1-9, 1-13
7001948 .....ccviiiieee 1-9
7001949 ............... 1-9,1-13
7001950 ... 1-9,1-13
7001951 i 1-9
7001952 ............ 1-10, 2-37
7001955 ................ 1-9, 1-13
7001956 ................ 1-9,1-13
7001957 ..o 1-9,1-13
7001958 ................ 1-9,1-13
7001959 ... 1-9, 1-13
7001961 ..o 1-9
7001962 ................ 1-9, 1-13
7001963 ................ 1-9,1-13
7001964 ..., 1-13
7001965 .....ccoevviveiiine 1-9
7001966 ................ 1-9, 1-13
7001967 ................ 1-9, 1-13
7001968 ................ 1-9, 1-13
7001970 ...cccovvenneee. 1-9,1-13
7001971 ..o 1-9,1-14
7001972 ... 1-9,1-14
7001973 ..o 1-9,1-14
7001974 ................ 1-9,1-14
7001975 ... 1-9,1-14
7001976 ................ 1-9,1-14
7001977 ... 1-10, 1-14
7002100 ....ccoviiiiiiiien, 4-13
7002103 ..oooiiiieeees 4-13
7002104 ....oooiieees 4-13
7002105 ..o 4-13
7002107 oo 4-13
7002110 oo, 4-13
7002111 e, 4-13
7002112 i 4-13
7002116 .ooeveeiieeees 4-13
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7002117 i 4-13 | 7003647 ................ 2-15, 9-1
7002123 ... 4-13 | 7003655 ....... 2-45, 2-47, 9-1
7002125 ... 4-13 | 7003700 ....occvvveeeiien. 4-23
7002229 ......cooieiieeeen 2-7 | 7003702 ......oocoieeienes 4-23
7002262 ................ 1-29,2-8 | 7003703 ......cccciiiiees 4-23
7002294 ... 2-7 | 7003719 .. 4-23
7002304 .....cooicieiee 2-7 | 7003722 ......coceeieienen. 4-24
7002305 1-29,1-31,2-7,2-11 | 7003739 .....ccovvvvvrennen. 4-23
7002315 1-29,1-31,2-8,2-11 | 7003740 ......ccceevvvrenneen. 4-23
7002316 ....... 1-29, 2-7,2-11 | 7003744 ......cccevvvvnneeen. 4-23
7002317 oo 1-31 | 7003751 ..ot 4-23
7002320 ....occoeeeeeeeee 2-7 | 7003788 ......cccoieeeis 4-23
7002321 .o 2-7 | 7003789 .....ccocveiiierenen. 4-23
7002322 .....cooiiiiiiee 2-7 | 7003790 .....ccocviiiirinnnn, 4-23
7002323 ... 2-7 | 7003791 ..o, 4-23
7002324 ..o 2-7 | 7003792 .....ooocoiiiieens 4-23
7002326 .....cccoieeieeene. 2-7 | 7003793 .....ooieis 4-23
7002327 .. 2-11 | 7003795 .....ccociiiien. 4-23
7002328 ......cccccieeiee 2-7 | 7003825 ....... 1-31, 2-7, 2-11
7002329 ... 2-7 | 7004167 ...coocvvvieiiren. 2-25
7002333 1-29,1-31,2-8,2-11 | 7004171 ..o, 2-25
7002334 1-29,1-31,2-7,2-8, | 7004177 ..coocvveveeenn. 2-26
2-11 7004179 .. 2-25
7002335 1-29, 1-31,2-8,2-11 | 7004192 .............. 2-25, 2-26
7002336 1-29,1-31,2-8,2-11 | 7004196 ......cceevcvvrenneen. 2-25
7002338 1-29,1-31,2-7,2-8, | 7004197 .....ccovvvvvirenen. 2-25
2-11 7004198 ... 2-25
7002339 1-29, 1-31,2-8,2-11 | 7004244 ........cccoeueeeee. 2-59
7002340 1-29,1-31,2-7,2-8, | 7004247 ......cccvirinnennn. 2-44
2-11 7004248 .......cceiiieee 2-44
7002341 1-29,1-31,2-8,2-11 | 7004249 .......cccccvvvenneen. 2-44
7002344 1-29,1-31,2-7,2-11 | 7004368 ......... 1-25, 2-3, 9-2
7002345 1-29,1-31,2-7,2-11 | 7004822 .........occvvvvrnennn. 2-7
7002346 1-29,1-31,2-7,2-11 | 7004823 .......cccvveviirenn. 2-7
7002348 1-29,1-31,2-7,2-11 | 7004834 .......cccceerinnnenn. 2-7
7002378 ..o 2-7 | 7004835 .......ccociiiiieene. 2-7
7002447 ....oovieieieee 2-11 | 7004836 ......cccceveirerennns 2-7
7002448 .......cccoeeiiiien 2-11 | 7004837 ...ccoevvviieiiies 2-7
7002449 .......ccoeiiiiien 2-11 | 7004838 ........cccceviiiiine 2-7
7002450 ................ 2-11,9-1 | 7004839 .....ccocvevvveiirenn. 2-7
7002451 ... 2-11 | 7004841 ..., 2-7
7002825 ......coooiiiiee. 1-29 | 7004859 1-29, 1-31, 2-7,2-8,
7003006 ......ccceeeiiriennnns 2-29 2-11
7003007 ...cooviiiieiiiies 2-29 | 7005447 .....ccooviiiinene 2-53
7003012 ..o 2-29 | 7005474 ..o 2-53
7003013 ..o 2-29 | 7005476 .....ccoceeiiinenn. 2-53
7003049 ... 2-29 | 7005597 .....ccooiiiiien. 2-53
7003051 ..o 2-29 | 7006075 ......cccooiiiiinenn. 1-25
7003052 .....cccceeeieee 2-29 | 7006140 ....cooeviieeiiiinns 1-3
7003053 ... 2-29 | 7006148 .......occeiiiiiins 1-3
7003054 ......occiiiiiees 2-29 | 7006152 .......cccieiiiiis 1-3
7003055 .....ccoieeeeieennn 2-29 | 7006153 .......coceeeeenn. 3-9, 9-1
7003056 .....ccceeeeeinnnennn. 2-29 | 7006179 ......cceee... 3-9, 3-13
7003057 ... 2-29 | 7006180 ......... 3-9, 3-13, 9-1
7003059 ....ccoooceeiieee 2-29 | 7006191 ..o 3-13, 9-1
7003090 .....coooceeeiiieenns 2-29 | 7006726 .............. 2-13, 2-17
7003091 ..ccviiiiieiies 2-29 | 7006729 .............. 2-14, 2-17
7003103 ... 2-53 | 7006730 .............. 2-14, 2-17
7003114 ..o 2-53 | 7006731 .............. 2-14, 2-17
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7006732 .....cooeieiiins 2-14
7006737 ooooieeeiieee 2-14
7006744 .............. 2-13, 2-17
7006745 ..., 2-14
7006746 .............. 2-14, 2-17
7006757 ... 2-14,2-18
7006771 .............. 2-14, 2-18
70086773 ..ooooeieiiinees 2-14
7006778 .....cccuue 2-15, 2-18
7006780 ..oeevuiiiiieeeaaees 2-15
7006782 ..oeveiiiieieeaeeens 2-13
7007312 e 2-30
7007320 ....oooeiiiies 2-3
7007321 .o 1-25
7007323 ....oooiiiiiiee 1-25
7007435 .o, 1-23
7007437 oo 1-23
7007438 ..o 1-23
7007439 ......oooiecins 1-23
7007446 ..o 1-23
7007459 ......oooiiiiins 1-23
7007657 ...eeennnnnnnn. 1-9, 1-13
7007673 oo 2-38
7007688 ......ciieeieeeaaees 2-37
7007689 .......ccceceniiinins 2-37
7007698 ......ooeieiiiiies 1-9
7007699 .....oooiiiiiies 1-9
7007901 i, 2-30
7007902 ..o 2-30
7007905 ... 2-30
7007906 .......cccecennrinins 2-30
7007907 ..oooiiieiees 2-30
7007908 .......oooeiiiiiiins 2-30
7007909 ....cciiiiieeeeeees 2-30
7007913 e, 2-30
7007914 .............. 2-30, 2-33
7007915 ... 2-30
7007916 ....oooieiiiiee 2-30
7007923 ..... 1-17, 2-30, 2-33
7007924 .............. 1-17, 2-30
7007926 ... 2-30
7007927 e 2-30
7007928 ......ccoeeciiiine 2-30
7007930 ....oooieiiiiiiies 2-30
7007933 ............. 1-17, 2-30
7007934 ..., 2-30
7007970 .............. 1-17, 2-33
7007977 ... 1-17, 2-33
7007979 .............. 1-17, 2-33
7007980 .............. 1-17, 2-33
7007983 .............. 1-17, 2-33
7007985 .............. 1-17, 2-33
7007986 .....eiiieieeeeaaes 1-17
7007987 .............. 1-17, 2-33
7008804 .............. 2-43, 2-48
7008821 .............. 2-43, 2-48
7008828 ....... 2-43, 2-48, 9-1
7008829 ....... 2-43, 2-48, 9-1
7009315 .............. 2-13, 2-17
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7009316 .............. 2-13, 2-17
7009319 .............. 2-13, 2-17
7009320 ...ccoceeeeeieennn 2-14
7009323 2-14, 2-15, 2-17, 2-
18
7009324 ... 2-14
7009325 ....ooocieeieee 2-14
7009330 ....ooiiiiiiiiiies 2-15
7009364 .......ccceeiiieins 2-18
7009367 ..o 2-17
7009368 .............. 2-14,2-18
7009369 .....cccoeiiiiienn. 2-14
7009370 ..oeviiiieeeee 2-18
7009371 i 2-18
7009372 ..o 2-17
7009373 ..o 2-17
7009374 ... 2-18
7009375 ... 2-18
7009376 ....ooocieeeries 2-18
7009380 .....occeieiiiiis 2-19
7009381 .............. 2-14, 2-17
7009382 .....ccceeieien. 2-17
7009383 ... 2-18
7009384 ... 2-18
7009385 .....ooccieeiieee 2-18
7009386 .......ccceeeiiiennnns 2-18
7009387 ...ooviiiieiiies 2-19
7009388 .....ccceeeiiennn 2-13
7009389 .....ccciiiiiee. 2-13
7009390 .....ccciiiiiieenn. 2-13
7009391 .ciiiiieee 2-13
7009392 ......ocoiiiiis 2-13
7009393 ... 2-15
7009394 ......cciiiiien. 2-13
7009395 ... 2-15
7009396 .....ccceeiiiiienn. 2-15
7009397 ..oiiiieeeeee 2-14
7009398 .......ccciiiiiens 2-14
7009594 ..o 2-53
7009595 .....ccceiiiiienn. 2-53
7009596 ......ccoeiiiiinennn. 2-53
7009597 ... 2-53
7009598 ......cccoiiiiiiine 2-53
7009599 ... 2-53
7009739 ..o 1-25
7009756 ......ccoenne 6-5, 6-13
7009992 ... 4-13
7010403 ... 2-38
7010408 .....oocvieiiies 2-37
7010409 ....oociiiiis 2-37
7010411 s 2-37
7010412 .. 2-37
7010413 .o 2-37
7010414 ... 2-37
7010415 i 2-37
7010416 ..cooviieeeieee 2-37
7010418 ..o 2-37
7010419 ... 2-38
7010420 ...ccoieeeeen 2-38
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7010430 ..oooviiiiieiies 2-37 | 7012324 .............. 2-14, 2-17
7010431 v 2-37 | 7012325 .............. 2-13,2-17
7010432 ... 2-37 | 7012326 .............. 2-13, 2-17
7010434 ... 2-37 | 7012327 .....ccenee 2-13, 2-17
7010436 ....cccoeeiieeen. 2-38 | 7012328 .....ccccciieees 2-14
7010456 ......ccoeiieeen 2-38 | 7012329 ................ 2-14, 91
7010457 ..oooveiieeee 2-38 | 7012330 ..coovcieireee 2-15
7010458 ......ocovieiiies 2-38 | 7012333 .............. 2-14, 2-18
7010459 ..o 2-38 | 7012336 ......ccoeveieene 2-15
7010460 ....cceeeveeineeen. 2-38 | 7012337 ..oreeeeeeeeeee 2-15
7010652 .....cccoeiieeeeee 2-4 | 7012338 .............. 2-15, 2-18
7010700 ....cooieeieen. 2-25 | 7012339 ...... 2-13, 2-17, 91
7010775 i 2-25 | 7012350 .....ccciiiiieee 2-18
7010776 .............. 2-25,2-26 | 7012360 .......coeeviernnen. 2-18
7010790 ...ooviiiiiiiiies 2-26 | 7012361 ..o 2-18
7010791 .o 2-25 | 7012363 ....ooeiiiiireeees 2-17
7010792 .............. 2-25,2-26 | 7012364 .........ccoceeeenes 2-18
7010793 ... 2-25 | 7012365 ....coooiiieiees 2-18
7010794 ..o 2-25 | 7012366 .......coeeevveennee 2-15
7010795 .............. 2-25,2-26 | 7012367 ...cooceviiiinen 2-15
7010911 s 2-55 | 7012370 ..ooovciiiiee 2-15
7010924 ......ccoeviiee 2-55 | 7012371 .ceeeieieeeee 2-15
7011016 ..o 2-56 | 7012372 ...coeiieeee 2-13
7011024 ... 2-55 | 7012378 ...ooiiieee 2-13
7011043 ..ooiiieeeee 2-55 | 7012380 .....occveveiiernen 2-13
7011044 ..o 2-55 | 7012381 ..o 2-13
7011048 ..o 2-55 | 7012382 ......ccocveiiie 2-13
7011071 e 2-55 | 7012384 ......cooiiiieeeee 2-13
7011112 L 5-11 | 7012385 ......ccooieiien. 2-15
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7020361 .............. 2-13, 2-17
7020365 ...ovvevveiiiieieenn, 2-15
7020366 .........cceeeeeeeeeee 2-15
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7022303 ..oovviiieieeieieennn 1-23
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